VANMAR PARTS CATALOG

Published 2009/4 (Apr.)

0CK31-G38102



PREFACE

1.This parts catalog is the 2nd revised edition of Yanmar rubber crawler carrier

C50R-3 (A) .

2.Parts catalog history

Parts catalog No. | Date of issue | Model name | Remarks
First edition 000Y00K3810 Mar., 2002 C50R-3 No need
Ist edition(supplement) 000YOO0K3811 Oct. , 2003 C50R-3, -3A | No need
2nd edition(supplement) 000YO0K3812 Sep., 2007 C50R-3, -3A
3. Mode | name
SECTION Column Model name |Manufactured M/ # Remarks
T mws | e
B C50R-3A 2002/11~ 41501 ~
I (Engine) A |4TNE106-TB oo | *iaars |Engine for C50R-3
IT (Engine) A ATNV106-NTB 2002/11~ | VOO156~ |[Engine for G50R-3A

4.This parts catalog does not contain the technical data needed for maintenance
service.
The illustrations used in this parts catalog have been simplified for clarity.
The contents of this parts catalog are subject to change without notice.
Be sure to use only Yanmar genuine part for repairs. |f imitation parts are used,
It may cause engine defects.



How to read this Parts Catalog.

1.Parts mentioned in Parts Catalog may not necessarily be standard equipping parts
2.Parts change may be made without prior notice.

3.Form of this Parts Catalog.

YO0F2161 29. FUEL INJECTION PUMP (W/BOOST) 4H-DT  (D)=4JH—DTZA
O @ 4H-DTZ  (B)=4H—DTZY
l \ (©=4H-DT2P ()= L @
REF. LEV. PARTSNo. QTY. I R (—-@
® © O ® © —.
1 72959551390 FUEL INJECTION PUMP T 1 1 1 1 U_)
1-1 1 95-513% FUEL INJECTION PUMP 1 1 1 1 /N' 1
©) ® (W)0185) _ (B=£00200)
\\ 3 2 26022-060162 SCREW M 6X16 9 9)/)
| 31 2 26022-060162 SCREW M 6X16 4 4 4.4 4 K
(A=E00156)  (B=E00156)  (C=E00156)  (D=E00156)  (E=E00156
4 2 129470-51040 CAMSHFT -9 9 9 9
5 2 122710-51050 BEARING. ROLLER / 9 9 9 9
2 129470-51060 RETAINER 9 9 9
@B% COMPEMSATOR TYFE.
OPTIONAL PART. TO E#00155
@4JH-DT. 4H-DT72)
(DRef. No,
The Ref. No, in the list may not be in accordance with the Ref. No, on illustration.
(Ex.) illustration No, List heed No, ‘
1 1 (Before change) —» 1|~ 1 | (After change)
When interchangeable symbol N, and k, illustrations for the new parts are sontetirrles omitted.

@Lev. (Level)
Indication and Meaning of Level
Level Hereunder is given the relation among the number of number (1,2,3) the level and the nominal
parent-child relationship.

1 - Parent parts (Assembly parts)
2 - Child parts included in ” 1 ” (Semi-Assembly parts, component parts of Assembly parts.)
3 - Child parts included in ” 2 ”, Grand-child parts in terms of ” 1 7,

(Component parts of Semi-Assembly parts.)
Note) A parts of non-sale parts are illustrated but not listed.

@Change Mark

Change Mark ” | ” is given to the part for which a design change was made at this time.
The design change was not shown in the last published Parts Catalog.

@interchangeability Mark

In the case where a part change took place, one of the following interchangeability marks is indicated for that part

Symbol Interchangeability Contents note
N Old € > New | New Part is interchangeable for Old Part but not interchangeable conversely.
Q Old £ 8—>» New | New Partis not interchangeable for Old Part but interchangeable conversely.
R Old € = » New | New Partis interchangeable for Old Part and vice versa.
S Old € > New | New Partis not interchangeable for Old Part and vice versa.
W Part newly added.
Z Part discontinued.
F Not interchangeable single part but interchangeable by set of the related parts.
K Changed only in quantity used.

®Effective Machine No,

When a part is changed, Effective Machine No, of a Model for which the part is applicable is indication
In each column of (A)-(F).

Product Symbol Product No, Product Symbol Product No,
C Clutch No, Compressor No, M Machine No,
D Drive No, T Tractor No,
E Engine No, Note 1)x Date

Note 1) Date may follow the symbol in some cases.(EX.) x1996.01
Note 2) As far as engine models shown by ” XXX ” are concerned, the modification of the parts could not be
Predicted or the engine models themselves could not be identified.
Note 3) (A=E/#00185) means that the design change on the part has been effective for the model at the,
column (A) (in the case, for 4JH-DT) on and from E/#(Engine Serial Number) 00185
®Remarks Mark
Figures or alphabets (Symbols) are entered in the remark column.

The comments (remarks) on the pertinent parts are indicated in the lower part of the list by the same symbols a
those stated above.




EX
PICTURESQUE INDEX

4% - FIG. 82~87 IVRNO—=RY SR -+ FIG. 22 SIU%4 - -FIG. 31
LABEL CONTROL BOX RADIO
I8 -FIG.88 TvY>vaAyhO—)---FIG.23 YAYROA YT F1G. 32
TOOL ENGINE CONTROL WIND WASHER
2% - F1G. 89,90 BER---F16.24 Ny oOTH—. - -FI1G.33
PAINTED COLOR ELECTRIC PART BACK BUZZER
Q2R - - FIG. 111 NyFYU .- -F1G.25, 26 FvEY - FIG. 61~65
SAFETY LABEL BATTERY CABIN

"y erv5>7 - FIG. 27 *+/E---FI1G.66

VESSEL CENTER LAMP CANOPY

Nyt)b---FIG. 77,78

VESSELL
T U GEER - -FIG. 16~21 Bie Rl 7o
ENGINE & RELATED DEVICE U+ F16. 80
fEBh@ D> 2 - -FIG. 43, 44 REAR LINK '
HYD. 0L TANK

PAURBAL/N—---FIG. 81
OPEN AND CLOSE LEVER
SIS - -F1G. 104, 106
DUMP CYLINDER

MBS 5. F1G45, 46
FUEL OIL TANK
A= -FIG. 47~53

COVER Sa2—®NIUS . FIG. 106
TRUCK SHOE GYL INDER
£20.--FIG. 64
BALUSTRADE %
NwI=5—. . F[G.55 1
BACK MIRROR REAR

E—%---FIG. 67,68
HEATER
TI7ARS - -FIG. 69
& A DEFROSTER
SL—L---FlG. 1.2 TER%/E/L\ LEVERF]G' 13 gOOLjER F1G.70~75
EEREAleEI/ L Fl1G. 11 Seaf o FlC. 5860 goBFE?%Eﬂ%KIEf ‘1670
TURNING FRAME SEAT
AYRSAN---FIG. 28 —
HEAD LIGHT EEAR7ZU>T - FIG. 9 a>hA—=L/NLT - - FI1G. 91,92
=29 FFISVT - -FIG. 30 TURNING BEARING CONTROL VALVE
TURN SIGNAL LAMP ZARNLIIAN - FIG. 10 JAvo. - FIG.93~96
SWIVEL JOINT BLOCK ‘
TURN NG Deyide ” AENOTE CONTROL VALV
o0—35~ ce . ALNERAN = A
CRE\IWLER }BI/EtT Fle.s ETLA—KE - -FIG. 14 FI—NToYa /LT Fl6. 98
FoUPO—5--F1a.4 TRAVEL LEVER PIPING AUTO TENSION VALVE
CARRIER ROLLER ST REEL/N— - -FIG. 15 YL /AR/LT--FI1G. 99, 100
KSwHO—5.--FIG. 5 DUMP & TURNING LEVER SOLENOID VALVE
TRUCK ROLLER JYUAEE - - -F1G6. 34 BES - FIG. 101
FARS - F16. 6 GREASING PIPING DEPRESSION VALVE
(DLER /LT - F1G. 35, 36 ZARILELSS - -F1G. 102
NSwHrPIw 24 -FIG. T VALVE SWIVEL SELECTOR
TRUCK ADGUSTA FAERERE - - -F16.37~40 ZARNT AN - FIG. 103
ETRE - -F16. 8 HYDOIL PIPING SWIVEL JOINT
TRAVEL DEVICE hEEY > TR - - -FIG. 41 EEE—%---FIG. 108
2 e . 5 N> e .
TRAVEL NOTOR PUMP DRIVING HYD O1L PUMP
2077 - -FIG. 56,57 FPART - FIG. 110
FLOOR GEAR PUMP




][$%ﬁ§@]
[PATNTED COLOR LIST]

49 S (©

N 7

e ZgEE PAINTED COLOR SED

PART| DESCRIPTION v EILRS MUNSEL No. cope

© PUV—TA—TTU—Y YANMAR DEEP GREEN g0
6.36BG 2.11,1.76 | 6.3686 2.11/1.76

@ PUY RN VRNATH— | YANMAR NEW PERMANENT YELLOW| o
5.2Y 8.5/11 5.2Y 8.5/11

® PUYv—FLAvasU—> | YANMAR GRAYISH GREEN a3
2.15G 4.87/1.52 2.15G 4.87/1.62

@ P —5—5FU—TIL— | YANMAR DARK OLIVE GRAY 25
5.39Y 2.92/0.78 5.30Y 2.92/0.78

® PUv—L YN YANMAR RED 50
5.88R 4.87/14.27 | 5.88R 4.87/14.07

® \ e YANMAR BLACK -

N 4.90PB 0.08/0.41 | 4 90PB 0.08/0. 41




2

[2RBmES]
[PAINT PART No.]

ZEREmES
ZRFf BEEE PAINT PART No
PART PAINTED COLOR 60k 10E S
162CAN 40CAN SPRAY
@ YT A =TT )=
YANMAR DEEP GREEN 981101-09517 | 977620—-40820 |977620—-30N31
@) | e T T oy 981101-09519 | 977620-40870 [977620-30871
N I RS ]~
® T e e el 7 | 981101-09615 | 977620-40830 [977620-30N41
> 9 ) —7" , —
@ %ﬁwﬁR gARfa_IJVEj(agAL? 977620—-40720 |TOR—90460003
® |Viwin Feo " 977620-40500 |TOR-90000003
® [Viina aack” TOR=91220001 |TOR=90220003
[(EEFROREE]
[COLOR OF MAIN PARTSI]
EE;)TT fﬁ{% COLOR E3E G MAIN PARTS
STV FRAN
DI —F =TT = TJAYRIL—L FRONT FRAM
@ YANMAR DEEP GREEN FrUrPO0—-5 CARRIER ROLLER
S BUMPER
@ Pov—HN—vryNATO— gﬁg\g \Iﬁ:vG(EiENTANK
N _/
YANMAR NEW PERMANENT YELLOW | B FUEL T
IOV A/ FRONT COVER
@ Pov—ILAvyadU—> vy CABIN
VANMAR GRAYISH GREEN +v /¢ CANOPY
@ yA\/I\IEA_RgE)_A%?U()EK/?/GEAY AYRINAZRNIEL | INSTRUMENT PANEL
@ yA\/I\IEAG{I/F‘%‘JE'B Ay oLN= LOCK LEVER
®) | Tiar 5 ack SIT-57UN RADIATOR GRILL




Fig.No.

C50R-3(A)

NN N RN RNNNDNNNDNIERERER R R B B p R op
© ® N 0 s W NP O © 0N O 00~ WN PP O

© 0O N o O A W N B

GROUP NAME

. FRAME
. FRAME(TURNING)
. CRAWLER BELT
. CARRIER ROLLER
. TRUCK ROLLER

IDLER

. TRUCK ADGUSTA
. TRAVEL DEVICE

. TURNING BEARING

. SWIVEL JOINT

. TURNING FRAME

. TURNING DEVICE

. TRAVEL LEVER

. TRAVEL LEVER PIPING

. DUMP & TURNING LEVER

. ENGINE & RELATED DEVICE(1)

. ENGINE & RELATED DEVICE(2)

. ENGINE & RELATED DEVICE(3)

. ENGINE & RELATED DEVICE(1)(EX)
. ENGINE & RELATED DEVICE(2)(EX)
. ENGINE & RELATED DEVICE(3)(EX)
. CONTROL BOX

. ENGINE CONTROL

. ELECTRIC PART

. BATTERY/(C50R-3)

. BATTERY/(C50R-3A)

. VESSEL CENTER LAMP

. HEAD LIGHT

. BACK LIGHT

CONTENTS

Fig.No.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.
49.
50.
51.
52.
53.
54,
55.
56.
57.
58.
59.

GROUP NAME
TURN SIGNAL LAMP

RADIO
WIND WASHER

BACK BUZZER

GREASE PIPING
VALVE
VALVE(TURNING)

HYD.OIL PIPING(1)

HYD.OIL PIPING(2)

HYD.OIL PIPING(1)(TURNING)
HYD.OIL PIPING(2)(TURNING)
TURNING DUMP PIPING
PUMP DRIVING

HYD. OIL TANK

HYD. OIL TANK(TURNING SPEC)
FUEL OIL TANK(C50R-3)
FUEL OIL TANK(C50R-3A)
COVER(1)

COVER(1)(EX)
COVER(2)(M/#-40562)
COVER(2)(M/#40563-)
COVER(2)(EX)

COVER(2)(EP)
COVER(3)(SIDE COVER:LEFT)
BALUSTRADE

BACK MIRROR
FLOOR(M/#-40562)
FLOOR(M/#40563-)

SEAT(EX)
SEAT(COMPONENT PART)(EX)

MODEL : C50R-3(A)
PC NO : 0CK31-G38102



Fig.No.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.
72.
73.
74.
75.
76.
77.
78.
79.
80.
81.
82.
83.
84.
85.
86.
87.
88.
89.

GROUP NAME
SEAT(JAPAN)

CABIN(1)

CABIN(2)

CABIN(3)

CABIN(4)

CABIN(5)

CANOPY

HEATER(1)

HEATER(2)

DEFROSTER

COOLER(1)
COOLER(2)(COMPRESSOR)
COOLER(3)(CONDENSER))
COOLER(4)(COOLER UNIT)(M/#-40553)
COOLER(4-1)(COOLER UNIT)(M/#40554-)
COOLER(4-2)(COOLER UNIT)(M/#40554-)
COOLER BRACKET
VESSELL
VESSELL(TURNING)

DUMP BODY

REAR LINK
OPEN AND CLOSE LEVER
LABEL(JAPAN)
LABEL(JAPAN)
LABEL(TURNING)
LABEL(TURNING)
LABEL(EX)

LABEL(EX)
TOOL

PAINTED COLOR

CONTENTS

Fig.No.
90.
91.
92.
93.
94.
95.
96.
97.
98.
99.

100.
101.
102.
103.
104.
105.
106.
107.
108.
109.
110.
111.

GROUP NAME

PAINTED COLOR(TURNING)
CONTROL VALVE(4-RANGE)
CONTROL VALVE(2-RANGE)
BLOCK(1)

BLOCK(2)

BLOCK(3)

BLOCK(4)

REMOTE CONTROL VALVE
AUTO TENSION VALVE
SOLENOID VALVE(1-RANGE)
SOLENOID VALVE(2-RANGE)
DEPRESSION VALVE
SWIVEL SELECTOR
SWIVEL JOINT
DUMP CYLINDER
DUMP CYLINDER(TURNING)
TRUCK SHOE CYLINDER
TRAVEL MOTOR
TURNING MOTOR
HYD. OIL PUMP
GEAR PUMP
SAFETY LABEL

MODEL : C50R-3(A)
PC NO : 0CK31-G38102



0CK31-G38102

Fig.1. FRAME

4

B

PREVIOUS

@,
24
szif

0CK31-G38102 1. FRAME

BRI
OVER SEA

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.16.

(2)OVER SEA.

(3)USE IT SIMULTANEOUS WITH NO.4-1.
(4)SELECTION USE PARTS.

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 EO0002400052  BUSH 4 4
2 1 E1432200040  SEAL, DUST 4 4
3 1 E0871108603  COVER, FRONT 11
4 1 E0871107504  COVER L, UNDER 1 1
I 41 1 E0874101004  COVER L, UNDER 1 F
(B=M/#41626)
5 1 EO0871107505  COVER R, UNDER 11
6 1 E0871108606  COVER, MOTOR 2 2
| 61 1 E0871108606  COVER, MOTOR 1 K
(B=M/#41626)
7 1 E1652533023  CAP 11
8 1 E0871108620  BUMPER 11
9 1 EO0874100009  COVER 101
10 1 E0871108610  COVERL 101
| 10A 1 E0874102020  COVERL 1 w
(B=M/#41710)
11 1 E0871108611 COVERR 1 1
I 11A 1 E0874102010 COVERR 1 w
(B=M/#41710)
| 11B 2 E0874102011  COVER 1 w
(B=M/#41710)
I 11C 2 E0874102012  COVER 1 w
(B=M/#41710)
| 11D 2 [E1100040820  BOLT M 8X 20 2 w
(B=M/#41710)
I 11E 2 E1140020008  SPRING WASHER 8 2 w
(B=M/#41710)
I 11F 2 E1141110008  WASHER 8 2 w
(B=M/#41710)
12 1 E0872106340  COVER 2 2
13 1 E0871108630  STEP 1 1
14 1 E0874100014  PLATE 2
14-1 1 [E0871108614  PLATE 2 2 S
(A=M/#40568)
15 1 EO0874101016 COVERL, MOTOR 1 w
(B=M/#41626)
17 1 E1560001675  NIPPLE, GREASE PT1/8 2 2
18 1 E1100040814  BOLT M8X14 4 4
19 1 E1100040818  BOLT 4 z
(A=M/#40568)
20 1 E1100041020  BOLT M10X 20 30 30
| 20A 1 E1100041020  BOLT M10X 20 28 w
(B=M/#41710)
21 1 E1100041025  BOLT M10X 25 12 12
| 21A 1 E1100041025  BOLT M10X 25 14 w
(B=M/#41710)
22 1 E1100041225  BOLT M12X25 10 10
22-1 1 E1100041225  BOLT M12X25 12 12 K
(A=MXXX) (B=MXXX)
23 1 E1100041430  BOLT 11
23A 1 E1100041435  BOLT M14X 35 11

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 1. FRAME

1 A)=C50R-3 D)=
Fig.1l. FRAME EB;:CSOR-SA EE;
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
24 1 E1140020008  SPRING WASHER 8 8 8
24-1 1 E1140020008  SPRING WASHER 8 4 4 K
(A=MXXX) (B=MXXX)
25 1 E1140020010  SPRING WASHER 10 50 50
26 1 E1140020012  SPRING WASHER 12 10 10
26-1 1 E1140020012  SPRING WASHER 12 12 12 K
(A=MXXX) (B=MXXX)
27 1 E1140020014  SPRING WASHER 14 16 16
28 1 E1141110008  WASHER 8 4 4
29 1 E1141110010  WASHER 10 46 46
30 1 E1141110012  WASHER 12 10 10
30-1 1 E1141110012  WASHER 12 12 12 K
(A=MXXX) (B=MXXX)
31 1 E1141550010  WASHER M10 4 4
32 1 E1141550014  WASHER M14 16 16
33 1 EO0874100400  SHIM 1T 101 4
4 33A 1 E0874100401  SHIM 1.6T 11 4
33B 1 E0874100402  SHIM 2.3T 11 4
33C 1 E0874100403  SHIM 4.5T 11 4
33D 1 E0874100404  SHIM 1.0T 11 4
33E 1 E0874100405  SHIM 1.6T 11 4
33F 1 EO0874100406  SHIM 2.3T 11 4
33G 1 E0874100407  SHIM 4.5T 11 4
34 1 E0871100416  PLATE 1
34-1 1 E0871108634  PLATE 1 1 N
(A=M/#40520)
35 1 E0874100420  WASHER 11
36 1 E0871107619  SPONG 101
B 37 1 E0871107620  SPONG 101
PREVIOUS 38 1 E0874100039  SPONG 1
Q/L@\ 38-1 1 E0871108638 SPONGE 1 1 N
14 f@? (A=M/#40520)
24 39 1 E0874100040  SPONG 11
19 40 1 E0872108110  HANGER,STEP 2 2
41 1 EO0872107070  STEP 11
. 42 1 E0003612004  WASHER 8 8
OVER SEA 43 1  E1100041030  BOLT M10X30 8 8

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.16.

(2)OVER SEA.

(3)USE IT SIMULTANEOUS WITH NO.4-1.

(4)SELECTION USE PARTS. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.




0CK31-G38102 0CK31-G38102 2 FRAME(TURNING)

Fig.2. FRAME(TURNING) (=caoR3 o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

AW B € O E @

1 1 EO0003612004  WASHER 8 8
2 1 E1100041030  BOLT M10X30 8 8
3 1 E0871108603  COVER, FRONT 11
4 1 E0871107504  COVER L, UNDER 11
I 41 1 E0874101004  COVER L, UNDER 1 F
(B=M/#41626)
5 1 EO0871107505 COVER R, UNDER 11
6 1 [EO0871108606  COVER, MOTOR 2 2

I 61 1 E0871108606 COVER, MOTOR 1 K

(B=M/#41626)

7 1 E1652533023 CAP 1 1
8 1 E0871108620 BUMPER 1 1
9 1 E0874100009 COVER 1 1
10 1 E0871108610 COVER L 1 1
| 10A 1 E0874102020 COVER L 1 W
(B=M/#41710)
11 1 E0871108611  COVERR 1 1
| 11A 1 E0874102010 COVER R 1 W
(B=M/#41710)
| 11B 2 EO0874102011  COVER 1 w
(B=M/#41710)
| 11C 2 E0874102012 COVER 1 w
(B=M/#41710)
| 11D 2 E1100040820 BOLT M 8X 20 2 W
(B=M/#41710)
| 11E 2 E1140020008 SPRING WASHER 8 2 w
(B=M/#41710)
| 11F 2 E1141110008 WASHER 8 2 w
% (B=M/#41710)
F?FilfVIOUS 12 1 E0872106340 COVER 2 2
6 Q. 13 1 E0871108630 STEP 1 1
25, A 14 1 E0874100014  PLATE 2
14,4 P 141 1 E0871108614  PLATE 2 2 s
19 (A=M/#40568)
| 15 1 E0874101016 COVER L, MOTOR 1 w
(B=M/#41626)
ﬁﬁgﬁ”& A 18 1 E1100040814  BOLT M8X14 4 4
19 1 E1100040818 BOLT 4 z
(A=M/#40568)
20 1 E1100041020  BOLT M10X 20 30 30
| 20A 1 E1100041020 BOLT M10X 20 28 w
29 P é\zo 25 E:zs (B=M/#41710)
25 ©— 95 20 10A 21 1 E1100041025 BOLT M10X 25 12 12
21 é\go | 21A 1 E1100041025 BOLT M10X 25 14 w
(B=M/#41710)
22 1 E1100041225  BOLT M12X25 10 10
22-1 1 E1100041225  BOLT M12X25 12 12 K
Remarks (A=MXXX) (B=MXXX)
(INTERCHAoEARLE Y SHULTANEOVS 71 cuoo 8ot 5 7
(2)OVER SEA. 23B 1 E1100041435  BOLT M14X 35 16 16
(3)USE IT SIMULTANEOUS WITH NO.4-1. 24 1 E1140020008 SPRING WASHER 8 8 8
(4)SELECTION USE PARTS. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 2 FRAME(TURNING)

Fig.2. FRAME(TURNING) (B)-Ca0m.3n -
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
24-1 1 E1140020008  SPRING WASHER 8 4 4 K
(A=MXXX) (B=MXXX)
25 1 E1140020010  SPRING WASHER 10 50 50
26 1 E1140020012  SPRING WASHER 12 10 10
26-1 1 E1140020012  SPRING WASHER 12 12 12 K
(A=MXXX) (B=MXXX)
27 1 E1140020014  SPRING WASHER 14 16 16
28 1 E1141110008  WASHER 8 4 4
29 1 E1141110010  WASHER 10 46 16
30 1 E1141110012  WASHER 12 10 10
30-1 1 E1141110012  WASHER 12 12 12 K
(A=MXXX) (B=MXXX)
31 1 E1141550010  WASHER M10 4 4
32 1 E1141550014  WASHER M14 16 16
33 1 E0874100400  SHIM 1T 11 4
33A 1 E0874100401  SHIM 1.6T 101 4
33B 1 E0874100402  SHIM 2.3T 11 4
33C 1 E0874100403  SHIM 4.5T 11 4
33D 1 E0874100404  SHIM 1.0T 11 4
33E 1 E0874100405  SHIM 1.6T 11 4
33F 1 E0874100406  SHIM 2.3T 11 4
33G 1 E0874100407  SHIM 4.5T 11 4
34 1 E0871108634  PLATE 11
35 1 E0874100420  WASHER 2 2
36 1 E0871107619  SPONG 2 2
38 1 E0871108638  SPONGE 2 2
40 1 E0872108110  HANGER,STEP 2 2
41 1 E0872107070  STEP 101

7
2

B
PREVIOUS

@,

2g
1 24%?
19

EAE
OVER SEA

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.16.

(2)OVER SEA.

(3)USE IT SIMULTANEOUS WITH NO.4-1.

(4)SELECTION USE PARTS. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.




0CK31-G38102 3 CRAWLER BELT

0CK31-G38102

(D)
(E)
(F)

=C50R-3
C50R-3A

(A
(8)
(©)

Fig.3. CRAWLER BELT

QTY

©

DESCRIPTION

PARTS NO.

LEV.

REF.

(OING)

(©)

(8)

Q)]

E1914095110

1

CRAWLER, RUBBER

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

New, Q:0ld $ 725 New, ROId £=5

N:Old $=5

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

0CK31-G38102 4 CARRIER ROLLER

I A)=C50R-3 D)=
Fig.4. CARRIER ROLLER (roses o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B (€ O (E) (F)
1 1 EO0870121800 CARRIER ROLLER ASSY. 4 4
1A 2 EO0872123600 CARRIER ROLLER SHELL 4 4
2 2 EO0870121900 SHAFT 4 4
3 2 E0872123800 COLLAR 4 4
4 2 EO0872123900 PLATE 4 4
5 2 E0860124500 COVER,SEAL 4 4
6 2  E1431203562 SEAL 4 4
7 2 E1300006206 BEARING 8 8
8 2 E1221000062 SNAP RING 8 8
9 2 E1221000065 CIRCLIP 65 4 4
10 2 E1220000030 SNAP RING 4 4
11 2 E1420100600 O-RING 4 4
12 2 E1100041014 BOLT M10X 14 4 4
13 2 E1541400510 WASHER,COPPER 4 4
14 1 E1101041670 BOLT M16X 70 8 8
15 1 E1140020016 SPRING WASHER M16 8 8
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 5 TRUCK ROLLER

I A)=C50R-3 D)=
Fig.5. TRUCK ROLLER (roses o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 EO0874130100 TRUCK ROLLER ASSY 8 8
1A 2 EO0874130110 TRUCK ROLLER SHELL 32 32
2 2 EO0874130120 SHAFT 16 16
3 2 EO0874130130 NUT 32 32
4 2 EO0874130140 PLATE 32 32
5 2 E0874130150 SPACER 1 1 1
6 2 EO0874130160 SPACER 1 1 1
7 2 EO0874130170 SPACER 1 1 1
8 2 EO0874130180 SPACER 1 1 1
9 2 EO0874130200 BRACKET ASSY 8 8
9A 3 E0002400053 BUSH 16 16
9B 3 E1432200040 SEAL, DUST 16 16
10 2 E1305000004 ROLLER BEARING 32 32
11 2 E1432500640 FLOATING SEAL 32 32
12 2 E1420360322 O-RING 32 32
13 2 E1501810002 PLUG PT 1/4 32 32
14 2 E1121240810 SOCKET SCREW 32 32
15 1 EO0874130010 PIN 8 8
16 1 EO0870138460 LOCKER 8 8
17 1 E1560001000 NIPPLE,GREASE PT1/8 8 8
18 1 E0003600036 SHIM 16 16
19 1 E1101041235 BOLT M12X 35 16 16
I 191 1 E1101041240 BOLT M12X 40 P1.5 16 16 S
(A=MXXX) (B=MXXX)
20 1 E1140020012 SPRING WASHER 12 16 16
21 1 E1141550012 WASHER 16 16
4
linc.1A ~ 14
Remarks Yes No Yes No
(1)SELECTION USE PARTS. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 g |DLER

1 A)=C50R-3 D)=
Fig.6. IDLER (w=csors o
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A
1 1 EO0874140100  IDLER ASSY 2 2
1A 2 E0874140110  IDLER SHELL 2 2
g 2 2 E0881140320  SHAFT, FRONT, L.H. 2 2
3 2 E0874140130  COVER A, SEAL 2 2
4 2 E0874140140  COVER B, SEAL 2 2
5 2 E0881140350  PLATE 2 2
6 2 E0881140360  PLATE 2 2
7 2 E1305000005  BRACKET 4 4
N - ) 8 2 [E1432500800  FLOATING SEAL 4 4
e ‘ 9 2  E1420100400  O-RING G40 4 4
‘ @%‘ﬁ 10 2 E1501810001  PLUG PT1/8 2 2
q /{é g 11 2 E1213001026  SPRING PIN 2 2
j / 12 2 E1100041030  BOLT M10X30 4 4
L7 8 13 2 E1106041635  BOLT M16,P2.0X 35 2 2
Y, ,) \ 14 2 E1140020010  SPRING WASHER 10 4 4
I 15 1 E1100041245  BOLT M12X 45 16 16
16 1 E1140020012  SPRING WASHER 12 16 16

linc.1A ~ 14

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 7, TRUCK ADGUSTA

I A)=C50R-3 D)=
Fig.7. TRUCK ADGUSTA (roses o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 EO0871152600 SLIDE FORK ASSY 2 2
1A 2 EO0871152700 FORK 2 2
2 2 EO0871150800 PIN 2 2
3 2 EO0872153630 BOSS 2 2
4 2 E1100041440 BOLT M14X40 2 2
5 2 E1140020014 SPRING WASHER 14 2 2
7 1 E1900085900 CYLINDER ASSY(LEFT) 1 1
8 1 E1900086000 CYLINDER ASSY(RIGHT) 1 1
linc.1A ~ 5
Remarks Yes No Yes No
(1)COMPONENT PARTS:REFER TO FIG.106. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 8 TRAVEL DEVICE

1 A)=C50R-3 D)=
Fig.8. TRAVEL DEVICE (roses o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 EO0871162600 SPROCKET 2 2
2 1 E1903123300 TRAVER MOTOR 2 2
3 1 E1100041635 BOLT M16X 35 62 62
5 1 E1141550016 WASHER M16 62 62
5-1 1 E1141550016 WASHER M16 32 32 K
(A=MXXX) (B=MXXX)
7 1 E1512370010 T-NIPPLE 2 2
8 1 E1515012040 ELBOW 90 2 2
9 1 E1515600203 ADAPTER UNION 4 4
10 1 E1515010043 ELBOW 90 ,W.SEAT 2 2
Remarks Yes No Yes No
(1)COMPONENT PARTS:REFER TO FIG.107. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 9, TURNING BEARING

1 A)=C50R-3 D)=
Fig.9. TURNING BEARING -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 E1913004650  TURNING BEARING 101
11 1 E1913040950  TURNING BEARING 101 N
(A=M/#41676) (B=M/#41676)
2 2 E1913004658  SEAL A 1 1
3 2  E1913004659  SEALB 11
4 1 E0562016100 BOLT 1 1
5 1 E1101041680  BOLT 63 63
I 51 1 E1101041685  BOLT 63 63 S
(A=MXXX) (B=MXXX)
6 1 E1141550016  WASHER M16 29 29
I 7 1 E1501710010  PLUG 11 w
(A=MXXX) (B=MXXX)

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 10. SWIVEL JOINT

1 A)=C50R-3 D)=
Fig.10. SWIVEL JOINT (roses o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)

1 1 EO0874210010 LOCKING 1 1
2 1 E1101041440 BOLT M14X 40 6 6
3 1 E1140020014 SPRING WASHER 14 6 6
4 1 E1501710002 PLUG 1 1

B 5 1 E1501750002 PLUG 1 1

PREVIOUS 6 1 E1511050002  ADAPTER 2 2
8 1 E1512370007 T-JOINT(W/O.FILTER) 1 1
9 1 E1515012040 ELBOW 90 2 2
10 1 E1515010041 ELBOW 90 5 5
11 1 E1501750003 PLUG 2

I 111 1 E1515010050 ELBOW 90 2 2 S
(A=M/#40533)
12 1 E1515010131 ELBOW 90 1 1
13 1 E1515600201 ADAPTER UNION 3 3
14 1 E1904005900 JOINT ASSY, SWIVEL 1 1
Remarks Yes No Yes No
(1)COMPONENT PARTS:REFER TO FIG.103. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 11, TURNING FRAME

I A)=C50R-3 D)=

Fig.11. TURNING FRAME (roses o

€)= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B (€ O (E) (F)
1 1 EO0871220020 TURNING FRAME 1 1
2 2 E0002400052 BUSH 2 2
3 2 E1432200040 SEAL, DUST 4 4
4 1 EO0871220010 LOCK PIN 1 1
5 1 EO0173216600 COVER 1 1
6 1 E0874220008 PLAET 1 1
7 1 EO0874220009 PIPE 2 2
8 1 E1100040860 BOLT M 8X60 2 2
| 8-1 1 E1100040870 BOLT M 8X 70 2 2 S
(A=MXXX) (B=MXXX)
9 1 E1140020008 SPRING WASHER 8 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 12 TURNING DEVICE

I A)=C50R-3 D)=
Fig.12. TURNING DEVICE (roses o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 E1101041650 BOLT M16X50 8 8
2 1 E1141550016 WASHER M16 8 8
3 1 E1515012040 ELBOW 90 1 1
4 1 E1515600200 ADAPTER UNION 1 1
5 1 E1515600201 ADAPTER UNION 3 3
6 1 E1515600576 ADAPTER UNION 1 1
7 1 E1903121900 TURNING MOTOR ASSY 1
| 7-1 1 E1903123500 TURNING MOTOR ASSY 1 1 N
(A=M/#40533)
/
\ -
Remarks Yes No Yes No
(1)COMPONENT PARTS:REFER TO FIG.108. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 13 TRAVEL LEVER

1 A)=C50R-3 D)=

Fig.13. TRAVEL LEVER ecsms o

©)= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY I
A B () DO () (A
1 1 EO0871513010  SEAT MOUNT 101
2 1 EO0871513020  PLATE 101
3 1 E0871513030  VALVE MOUNT 11
4 1 E0871514040  PLATE 11
5 1 EO0871513050  COVER 2 2
6 1 E0871513060  PIN 11
7 1 EO0871513070  LINK 11
8 1 E0871513080  LOCK PIN 11
9 1 E0871513090  SHAFT 11
10 1 EO0871514100 COVER 2 2
11 1 E0871513110  LEVERL, TRAVEL 11
12 1 E0871513120  LEVERR, TRAVEL 11
13 1 E0871513130 LEVERL 101
14 1 EO0871513140  LEVERR 101
15 1 E1650204200  GRIP(L) 11
16 1 E1650204100 GRIP(R) 101
17 1 E0004008015  PIN 2 2
18 1 E1214000006  SNAP PIN 5 5
19 1 E1650202300 CAP 2 2
20 1 E1213000836  PIN(SPRING 8X 36 3 3
21 1 E1332002022  PILLOW 2 2
22 1 E1653900050  SPRING, GAS 11
22-1 1 E1653900057  SPRING, GAS 11 S
(A=MXXX) (B=MXXX)
23 1 EO0007000110  SPRING 11
24 1 E1700000033  LIMIT SWITCH 11
4845 25 1 E1901738800  REMO-CON VALVE ASSY 11
(L @/ 26 1 E1901729200  SELECTOR VALVE 101
D 27 1 EO0007203078  ADAPTER 4 4
42 28 1 E1512370008  FILTER 11
29 1 E1515010130  ELBOW 8 8
30 1 E1515100136  ELBOW 11
31 1 E1130040008 NUT M8 2 2
32 1 E1130040010  NUT M10 11
33 1 E1100040820  BOLT M 8X 20 12 12
35 1 E1100041020  BOLT M10X 20 4 4
36 1 E1100041025  BOLT M10X 25 6 6
37 1 E1100041030  BOLT M10X30 4 4
38 1 E0335120970  BOLT 11
39 1 E1110040820  BOLT M 8X 20 4 4
40 1 E1110041025  SOCKET BOLT M10X 25 4 4
41 1 E1120530416  SCREW(+) M 4X 16 2 2
42 1 E1120990820  SCREW M 8X 20 8 8
43 1 E1140020008  SPRING WASHER 8 14 14
44 1 E1140020010  SPRING WASHER 10 20 20
45 1 E1140090008  SPRING WASHER M 8 8 8
46 1 E1700100041  PRESSURE SWITCH 11
47 1 E1141110006  WASHER,PLAIN 6 2 2
48 1 E1141190008  WASHER M 8 8 8
Remarks 49 1 E1220000012  SNAP RING 11
(1)COMPONENT PARTS:REFER TO FIG.97. 50 1 E0871513150 STOPPER 1 1
(2)COMPONENT PARTS:REFER TO FIG.102. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 13 TRAVEL LEVER

Fig.13. TRAVEL LEVER o-csons, o
©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B (€ O (E) (F)
51 1 E0163209400 STOPPER 1 1
52 1 E1121040808 SCREW 1 1
53 1 E1420010110 O-RING P11-1B 4 4
54 1 E1100041035 BOLT M10X 35 4 4
i
i
Remarks
(1)COMPONENT PARTS:REFER TO FIG.97.
(2)COMPONENT PARTS:REFER TO FIG.102. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK31-G38102 0CK31-G38102 14, TRAVEL LEVER PIPING

1 A)=C50R-3 D)=

Fig.14. TRAVEL LEVER PIPING (w=csors o

(©= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
5 1 1 EO0871712510  HOSE 101
SOL A 2 1 EO0871712520  HOSE 1 1
3 1 E0871712530  HOSE 11
REFER TO Fig.39 4 1 E0871712540  HOSE 1 1
REFER TO Fig.32.33 5 1 E0871712550  HOSE 11
6 1 E0871712560  HOSE 11
7 1 EO0871712570  HOSE 11
8 1 EO0871712580  HOSE 11
12 9 1 E0871712590  HOSE 11
10 1 E0871712600 HOSE 11
11 1 E1533700016  HOSE CLIP 11
12 1 E1652201007  TIE WRAP 3 3
13 1 E1531360050 HOSE 2 2
14 1 E0871712610  PLATE 101
15 1 E1100041020  BOLT M10X 20 4 4
16 1 E1140020010  SPRING WASHER 10 4 4
17 1 E1141110010  WASHER 10 4 4
| 18 1 E1531325030  HOSE 11 w
(A=MXXX) (B=MXXX)

REFER TO Fig. 40

REFER TO Fig.13

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

0CK31-G38102 15 DUMP & TURNING LEVER

1 A)=C50R-3 D)=
Fig.15. DUMP & TURNING LEVER (csoRs, o
©= (F)=
. REF. LEV. PARTSNO. DESCRIPTION » ® (C()?‘T\((D) © ® |
Y
TURNING BLOCK 1 1 E0871325100  BRACKET 1 1
1A 2 E1333002025 BUSHING 11
2 1 E0871324120 ARM 11
3 1 E0871324130  LEVER 1 1
3A 2 E1333001515  BUSH 1 1
4 1 E0871324150  LEVER 1 1
5 1 E0871325120  SHAFT 1 1
Sind aRal 6 1 E0871324170  ARM 101
7 1 E0871325130  PIN 1 1
8 1 E0871325140  LEVER 1 1
9 1 E0871325150  T-HANDLE 1 1
| 91 1 E0871325160  T-HANDLE 1 1 S
(A=M/40658) (B=M/40658)
11 1 E0083252100  WASHER 2 2
12 1 E0093208300  WASHER 2 2
13 1 E0003600025  WASHER 2 2
14 1 E0004006017  PIN 1 1
14A 1 E0004006017  PIN 2 2
15 1 E0005500009  YOKE 1 1
15A 1 E0005500009  YOKE 2 2
16 1 E0143283500  SPRING 1 1
17 1 E0363214700  BELLOWS 1 1
18 1 E1630785210  CABLE 1 1
18A 1 E1630785210  CABLE 2 2
20 1 E1214000006  SNAP PIN 1 1
20A 1 E1214000006  SNAP PIN 2 2
21 1 E1225000006  WASHER 2 2
21A 1 E1225000006  WASHER 4 4
22 1 E1340010060 ROD END 11
22A 1 E1340010060 ROD END 2 2
23 1 E1213000325  PIN, SPRING 1 1
24 1 E1213000520  PIN,SPRING 1 1
25 1 E1213000525  SPRING PIN 1 1
26 1 E1100040616  BOLT M 6X 16 3 3
26A 1 E1100040616  BOLT M 6X 16 2 2
ST, 27 1 E1100240625  BOLT M 6X 25 11
/ DUMP_CABLE 28 1 E1100240635 BOLT M 6X 35 1 1
g 29 1 E1100040820  BOLT M 8X 20 2 2
/ 30 1 E1130040006  NUT M 6 4 4
g 31 1 E1130140010  NUT M10 4 4
/ 32 1 E1140020008  SPRING WASHER 8 2 2
33 1 E0003608252  WASHER 2 2
34 1 E1224010006  E-RING 2 2
35 1 E1650153655  GRIP 11
36 1 E1650202700  CAP 11
I 361 1 E1650202300 CAP 11 S
(A=M/40658) (B=M/40658)
— 37 1 E1652053200 GROMMET 2 2
(1)INTERCHANGEABLE BY SIMULTANEOUS 38 1 E1652052000  GROMMET o1
REPLACEMENT WITH REF.NO.9-1 & 89 1 EL141110008  WASHER 8 11
NO.36-1. 40 1 E1110040520  BOLT M 5X 20 1 1
(2)TURNING TYPE. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.16. ENGINE & RELATED DEVICE(1)

0CK31-G38102 16, ENGINE & RELATED DEVICE(1)

(A)=C50R-3 (D)=
(B)=C50R-3A (E)=
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B (€ O (E) (F)
1 1 EO0871403010 FOOT FL, ENGINE 1 1
2 1 EO0874400200 FOOT FR, ENGINE 1 1
3 1 EO0874400300 FOOT R, ENGINE 2 2
18 1 EO0874401250 BRACKET 1 1
22 1 EO0881400210 WASHER 4 4
26 1 E1651030005 ABSORBER 8 8
28 1 E1702402001 CABLE 1 1
32 1 E1140330010 TOOTHED WASHER 10 1 1
36 1 E1100040820 BOLT M 8X 20 4 4
37 1 E1100040830 BOLT M 8X 30 4 4
38 1 E1100041020 BOLT M10X 20 2 2
40 1 E1100041030 BOLT M10X30 4 4
41 1 E1100041225 BOLT M12X25 12 12
I 41-1 1 E1100041225 BOLT M12X25 16 16 K
(A=MXXX) (B=MXXX)
43 1 E1100141630 BOLT M16X2X130 4 4
45 1 E1130040008 NUT M 8 12 12
46 1 E1130040010 NUT M10 1 1
48 1 E1141110008 WASHER 8 8 8
| 48-1 1 E1141110008 WASHER 8 12 12 K
(A=MXXX) (B=MXXX)
49 1 E1141110010 WASHER 10 8 8
53 1 E1140020008 SPRING WASHER 8 12 12
54 1 E1140020010 SPRING WASHER 10 11 11
55 1 E1140020012 SPRING WASHER 12 16 16
56 1 E1140020016 SPRING WASHER M16 4 4
66 1 123911-12500 AIR CLEANER COMP. 1 1
67 1 123911-12040 PIPE, AIR INTAKE 1 1
68 1 23000-102000 CLAMP 102,HOSE 1 1
69 1 23000-115000 CLAMP 115 1 1
70 1  23000-080162 BOLT 4 4
71 1 123911-13510 SILENCER 1 1
72 1 123911-13550 BEND.EXHAUST 1 1
73 1 123911-13650 STAY 1 1
74 1 123911-13660 STAY 2 2
75 1 123911-13670 U-BOLT, SILENCER 2 2
76 1  129400-13201 GASKET, (NON-ASB.) 2 2
82 1 E1100041025 BOLT M10X 25 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.17. ENGINE & RELATED DEVICE(2)

REFER TO Fig.18

REFER TO
Fig.18

17

48

5 10
45
\ o
Py
53

19
o6
51 Qo
e, i
407 P9, K47 %?
5455) 0 155234

53
14 @/' 27
2 553

&— 45

0CK31-G38102 17, ENGINE & RELATED DEVICE(2)

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A
4 1 EO0874400400  MOUNT A 101
5 1 EO0874400450  MOUNT B 1
| 51 1 E0871403060  MOUNT B 11 S
(A=M/#40568)
6 1 E0874400500 BRACKETR 11
7 1 E0874400600 BRACKET L 1 1
9 1 EO0874400800  MOUNT R 11
10 1 E0874400850  MOUNT L 11
15 1 E0874401100  BREAS 2 2
16 1 EO0874401150  BRACKETR 11
17 1 EO0874401200  BRACKETL 11
19 1 E0874401270  PIN 2 2
20 1 EO0874401280  COLLAR 2 2
21 1 EO0874401290  SPONGE 101
24 1 E0872702300  HOSE NIPPLE 11
25 1 E1515600574  UNION 101
27 1 E1651014003  ABSORBER,SHOCK 2 2
29 1 E1531212138  HOSE 11
29-1 1 E1531407138  HOSE 1 1 S
(A=MXXX) (B=MXXX)
30 1 E1531212100  HOSE,FUEL 11
30-1 1 E1531407100 HOSE 11 S
(A=MXXX) (B=MXXX)
31 1 E1533120011  POWER BAND 3 3
31-1 1 E1533120011  POWER BAND 4 4 K
(A=MXXX) (B=MXXX)
33 1 E1210010428  COTTERPIN 2 2
34 1 E1100040616  BOLT M 6X 16 6 6
35 1 E1100040816  BOLT M 8X 16 40 40
35-1 1 E1100040816  BOLT M 8X 16 39 39 K
(A=MXXX) (B=MXXX)
36 1 E1100040820  BOLT M 8X 20 6 6
40 1 E1100041030  BOLT M10X30 3 3
45 1 E1130040008 NUT M8 8 8
46 1 E1130040010  NUT M10 11
47 1 E1141110006  WASHER,PLAIN 6 6 6
48 1 E1141110008  WASHER 8 41 41
48-1 1 E1141110008  WASHER 8 40 40 K
(A=MXXX) (B=MXXX)
50 1 EO0003600025  WASHER 2 2
51 1 EO0003600138  WASHER 2 2
52 1 E1140020006  SPRING WASHER 6 6 6
53 1 E1140020008  SPRING WASHER 8 50 50
53-1 1 E1140020008  SPRING WASHER 8 48 48 K
(A=MXXX) (B=MXXX)
54 1 E1140020010  SPRING WASHER 10 3 3
58 1 123930-44500 RADIATOR ASSY 11
59 1 123911-49010 WATER HOSE A 11
60 1 123911-49020 WATER HOSE B 1 1
61 1 23000-060000 CLAMP 60 4 4
62 1 123655-44600  NET, FAN 11

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

++ CONTINUE ++

Yes
Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.17. ENGINE & RELATED DEVICE(2)

W'/
533

REFER TO
Fig.18

17

19

WL/
s
e, i
407 P9, K47 %?
545? 0 155234

3 10
by iog
REFER TO Fig.18 45
@>
|

53
&2
§ o83

®—145

0CK31-G38102 17, ENGINE & RELATED DEVICE(2)

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
63 1 121521-49100 BODY, COCK 101
64 1 148616-44510 SUB RESERVOIR ASSY 101
65 1  148616-44551  BRACKET, RESERVOIR 11
77 1 121470-44900 SENDER, TEMP. 1 1
78 1 123930-44900 COOLER,OIL 1
78-1 1 523930-44910 COOLER,OIL 1 1 S
(A=M/40568)
79 1 E1910076121  GASKET 11
80 1 E1531407065  TUBE 11
| 80-1 1 E1531407070  HOSE L=700 11 S
(A=MXXX) (B=MXXX)
81 1 E1533120011  POWER BAND 2 2 z
(A=MXXX) (B=MXXX)
I 82 1 E1531115060  VINYL HOSE 101 w
(A=MXXX) (B=MXXX)
88 1 E1533120012  CLIP,HOSE 101 w
(A=MXXX) (B=MXXX)

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.18. ENGINE & RELATED DEVICE(3)

0CK31-G38102 18, ENGINE & RELATED DEVICE(3)

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 EO0871402110  FAN SHROUD 1
1-1 1 EO0871402120  FAN SHROUD 101 S
(A=M/#40568)
2 1 E1654613059  GASKET 2 2
3 1 E0874400910  PLATER 11
4 1 E0874400902  SPONGE 1 1
5 1 EO0874400960  PLATEL 11
6 1 E1654520016  SASH RUBBER 11
7 1 [E1654520028  SASH RUBBER 11
8 1 E0871402510  PLATEA 11
9 1 E1654601005  TRIM 11
I 91 1 E1654601010 TRIM 11 S
(A=MXXX) (B=MXXX)
10 1 E1654613051  GASKET 101
| 10-1 1 E1654613059  GASKET 11 S
(A=MXXX) (B=MXXX)
11 1 E1654601007 TRIM 1 1
| 111 1 E1654601013  TRIM 11 S
(A=MXXX) (B=MXXX)
12 1 E0871402610 PLATEB 1 1
13 1 E1654520038  SASH RUBBER 11
14 1 E1654601009  TRIM 11
| 14-1 1 E1654601010 TRIM 11 S
(A=MXXX) (B=MXXX)
15 1 E0871402810 PLATEC 11
16 1  E1654520025  TRIM 11
17 1 E1654520008  SASH RUBBER 11
18 1 E1654601016  TRIM 101
| 181 1 E1654601018  TRIM 101 S
(A=MXXX) (B=MXXX)
19 1 E1654601004  TRIM 11
I 191 1 E1654601006  TRIM 1 1 S
(A=MXXX) (B=MXXX)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

0CK31-G38102 19, ENGINE & RELATED DEVICE(1)(EX)

Fig.19. ENGINE & RELATED DEVICE(1)(EX) (B)-Ca0m.3n -
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A
1 1 E0871403010  FOOT FL, ENGINE 101
2 1 E0874400200  FOOT FR, ENGINE 101
3 1 E0874400300  FOOT R, ENGINE 2 2
18 1 E0874401250  BRACKET 11
22 1 E0881400210  WASHER 4 4
26 1 E1651030005  ABSORBER 8 8
28 1 E1702402001  CABLE 11
32 1 E1140330010 TOOTHED WASHER 10 11
36 1 E1100040820  BOLT M 8X 20 4 4
37 1 E1100040830  BOLT M 8X 30 4 4
38 1 E1100041020  BOLT M10X 20 2 2
39 1 E1100041025  BOLT M10X 25 4 4
40 1 E1100041030  BOLT M10X30 4 4
41 1 E1100041225  BOLT M12X25 16 16
43 1 E1100141630  BOLT M16X2X130 4 4
45 1 E1130040008 NUTM8 12 12
46 1 E1130040010  NUT M10 11
48 1 E1141110008  WASHER 8 12 12
49 1 E1141110010  WASHER 10 8 8
53 1 E1140020008  SPRING WASHER 8 12 12
54 1 E1140020010  SPRING WASHER 10 11 11
55 1 E1140020012  SPRING WASHER 12 16 16
56 1 E1140020016  SPRING WASHER M16 4 4
66 1 123944-12500  AIR CLEANER COMP. 11
67 1 123911-12040  PIPE, AIR INTAKE 1 1
68 1 23000-102000  CLAMP 102,HOSE 11
69 1 23000-115000 CLAMP 115 11
70 1 23000-080162 BOLT 4 4
71 1 123911-13510  SILENCER 101
72 1 123911-13550  BEND.EXHAUST 11
73 1 123911-13650  STAY 11
74 1 123911-13660  STAY 2 2
75 1 123911-13670  U-BOLT, SILENCER 2 2
76 1 129400-13201  GASKET, (NON-ASB.) 2 2
92 1 E0874403250  PIPE, AIR INTAKE 11
93 1 E1533700113  HOSE BAND 11
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.20. ENGINE & RELATED DEVICE(2)(EX)

31
30 46 64
b
65
53 \;
?@ 31/% %?
35

29

0CK31-G38102 20. ENGINE & RELATED DEVICE(2)(EX)

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

29 1 E1531407126  HOSE 101

30 1 E1531407100 HOSE 101

31 1 E1533120011  POWER BAND 6 6

35 1 E1100040816  BOLT M 8X 16 2 2

36 1 E1100040820  BOLT M 8X 20 1 1

40 1 E1100041030  BOLT M10X30 1 1

46 1 E1130040010  NUT M10 11

53 1 E1140020008  SPRING WASHER 8 3 3

54 1 E1140020010  SPRING WASHER 10 11

59 1 EO0874403230  HOSE 11

60 1 EO0874403240  HOSE 11

61 1 23000-060000 CLAMP 60 11

64 1  148616-44510 SUB RESERVOIR ASSY 101

65 1 148616-44551  BRACKET, RESERVOIR 101

77 1 121470-44900  SENDER, TEMP. 11

79 1 E1910076121  GASKET 101

80 1 E1531407070  HOSE L=700 1 1

81 1 E1531115060  VINYL HOSE 11

94 1 129150-49100 COCK ASSY, 3-WAY 1 1

95 1 E1531407040 PROTECTOR 1 1

97 1 23000-054000  CLAMP 54 3 3

98 1 E1652231250  TIE-LAP 11

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 21, ENGINE & RELATED DEVICE(3)(EX)

Fig.21. ENGINE & RELATED DEVICE(3)(EX) (B)-Ca0m.3n -
©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A ® (€ © E @
4 1 E0874403100 BRACKET 1 1
5 1 E0874403120  BRACKET 101
6 1 E0874403140  BRACKET 11
7 1 [EO0874403130  BRACKET 1 1
8 1 E0874403200 SHROUD ASSY 1 1
8A 2 E0874403210 SHROUD 1 1
8B 2 E1654358057 SPONGE 2 2
8C 2 E1654355052 SPONGE 2 2
11 1 E0874403190 SPONGE 1 1
7 @\ 12 1 E0874403180 PLATE ASSY 1 1
/g%\ 40 12A 2 E0874403181 PLATE 1 1
) 51 54 12B 2 E1654520015 RUBBER 1 1
i@ 12C 2 E1654520028 SASH RUBBER 1 1
13 1 E0874403150 PLATE 1 1
/@?J 14 1 E0874403160 PLATE ASSY 1 1
50 14A 2 E0874403161 PLATE 1 1
14B 2 E1654601016 TRIM 1 1
14C 2 E1654601012 TRIM 1 1
15 1 E0874403170 PLATE ASSY 1 1
15A 2 E0874403171 PLATE 1 1
14inc.14A~140C 15B 2 E1654520086 SEAL 1 1
20 1 E1654358057 SPONGE 2 2
21 1 E1654357055 SPONGE 2 2
12A 23 1 E1420010290 O-RING 1B-P29 1 1
120 24 1 E0007224013 HOSE NIPPLE 1 1
34 1 E1100040616 BOLT M 6X 16 4 4
35 12 35 1 E1100040816 BOLT M 8X 16 6 6
36 1 E1100040820 BOLT M 8X 20 9 9
39 1 E1100041025 BOLT M10X 25 2 2
40 1 E1100041030 BOLT M10X30 5 5
42 1 E1100141016 BOLT 4 4
45 1 E1130040008 NUT M 8 7 7
47 1 E1141110006 WASHER,PLAIN 6 4 4
48 1 E1141110008 WASHER 8 23 23
49 1 E1141110010 WASHER 10 2 2
50 1 E0003600020 WASHER 6 6
51 1 E0003600173 WASHER 2 2
52 1 E1140020006 SPRING WASHER 6 4 4
53 1 E1140020008 SPRING WASHER 8 19 19
54 1 E1140020010 SPRING WASHER 10 10 10
58 1 123944-44500 RADIATOR ASSY 1 1
62 1 E0874403220 FAN GUARD 1 1
78 1 E1911300030 OIL COOLER 1 1
90 1 E1651014003 ABSORBER,SHOCK 4 4
91 1 119255-44660 RUBBER 4 4
20— 8 96 1 EO0874403260  ELBOW 101
96A 2 E1420010290 O-RING 1B-P29 1 1
58 8A
o )
21 8inc.8A~8C

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.22. CONTROL BOX

|87
PREVIOUS

Fv /B
CANOPY SPEC.

TH-UL—
Ja-37Ub—
Sv7FTyHUL—

_ 17
SAMIL=

@, [ ® Un-nssur-
( 2R~
45 o (¢ L5y
49
29

Remarks
(1)CABIN SPEC.
(2)CANOPY SPEC.

0CK31-G38102 22 CONTROL BOX

(A)=C50R-3 (D)=
(B)=C50R-3A (E)=
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 EO0871433410 COVER 1
1-1 1 EO0871433470 COVER 1 1 N
(A=M/#40563)
2 1 EO0871433020 COVER 1
2-1 1 EO0871433480 COVER 1 1 S
(A=M/#40563)
3 1 E1700001211 SWITCH, HORN 1 1
4 1 E1730140750 PILOT BOX 1 1
6 1 EO0871433030 URETHAN 1
6-1 1 EO0871433485 URETHAN 1 1 S
(A=M/#40563)
7 1 EO0871433240 URETHAN 2 2
8 1 EO0871433440 URETHAN 2 2
9 1 119129-77920 TIMER,THERMOSTART 1 1
10 1 933110-00200 SWITCH ASSY,STARTER 1 1
10A 1 933110-00300 PACKING 1 1
11 1 E1531010004 VINYL HOSE 1 1
12 1 EO0870431810 CAP 1 1
13 1 EO0871433435 PLATE 1 1
14 1 E1700000031 HEATER SWITCH 1 1
15 1 E1700000030 WIPER SWITCH 1 1
16 1 E1700000032 ROTARY SWITCH 1 1
17 1 E1711900049 RELAY 7 7
18 1 E1652060063 BUSHING 60 1 1
19 1 E1700100029 SWITCH,TURN SIGNAL 1 1
20 1 E1700100030 CAP,RUBBER 1 1
21 1 E1700100053 TIMER 1 1
22 1 E1700100054 TIMER 1 1
23 1 E1711900032 FLASHER RELAY 1 1
24 1 E0872433300 HOUR METER ASSY. 1 1
24A 2 E1730000500 HOUR METER 1 1
24B 2 EO0872433350 WIRE HARNESS 1 1
25 1 E1730100030 THERMO-METER 1 1
26 1 E1730110050 FUEL GAUGE 1 1
27 1 E1730500021 UNIT, DIODE 1 1
28 1 E1730500022 UNIT, DIODE 1 1
29 1 E1703700009 BUZZER 1 1
30 1 E1652443640 CLIP 5 5
31 1 E1652533019 CAP 2 2
34 1 E1652711696 SCREW 2 2
35 1 E1700000027 SWITCH 1 1
36 1 E1711900039 CIGAR LIGHTER(DC24V) 1 1
37 1 E1120530310 SCREW(+) M 3X 10 2 2
38 1 E1120530412 SCREW(+)M 4X12 2 2
39 1 E1120530512 SCREW (+) M 5X12 2 2
39-1 1 E1120530516 SCREW (+) M 5X16 2 2 S
(A=MXXX) (B=MXXX)
40 1 E1100040616 BOLT M 6X 16 3 3
40-1 1 E1100040616 BOLT M 6X 16 2 2 K
(A=MXXX) (B=MXXX)
42 1 E1100040816 BOLT M 8X 16 8 8
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

0CK31-G38102 22 CONTROL BOX

I A)=C50R-3 D)=
Fig.22. CONTROL BOX o-csons, o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B) () O (B ¢
43 1 E1130040006 NUT M 6 10 10
43-1 1 E1130040006 NUT M 6 8 8 K
\ (A=MXXX) (B=MXXX)
43A 1 E1130040005 NUT M 5 2 2 w
(A=MI#40563)
44 1 E1140020003 WASHER,SPRING M 3 2 2
ER?EéVIOUS 45 1 E1140020004 WASHER,SPRING M 4 2 2
46 1 E1140020006 SPRING WASHER 6 13 13
47 1 E1140020005 SPRING WASHER 5 2 2
48 1 E1140020008 SPRING WASHER 8 8 8
49 1 E1141110004 WASHER,PLAIN 4 2 2
50 1 E1141110008 WASHER 8 8 8
50A 1 E1141110006 WASHER,PLAIN 6 1 1 w
(A=M/#40563)
™ 51 1 E1652051800 GROMMET 1 1 1
CANOPY SPEC. 51-1 1 E1652001401 GROMMET 1 1 S 1
(A=M/#41506) (B=M/#41506)
51A 1 E1652060022 GROMMET 1 1 w 2
(A=M/#41506) (B=M/#41506)
52 1 E1652533003 CAP 1 1 2
52-1 1 E1652052600 GROMMET 1 1 S 2
(A=MXXX) (B=MXXX)
53 1 E1700550024 OWNERMENT 1 1
54 1 E1654613062 GASKET 1 1
55 1 EO0871433450 RESISTOR ASSY 1 1
56 2 EO0871433420 COVER 1 1
57 2  E0564226840 RESISTOR 1 1
58 2  E0564226830 RESISTOR 1 1
59 2 E1120530305 SCREW 3 3
60 2 E1140020003 WASHER,SPRING M 3 3 3
61 2  E1652200003 TIE-LAP 2 2
| 62 1 EO0870431820 COVER,KEY SW.TERMINA 1 1 w
(A=MXXX) (B=MXXX)
T¥-Ul—
J0-3v7Ub—
SVTFIYIUL—
S
A
45 PALE FH-IUL- 30
4 ®
29
®
T %ﬁ@)
Remarks
(1)CABIN SPEC.
(2)CANOPY SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

0CK31-G38102 23 ENGINE CONTROL

1 A)=C50R-3 D)=
Fig.23. ENGINE CONTROL -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 EO0871411610  LEVER 101
2 1 EO0871411720  BRACKET 1
CS0R—3A ER;EV]OUS C50R-3 2A 1 E0871411820  BRACKET 1
I 2A-1 1 E0871411830  WIRE BRACKET 1 N
(B=MXXX)
3 1 E0874410060 WIRE 11
4 1 EO0871411740  PLATE 11
5 1 EO0871411650  BRACKET 11
6 1 E0007900020  PIN 2 2
7 1 E1224010006  E-RING 2 2
8 1 E1650132050  GRIP 11
9 1 E1110040510  SOCKET BOLT M 5X 10 11
10 1 E1100040510  BOLT M 5X 10 101
11 1 E1100041020  BOLT M10X 20 4 4
| 111 1 E1100041020  BOLT M10X 20 4 2 K
(A=MXXX) (B=MXXX)
12 1 E1100040825  BOLT M 8X25 1 1
13 1 E1130040008 NUT M8 11
14 1 E1140020010  SPRING WASHER 10 4 4
| 141 1 E1140020010  SPRING WASHER 10 4 2 K
(A=MXXX) (B=MXXX)
15 1 E1141110010  WASHER 10 2 2
| 15-1 1 E1141110010  WASHER 10 2 z
(B=M/#41540)
16 1 E1130040010  NUT M10 2 2
17 1 E1130540014  NUT M14 2 2
18 1 E1141550014  WASHER M14 11
19 1 E1225120014  SPRING, DISH 2 2
20 1 E1652231250  TIE-LAP 101
I 21 1 E100040820 BOLT 2 w
(B=MXXX)
I 22 1 E1140020008  SPRING WASHER 8 2
(B=MXXX)
I 23 1 EO0003608252  WASHER 2
(B=MXXX)
| 24 1 E1532224015  TUBE 1
(B=MXXX)
I 25 1 E1652241150  BAND 1
(B=MXXX)

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 24. ELECTRIC PART

1 A)=C50R-3 D)=
Fig.24. ELECTRIC PART (csoRs o
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
e o @ | © O E @
25 1 1 EO0871423310  WIRE HARNESS 1
23 19 1A 1 E0871423610  WIRE HARNESS 1
@é@/ 2 2 E1730500008  DIODE(FOR 3A) 3
2A 2 E1730500008  DIODE(FOR 3A) 4
I 2A1 2 E1730500008  DIODE(FOR 3A) 5 K
ﬂ M (B=M/#41580)
17 3 2 E1701330045  LINK 45A, FUSIBLE 2 2
4 2 E1701330075  LINK 75A, FUSIBLE 11
5 1 E0871423320  WIRE HARNESS 1
5A 1 EO0871423620  WIRE HARNESS 1
6 2 E1730500008  DIODE(FOR 3A) 2
ﬂ 6A 2 E1730500008  DIODE(FOR 3A) 1
7 2 E1701310010  FUSE 10A 3 3
8 2 E1701310020  FUSE 20A 3 3
9 2 E1701310030  FUSE 30A 3 3
10 1 E0871423330  WIRE HARNESS 1
10A 1 E0871423630  WIRE HARNESS 1
11 1 E0871423120  WIRE HARNESS 1
11A 1 E0871423640  WIRE HARNESS 1
12 1 E0871423335  WIRE HARNESS 1
13 1 E0871423510  WIRE HARNESS 11
14 2 E1730500008  DIODE(FOR 3A) 3 3
15 1 E1703500624  HORN 11
16 1 E0872433150  CLAMP TUBE 30 30
17 1 E1652231250  TIE-LAP 2 2
18 1 EO0007300001  CLAMP 11
19 1 E1100041016  BOLT M10X16 2 2
20 1 E1100040820  BOLT M 8X 20 2 2
21 1 E1130040010  NUT M10 101
22 1 E1140020008  SPRING WASHER 8 2 2
23 1 E1140020010  SPRING WASHER 10 3 3
24 1 E1140330010 TOOTHED WASHER 10 11
25 1 E0007300035  CLAMP 2 2
26 1 E1652231140  TIE-LAP 3
26A 1 E1652231140  TIE-LAP 1
| 26A-1 1 [E1652231140  TIE-LAP 3 K
(B=M/#41563)
C50R-3 C50R-3A M/#41563~M/#41679 | 26A2 1 E1652231140  TIE-LAP 1 K
(B=M/#41580)
27 1 E0437200100 HOSE GUARD 2 2
28 1 E0564242010  WIRE HARNESS 1
29 2 E1730500008  DIODE(FOR 3A) 1
30 1 E1120530508 SCREW M 5X 8 1
31 1 E1140020005  SPRING WASHER 5 1
f
§>/ 30
©— 31
Remarks . Yes " No . Yes . No . A . g ..
(1)CABIN SPEC. N.OId‘T>TNew, O.OIdT»‘_SNew, R.Old% New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 25 BATTERY(C50R-3)

Fig.25. BATTERY(C50R-3) (B)-Ca0m.3n -
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 EO0877440010  CLAMP 1
1-1 1 E0871441660  CLAMP 1 N
(A=M/#40542)
2 1 E0871441610  BRACKET 1
3 1 E0871441620  BRACKET 1
4 1 E1702027523  BATTERY 2
5 1 E1702530220  CABLE,BATTERY 1
6 1 E1702630030  CABLE,BATTERY 1
7 1 E1702230030  CABLE,BATTERY EARTH 1
7-1 1 E1702230015  CABLE,BATTERY EARTH 1 N
(A=M/#40553)
8 1 E1702108210  BOLT M 8X210 2
9 1 E1702920001  TERMINAL COVER,BATT. 1
9-1 1 E1702920060  COVER,TERMINAL 1 S
(A=MXXX)
10 1 E1702920002  TERMINAL COVER,BATT. 2
11 1 124550-77030 COVER, TERMINAL 1
12 1 E1702800001  TERMINAL, BATTERY 1
13 1 124612-77920  SWITCH 1
14 1 E1700100038  COVER,WATERPROOF 3
15 1 E1100040620  BOLT M 6X 20 7
15-1 1 E1100040620  BOLT M 6X 20 5 K
(A=MXXX)
16 1 E1100040816  BOLT M 8X 16 6
17 1 E1100041020  BOLT M10X 20 4
18 1 E1130040008 NUTM8 5
19 1 E1130040010  NUT M10 1
20 1 E1140020006  SPRING WASHER 6 9
21 1 E1140020008  SPRING WASHER 8 7
22 1 E1140020010  SPRING WASHER 10 5
23 1 E1140330010 TOOTHED WASHER 10 1
24 1 E1141110006  WASHER,PLAIN 6 7
25 1 E1141110008  WASHER 8 8
26 1 E1141110010  WASHER 10 4
27 1 E1711900064  CLIP 3
28 1 E1711900076  CLIP 1
29 1 E0337017300 GUARD,HOSE 1
30 1 EO0872433150  CLAMP TUBE 4
31 1 E1652231140  TIE-LAP 1
32 1 E1652201004  TIE-LAP 2
33 1 E1703221392  TUBE 1
34 1 E1703211320  TUBE 1
35 1 129900-77100  SAFETY RELAY 1
36 1 E0871441630  PLATE 1
37 1 E0871441640  PLATE 1
38 1 E1100040612  BOLT M 6X12 2
39 1 E0871441650  PLATE 2
40 1 E1532215030  TUBE 1
41 1 E0564412300  SEAT 1
42 1 E1702910016  COVER, BATTERY 1 w
(A=*2001.12)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 25 BATTERY(C50R-3)

Fig.25. BATTERY(C50R-3) (B)-Ca0m.3n -
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A
43 1  E1100040612  BOLT M 6X12 2 w

(A=*2001.12)

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 26 BATTERY(C50R-3A)

Fig.26. BATTERY(C50R-3A) (B)-Ca0m.3n -
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 E0871441660  CLAMP 1
2 1 E0871441710  BRACKET 1
3 1 E0871441620  BRACKET 1
4 1 E1702027523  BATTERY 2
5 1 E1702530220  CABLE,BATTERY 1
6 1 E1702630030  CABLE,BATTERY 1
7 1 E1702230015  CABLE,BATTERY EARTH 1
71 1 E1702230020  CABLE,BATTERY EARTH 1 S
(B=MXXX)
8 1 E1702108210  BOLT M 8X210 2
9 1 E1702920060  COVER,TERMINAL 1
| 10 1 E1702920002  TERMINAL COVER,BATT. 2 z
(B=MXXX)
11 1 124550-77030  COVER, TERMINAL 1
12 1 E1702800001  TERMINAL, BATTERY 1
I 12-1 1 E1702330000  TERMINAL, BATTERY 1 S
(B=MXXX)
13 1 124612-77920  SWITCH 1
14 1 E1700100038  COVER,WATERPROOF 3
15 1 E1100040620  BOLT M 6X 20 5
16 1 E1100040816  BOLT M 8X 16 6
17 1 E1100041020  BOLT M10X 20 4
18 1 E1130040008 NUT M8 5
19 1 E1130040010  NUT M10 1
20 1 E1140020006  SPRING WASHER 6 11
21 1 E1140020008  SPRING WASHER 8 7
22 1 E1140020010  SPRING WASHER 10 5
23 1 E1140330010  TOOTHED WASHER 10 1
24 1 E1141110006  WASHER,PLAIN 6 9
25 1 E1141110008  WASHER 8 8
26 1 E1141110010  WASHER 10 4
27 1 E1711900064  CLIP 3
28 1 E1711900072  CLAMP 1
29 1 E0337017300 GUARD,HOSE 1
30 1 E0872433150  CLAMP TUBE 4
31 1 FE1652231140  TIE-LAP 1
32 1 E1652201004  TIE-LAP 2
33 1 E1703221392  TUBE 1
34 1 E1703211320  TUBE 1
35 1 129900-77100  SAFETY RELAY 1
36 1 E0871441630  PLATE 1
37 1 E0871441740  PLATE 1
38 1 E1100040612  BOLT M 6X12 2
39 1 E0871441650  PLATE 2
40 1 E1531325050  HOSE 1
41 1 E0564412300  SEAT 1
| 411 1 EO0874440210  SEAT 1 S
(B=MXXX)
42 1 E1702910016  COVER, BATTERY 1
43 1 E1100040612  BOLT M 6X12 4
44 1 129612-77920  TIMER,1 SEC. 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 26 BATTERY(C50R-3A)

Fig.26. BATTERY(C50R-3A) Eggzggggi gz
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

W _® © ©® E @
45 1 129612-77910  GLOW RELAY 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.27. VESSEL CENTER LAMP

(=5
PREVIOUS

v

A—)
e

0CK31-G38102 27 VESSEL CENTER LAMP

20 ¢

M/#40526~M/#41689

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY
A B () DO () (A
1 1 EO0874420180  BRACKET 101
1-1 1 EO0871423430  BRACKET 1
(B=M/#41511)
2 1 E0871423210  BRACKET 1 1
2-1 1 E0871423460  BRACKET 1
(B=M/#41511)
3 1 E1700009010  SWITCH 11
4 1 E1120530314  SCREW 2 2
5 1 E1140020003  WASHER,SPRING M 3 2 2
6 1 E1100040820  BOLT M 8X 20 4 4
I 61 1 E1100040820  BOLT M 8X 20 2 2
(A=MXXX) (B=MXXX)
7 1 E1140020008  SPRING WASHER 8 4 4
71 1 E1140020008  SPRING WASHER 8 2 2
(A=MXXX) (B=MXXX)
8 1 E0872433150  CLAMP TUBE 4 4
10 1  E1652231100  TIGH-LAP 11
| 10-1 1  E1652231100  TIGH-LAP 2 2
(A=MXXX) (B=MXXX)
11 1 E1652231140  TIE-LAP 1 1
12 1 E1141110008  WASHER 8 4 4
I 12-1 1 E1141110008  WASHER 8 2 2
(A=MXXX) (B=MXXX)
13 1 E0871423220  WIRE HARNESS 1
13-1 1 EO0871423410  WIRE HARNESS 1 1
(A=M/#40526)
14 1 E1100040616  BOLT M 6X 16 11
15 1 E1140020006  SPRING WASHER 6 101
16 1 E1140330006  WASHER(TOOTHED) 101
17 1 E1711900049  RELAY 11
18 1 E1700550025  LAMP 1 1
19 1 E0871423420  WIRE HARNESS 1 1
20 1 E0874420140  WIRE HARNESS 1 1
21 1 E1100040825  BOLT M 8X25 1
22 1 E1130040008 NUT M8 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 28 HEAD LIGHT

I A)=C50R-3 D)=
Fig.28. HEAD LIGHT -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 1 E1703005400  HEAD LIGHT 2 2
2 2 E1703005405  BULB 101

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 29 BACK LIGHT

i (A)=C50R-3 D)=
Fig.29. BACK LIGHT -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 E0874490220  PLATE 1 1
2 1 E0872494020  PLATE 1 1
3 1 E0872494030  WIRE HARNESS 11
4 1 E1703004800  WARKING LIGHT 1 1
4A 2 E1703004806  BULB 11
5 1 E1654613035  PACKING,RUBBER 2 2
6 1 E1100040812  BOLT M 8X12 2 2
7 1 E1140020008  SPRING WASHER 8 2 2
8 1 E1652241300  TIE-LAP 1 1
9 1 E1140330008 TOOTHED WASHER 8 1 1
10 1 E0871490210  WIRE HARNESS 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 30, TURN SIGNAL LAMP

1 A)=C50R-3 D)=
Fig.30. TURN SIGNAL LAMP -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 E1703001120  TURN SIGNAL 2 2
2 2 E1703001122  BULB 101

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 31. RADIO

I A)=C50R-3 D)=
Fig.31. RADIO (roses o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
: A B (€ O (E) (F)
f 1 1 EO0872472210 CASE, RADIO 1 1
P | 2 1 E1705004200 AM/FM RADIO 1 1 z
/ 5 \ (A=MXXX) (B=MXXX)
I R | 3 1 E1705004300 AM/FM RADIO 1 1 z
@z\ . (A=MXXX) (B=MXXX)
& 4 1 E1705004400 AM/FM RADIO 1 1
\ 5 1 E1705002150 SPEAKER 2 2
> 6 1 EO0871470410 COVER L 1 1
//‘ ' 7 1 EO0871470420 COVER R 1 1
. - 8 1 E1652041515 GROMMET 1 1
i’ /\‘ 9 1 E1110020616 BOLT M 6X 16 4 4
/i , 10 1 E1120590516 SCREW 4 4
‘l | : 11 1 E1140090006 SPRING WASHER 6 4 4
Y 12 1 E1140090005 WASHER,SPRING M 5 4 4
13 1 E1141190006 WASHER 6 4 4
14 1 E1141190005 WASHER,PLAIN M 5 4 4
| 15 1 E1705003400 ANTENNA, RUBBER 1 1 z
(A=MXXX) (B=MXXX)
| 16 1 E1705001610 HARNESS 1 1 z
(A=MXXX) (B=MXXX)
17 1 E1652201003 TIE-LAP 2 2
‘ 18 1 E1100090820 BOLT M 8X 20 6 6
i 19 1 E1140090008 SPRING WASHER M 8 6 6
20 1 E1141190008 WASHER M 8 6 6
21 1 E1120730420 SCREW M 4X 20 8 8
22 1 E1652221050 CLAMP 2 2
23 1 E1120530406 SCREW(+) M 4X 6 1 1
24 1 E1140020004 WASHER,SPRING M 4 1 1
25 1 E1120590512 SCREW(+) M 5X 12 2 2
26 1 E1703210760 TUBE 1 1
27 1 E1703211015 TUBE 1 1
Remarks
(1)EUROPE,ASIA,OCEANIA
(2)USA
(3)JJAPAN N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 32 \WIND WASHER

i (A)=C50R-3 D)=

Fig.32. WIND WASHER -csors, or
(©= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

E1711910061 TANK,WASHER
E1711910062 BRACKET
E1711910040 NOZZLE

E1711910063 HOSE
E1652001002 GROMMET
E1120530614 SCREW(+)M 6X 14

o bh|lwNE
N N

AN NR(RL PR
AN NR(RL PR

| 6-1 1 E1150110614 SCREW(+)M 6X 14 N
(A=MXXX) (B=MXXX)
| 7 1 E1140020006 SPRING WASHER 6 2 2 V4
(A=MXXX) (B=MXXX)
8 1 E1652221050 CLAMP 2 2
9 1 E1120590512 SCREW(+) M 5X 12 2 2
| 10 1 E0871891100 PLATE 1 1 w
(A=M/#41877) (B=M/#41877)

|87

PREVIOUS

7

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 33, BACK BUZZER
Fig.33. BACK BUZZER ocaoR 3 e
©)= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
€ O (B ¢

E1703700004 ALARM
E1100040816 BOLT M 8X 16
E1140020008 SPRING WASHER 8

[GEFNEANN]
TS
I~
Rk e e >
=
o~
NN
=

E1141110008 WASHER 8

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 34 GREASE PIPING

i (A)=C50R-3 D)=
Fig.34. GREASE PIPING -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

© ® E ©

E0874240010 HOSE ASSY
E1513400021 ADAPTER
E0007262005 ELBOW

Alw N R
TS
I~
Rk e e >
=
o~
NN
=

E1560001000 NIPPLE,GREASE PT1/8

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 35 \/ALVE

1 A)=C50R-3 D)=
Fig.35. VALVE -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
EﬂﬁéVIOUS 1 1 E1515010041  ELBOW 90 101
2 1 E1515600201  ADAPTER UNION 2 2
I 21 1 E1515100111  ELBOW 45 2 2 S
(A=M/#40550) (B=M/#40550)
3 1 E0007203064  ADAPTER 11
4 1 E1901041100  VALVE ASSY,CONTROL(2 1 1
5 1 E1420010180  O-RING 1B-P18 11
6 1 E1515100110  ELBOW 45 11
7 1 E1515012040  ELBOW 90 11
8 1 E1515010041  ELBOW 90 11
9 1 E1515600200  ADAPTER UNION 11
10 1 E1515600201  ADAPTER UNION 11
11 1 E1901738900  SOLENOID VALVE 101
12 1 E0871500531  PLATE 101
13 1 E1100040614  BOLT M 6X 14 2 2
14 1 E1140020006  SPRING WASHER 6 2 2
15 1 E1141110006  WASHER,PLAIN 6 2 2
16 1 E1512373007  NIPPLE 11
17 1  E1513390029  NIPPLE 1 1
18 1 E1515012040  ELBOW 90 1 1
19 1 E1515012510  ELBOW 90 11
20 1 E1901739600  VALVE ASSY, SOLENOID 11
21 1 E1515010053  ELBOW 90 11
22 1 E1515600579  ADAPTER UNION 11
23 1 E1551102800  FILTER 1 1
24 2 E1551102801  BODY 11
25 2 E1551102802  FILTER 11
26 2 E1420000950  O-RING 101
27 2 E1421030950  BUCKUP RING 101
28 2 E1551102805  COVER 11
29 1 E1515600200  ADAPTER UNION 6 6
30 1 E1901739400  VALVE ASSY 11
31 1 E1551000300  FILTER 11
32 2 E1551000310 BODY 11
33 2 E1551000320 CARTRIDGE 11
34 1 E1511150610  ADAPTER 2
34A 1 E1511150610  ADAPTER 1
35 1 E0871500870  PIPE 1
35-1 1 E0871500875  PIPE 11 S
(A=M/#40563)
36 1 E1512370010  T-NIPPLE 101
37 1  E1515012040  ELBOW 90 11
38 1 E1515600200  ADAPTER UNION 2 2
39 1 E1901740300  VALVE 101
40 1 E0871500890  PIPE 1 z

(A=M/#40563)

Remarks | 40A 1 E0874502111 BRACKET 1 W
(1)COMPONENT PARTS:REFER TO FIG.92. (B=M/#41710)

(2)COMPONENT PARTS:REFER TO FIG.100.

(3)COMPONENT PARTS:REFER TO FIG.99. 41 1 E0007203034  HOSE,ADAPTER 4 4
(4)COMPONENT PARTS:REFER TO FIG.98. 42 1 E0870703050  PLATE 2 2
(5)COMPONENT PARTS:REFER TO FIG.101. 43 1 E1100040820 BOLT M 8X 20 4
(6)OVER SEA SPEC. Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.




0CK31-G38102

Fig.35. VALVE

=57
PREVIOUS

0CK31-G38102 35 \ALVE

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A
43-1 1 E1100040820  BOLT M 8X 20 2 2 K
(A=M/#40563)
44 1 E1100040830  BOLT M 8X 30 3 3
45 1 E1100040860  BOLT M 8X60 2 2
46 1 E1100040865  BOLT M 8X 65 2 2
47 1 E1100040895  BOLT M 8X95 2 2
48 1 E1100041014  BOLT M10X 14 4 4
49 1 E1100041020  BOLT M10X 20 2 2
50 1 E1100041025  BOLT M10X 25 2 2
I 50A 1 EO0874502113  PIN 2 w1
(B=M/#41710)
51 1 E1140020008  SPRING WASHER 8 13
51-1 1 E1140020008  SPRING WASHER 8 1 11 K
(A=M/#40563)
52 1 E1140020010  SPRING WASHER 10 10 10
I 52A 1 E0874502112  CUSHION 4 w1
(B=M/#41710)
53 1 E1141110008  WASHER 8 11
53-1 1 E1141110008  WASHER 8 9 9 K
(A=M/#40563)
54 1 E1141110010  WASHER 10 4 4
55 1 E1420010110  O-RING P11-1B 4 4
56 1 E1501750004  PLUG 1 z
(A=M/#40563)
| 56A 1 E1100040835  BOLT M 8X35 2 w1
(B=M/#41710)
57 1  E1652022506  GROMET 4 4
| 58 1 EO0003608003  WASHER 2 w1

(B=M/#41710)

Remarks

(1)COMPONENT PARTS:REFER TO FIG.92.
(2)COMPONENT PARTS:REFER TO FIG.100.
(3)COMPONENT PARTS:REFER TO FIG.99.
(4)COMPONENT PARTS:REFER TO FIG.98.
(5)COMPONENT PARTS:REFER TO FIG.101.
(6)OVER SEA SPEC.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.36. VALVE(TURNING)

=57
PREVIOUS

Remarks

(1)COMPONENT PARTS:REFER TO FIG.91.
(2)COMPONENT PARTS:REFER TO FIG.100.
(3)COMPONENT PARTS:REFER TO FIG.99.
(4)COMPONENT PARTS:REFER TO FIG.98.
(5)COMPONENT PARTS:REFER TO FIG.101.
(6)OVER SEA SPEC.

0CK31-G38102 36 VALVE(TURNING)

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 E1513390027 CRSS 101
2 1 E1515010041  ELBOW 90 101
3 1 E1515600200  ADAPTER UNION 11
4 1 E1515600201  ADAPTER UNION 4
4-1 1 E1515100111  ELBOW 45 4 4 S
(A=M/#40550)
5 1 EO0007203064  ADAPTER 11
6 1 E1901041200  VALVE ASSY,CONTROL(4 11
7 1 E1420010180  O-RING 1B-P18 11
8 1 E1515100110  ELBOW 45 11
9 1 E1515012040  ELBOW 90 11
10 1 E1515010041  ELBOW 90 11
11 1 E1515600200  ADAPTER UNION 101
12 1 E1515600201  ADAPTER UNION 101
13 1 E1901738900  SOLENOID VALVE 11
14 1 E0871500531  PLATE 101
15 1 E1100040614  BOLT M 6X 14 2 2
16 1 E1140020006  SPRING WASHER 6 2 2
17 1 E1141110006  WASHER,PLAIN 6 2 2
18 1 E1512373007  NIPPLE 11
19 1 E1513390029  NIPPLE 11
20 1 E1515012040  ELBOW 90 11
21 1 E1515012510  ELBOW 90 11
22 1 E1901739600  VALVE ASSY, SOLENOID 11
23 1 E1515010053  ELBOW 90 1 1
24 1 E1515600579  ADAPTER UNION 11
25 1 E1551102800  FILTER 11
26 2 E1551102801  BODY 101
27 2 E1551102802  FILTER 101
28 2 E1420000950  O-RING 11
29 2 E1421030950  BUCKUP RING 1 1
30 2 E1551102805 COVER 1 1
31 1 E1515600200  ADAPTER UNION 6 6
32 1 E1901739400  VALVE ASSY 11
33 1 EO0870703050  PLATE 2 2
34 1 E0871500870  PIPE 1
34-1 1 E0871500875  PIPE 1 1 S
(A=M/#40563)
35 1 E1512370010  T-NIPPLE 11
36 1 E1515012040  ELBOW 90 11
37 1 E1515600200  ADAPTER UNION 2 2
38 1 E1901740300  VALVE 11
39 1 E0007203034  HOSE,ADAPTER 4 4
I 39A 1 EO0874502111  BRACKET 1 w
(B=M/#41710)
40 1 E1100040820  BOLT M 8X 20 4
40-1 1 E1100040820  BOLT M 8X 20 2 2 K
(A=M/#40563)
41 1 E1100040830  BOLT M 8X 30 3 3
42 1 E1100040860  BOLT M 8X60 2 2
43 1 E1100041014  BOLT M10X 14 6 6

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

0CK31-G38102 36 VALVE(TURNING)

Fig.36. VALVE(TURNING) -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
'F,E'Rf’ngus A B () DO () (A
44 1 E1100041035  BOLT M10X 35 2 2
45 1 E1100041025  BOLT M10X 25 2 2
46 1 E1140020008  SPRING WASHER 8 13
46-1 1 E1140020008  SPRING WASHER 8 1 11 K
(A=M/#40563)
47 1 E1140020010  SPRING WASHER 10 10 10
48 1 E1141110008  WASHER 8 11
48-1 1 E1141110008  WASHER 8 9 9 K
(A=M/#40563)
49 1 E1141110010  WASHER 10 6 6
50 1 E1420010110  O-RING P11-1B 4 4
51 1 E1100040895  BOLT M 8X95 2 2
52 1 E1652022506 GROMET 4 4
53 1 E1100040865  BOLT M 8X 65 2 2
54 1 E1551000300  FILTER 11
55 2 E1551000310 BODY 101
56 2 E1551000320 CARTRIDGE 11
57 1 E1511150610  ADAPTER 2 2
58 1 EO0871500890  PIPE 1 z
(A=M/#40563)
| 58A 1 E0874502113  PIN 2 w
(B=M/#41710)
59 1 E1501750004  PLUG 1 z
(A=M/#40563)
I 60 1 E0874502112  CUSHION 4 w
(B=M/#41710)
| 61 1 E1100040835  BOLT M 8X35 2 w
(B=M/#41710)
I 62 1 EO0003608003  WASHER 2 w

Remarks

(1)COMPONENT PARTS:REFER TO FIG.91.
(2)COMPONENT PARTS:REFER TO FIG.100.
(3)COMPONENT PARTS:REFER TO FIG.99.
(4)COMPONENT PARTS:REFER TO FIG.98.
(5)COMPONENT PARTS:REFER TO FIG.101.

(B=M/#41710)

6)OVER SEA SPEC.
©) N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.




0CK31-G38102

0CK31-G38102 37, HYD.OIL PIPING(1)

1 A)=C50R-3 D)=
Fig.37. HYD.OIL PIPING(1) (-caors o
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY
ﬂ A (B (©) O (B @
- 5 1 EO0871707550  HOSE 1 1
?\& / 6 1 E0871707560  HOSE 1 1
vl \ 10 1 E0871707600  HOSE 11
J ‘ REFER T0 Fig. 32 11 1 E0871707610  HOSE 1
| 12 1 E0871707620  HOSE 11
‘ REFER TO Fig.32 13 1 E0871707630  HOSE 11
17 14 1 EO0871707640  HOSE 1 1
TNy soLT 17 1 E1530519135  HOSE 1
\:: (A=M/#40563)
18 1 EO0871707680  HOSE 1 1
soLp 19 1 EO0871707690  HOSE 1 1
20 1 E0871707700  HOSE 11
C50R-3A 39 I 21 1 EO0871707710  HOSE 1 1
. ‘ 22 1 E0871707720  HOSE 1 1
| 23 1 E0871707730  HOSE 1 1
19 .~ BEEER TO Fig. 32 | 23A 2 EI1532224030  SPIRAL TUBE 101
RVB/ (A=MXXX) (B=MXXX)
25 24 1 E0871707740  HOSE 11
%ﬂvv ’ 25 1 E0871707750  HOSE 101
VA 26 1 E1530519135  HOSE 1
28 1 E0871707780  HOSE 11
33 1 E1530538068  HOSE 1 1
| 331 1 EI1530538066 HOSE 1 1
(A=MXXX) (B=MXXX)
I 33A 1 EO0874701510 HOSE 1
(B=M/#41710)
34 1 E1530538114  HOSE 1 1
35 1 E0871707850  HOSE 1 1
REFER TO 35A 2 E1532224100 PROTECTOR 1 1
| 35B 1 E0874701520  HOSE 1
(B=M/#41710)
I 35C 2 E1532224100 PROTECTOR 1
(B=M/#41710)
36 1 [EO0871707860  HOSE 1 1
37 1 EO0357007350  HOSE 1 1
I 39 1 E1531325040  PROTECTOR 11
(A=MXXX) (B=MXXX)
41 1 E1531335050  HOSE 1 1
42 1 E1531335020  HOSE 11
43 1 E1533700013  HOSE CLIP 4 4
. 44 1 E1533700019  HOSE CLIP 1 1
&y 45 1 E1533700035  HOSE CLIP 4
@ 46 451 1 E1533700035  HOSE CLIP 2 2
V\/ (A=M/#40563)
46 1 E1533700054  HOSE CLIP 5 5
33 [@% 48 | 46A 1 E1533700054  HOSE CLIP 6
46 N ; 2\@ 34 (B=M/#41710)
REFER TO Fig.32 47 1 E1533700060 HOSE CLIP 4 4
Remarks Yes No Yes No
(1)OVER SEA SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 38 HYD.OIL PIPING(2)

Fig.38. HYD.OIL PIPING(2) (=caoR3 ©-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 E0871707510  HOSE 1 1
REFER TO Fig.32 |SoLps I 2 1 E0871707520  HOSE 1 1
3 1 E0871707530  HOSE 11
4 1 E0871707540  HOSE 11
7 1 E0871707570  HOSE 101
8 1 E0871707580  HOSE 11
9 1 EO0871707590  HOSE 1 1
15 1 E0871707650  HOSE 11
16 1 E0871707660  HOSE 11
27 1 E0871707770  HOSE 11
29 1 E0871707790  HOSE 11
30 1 EO0871707800  HOSE 11
31 1 [E0871707810  HOSE 1 1
32 1 [E0871707820  HOSE 1 1
1 E1515010041  ELBOW 90 2 2

\\
)

REFER TO Fig.8

REFER TO Fig.7

REFER TO Fig.32
‘~\ RH %

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 39, HYD.OIL PIPING(1)(TURNING)

1 A)=C50R-3 D)=
Fig.39. HYD.OIL PIPING(1)(TURNING) (acsors, o
©= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
[a ] A (B () O () ¢
T, > 46A 5 1 E0871707550  HOSE 1 1
r& W 6 1 E0871707560  HOSE 11
i \ 33A 10 1 [E0871706310  HOSE 11
) 11 1 E0871706320  HOSE 11
H QEFERTO Fio.S2  /REFERTO Fle.22 12 1 EO0871707620  HOSE 101
‘ 46A lerer To Fig.a2 LSOLT 13 1 E0871707630  HOSE 101
& 17 14 1 E0871707640  HOSE 1 1
TSy 17 1 E0871707670  HOSE 1 1
18 1 E0871707680  HOSE 1 1
19 1 E0871707690  HOSE 1 1
20 1 E0871707700  HOSE 1 1
21 1 E0871707710  HOSE 1 1
22 1 E0871707720  HOSE 1 1
23 1 E0871707730  HOSE 11
I 23A 2 E1532224030  SPIRAL TUBE 11 w
(A=MXXX) (B=MXXX)
24 1 EO0871707740  HOSE 11
25 1 E0871707750  HOSE 11
26 1 E1530519135  HOSE 1 z
(A=M/#40563)
28 1 E0871706260  HOSE 1 1
33 1 E1530538068  HOSE 1 1
| 331 1 E1530538066  HOSE 1 1 S
(A=MXXX) (B=MXXX)
I 33A 1 E0874701510  HOSE 1 w
(B=M/#41710)
34 1 E1530538114  HOSE 11
35 1 E0871707850  HOSE 11
35A 2 E1532224100 PROTECTOR 11
| 35B 1 E0874701520  HOSE 1 w
c@ (B=M/#41710)
I 35C 2 E1532224100 PROTECTOR 1 w
&—45 (B=M/#41710)
36 1 E0871707860  HOSE 1 1
26 37 1 E0357007350  HOSE 1 1
I 39 1 E1531325040  PROTECTOR 1 1 w
(A=MXXX) (B=MXXX)
41 1 E1531335050 HOSE 1 1
42 1 E1531335020 HOSE 1 1
43 1 E1533700013  HOSE CLIP 4 4
44 1 E1533700019  HOSE CLIP 11
45 1 E1533700035  HOSE CLIP 4
45-1 1 E1533700035  HOSE CLIP 2 2 K
REFER TO Fig. 40 (A=M/#40563)
. ﬂ 46 1 E1533700054  HOSE CLIP 5 5
33 /@% 46 - 46A 1 E1533700054  HOSE CLIP 6 6
16 N <>z @Q 34 C50R-3 47 1 E1533700060  HOSE CLIP 4 4
REFER TO Fig.32 | 48 1 E1509001006 STREET ELBOW 1 Z
’ (B=MXXX)
I 49 1 E1511050006  HOSE ADAPTER 1 z
(B=MXXX)
Remarks Yes No Yes No
(1)OVER SEA SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 40, HYD.OIL PIPING(2)(TURNING)

Fig.40. HYD.OIL PIPING(2)(TURNING) Exgg& Eg
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

E0871707510 HOSE
E0871707520 HOSE
E0871707530 HOSE

REFER TO Fig.33

150LP3(Y)
%8

E0871707540 HOSE
E0871707570 HOSE
E0871706060 HOSE

REFER TO Fig.33 % 1SOLP1

E0871707650 HOSE
E0871707660 HOSE
E0871706250 HOSE

E0871706270 HOSE
E0871706280 HOSE
E0871706290 HOSE

N
o

L [ = W = W S SN RN

RlRrRRrRRRPRRRRERPRR

RlRrRRrRRRPRRRRERPRR

E0871706300 HOSE

REFER TO Fig.8

REFER TO Fig.7

- m REFER TO Fig.33

30 '

- < ( - 32 %T ;
REFER TO Fig.33 \\\"RHQ?; P B%
: ) LR
P g 7 ,::j
<2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 41, TURNING DUMP PIPING

. A)=C50R-3 D)=
Fig.41. TURNING DUMP PIPING -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 E0871720010  HOSE 11
2 1 E0871720020  HOSE 101
3 1 E0871720030  HOSE 11
4 1 [E0871720040  HOSE 101
5 1 E0871720050  HOSE 101
6 1 E0871720060  HOSE 11
7 1 [E0871720070  HOSE 101
10 1 [E0874720100  HOSE 101
11 1 [E0874720110  HOSE 11
12 1 [E0874720120  HOSE 101
13 1 [E0874720130  HOSE 101
REFER TO Fig. 12 14 1 [E0874720140  HOSE 11
15 1 [E0874720150  HOSE 101
16 1 [E0871720160  HOSE 101
17 1 [E0871720170  HOSE 11
18 1 [E0874720180  HOSE 101
19 1 [E0874720190  HOSE 101
20 1 E0871720200  HOSE 11
22 1 [E0097022400  GUARD, HOSE 101
23 1 [E0872704110  PLATE 101
24 1 E1100040820  BOLT M 8X 20 11
25 1 E1140020008  SPRING WASHER 8 101
26 1 E1531360015  HOSE 101
28 1 E1652201007  TIE WRAP 2 2
29 1 E1515600200  ADAPTER UNION 11
30 1 E1512374002  TEETH 1
30-1 1 E1513370044  TEETH 11 s

(A=M/#40533)

M/#40603~M/#41768
REFER TO Fig.98

REFER TO Fig. 40

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.42. PUMP DRIVING

0CK31-G38102 42 PUMP DRIVING

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
(2)COMPONENT PARTS:REFER TO FIG.104.
(2)COMPONENT PARTS:REFER TO FIG.109.
(2)COMPONENT PARTS:REFER TO FIG.110.

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 E0881520100  HOUSING, ENGINE 101
11 1 E0881521400  HOUSING, ENGINE 101 N
(A=M/#41580) (B=M/#41580)
I 12 1 E0881521450  HOUSING, ENGINE 1 1 F
(A=M/#41632) (B=M/#41632)
2 1 E0881520200  COUPLING ASSY 1 1
2A 2 E0881520201  COUPLING 11
2B 2 E0881520202  COUPLING 11
2C 2 [E1110051650  BOLT M16X 50 8 8
2D 2 E1213000510  SPRING PIN 5X 10 12 12
3 1 EO0871520710  FLANGE 1
31 1 E0871520760  FLANGE 11 S
(A=M/#40563)
5 1 E1515200108  ELBOW 90 101
6 1 E1515200063  ELBOW 90 4 4
7 1 E1512350002  ELBOW 101
8 1 E1512350003  ELBOW 2 2
9 1 E1515200067  ELBOW 90 11
10 1 E1512370032  ADAPTER 11
11 1 E1513350022  ELBOW 1 z
(A=M/#40563)
12 1 E1420100400  O-RING G40 11
13 1 E1420360152  O-RING 11
15 1 E1420370906  O-RING 4 4
16 1  E1902019100  HST PUMP 1
16-1 1 E1902020400  HST PUMP 11 N
(A=M/#40560)
17 1 E1902019700  GEAR PUMP 101
18 1 E1100041030  BOLT M10X30 12 12
19 1 E1111021240  BOLT M12X40 2 2
I 191 1 E1102720838  BOLT 2 2 N
(A=M/#41632) (B=M/#41632)
20 1 E1140020010  SPRING WASHER 10 12 12
21 1 E1141550012  WASHER 2 2
I 211 1 E1141450008  WASHER 2 2 N
(A=M/#41632) (B=M/#41632)
22 1 E1111041025  BOLT M10X25 4 4
23 1 E1501750006  PLUG 11 w
(A=M/#40563)
24 1 E1140490010  SPRING WASHER 4 4
25 1  E1102240625  BOLT M 6X25 2
25-1 1 E1102240632  BOLT 2 2 S
(A=M/#40533)
26 1 EO0003900035  WASHER 2
26-1 1 E0003900039  WASHER 2 2 S
(A=M/#40533)
28 1 E0007213043  BUSHING 4 4
29 1 E1512330003  ELBOW 90 2 2
30 1 E1700100015 PRESSURE SWITCH 6 6
31 1 E1501750002  PLUG 3 3
32 1 E1530512090  HOSE 1 z

Yes Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 42 PUMP DRIVING

i (A)=C50R-3 D)=
Fig.42. PUMP DRIVING -csors, or
(©= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

AW B € O E @

(A=M/#40563)

33 1 E1533700025 HOSE CLIP 2 Z
(A=M/#40563)
34 1 E1512330004 ELBOW 2 2

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
(2)COMPONENT PARTS:REFER TO FIG.104.
(2)COMPONENT PARTS:REFER TO FIG.109.

(2)COMPONENT PARTS:REFER TO FIG.110. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK31-G38102

Fig.43. HYD. OIL TANK

0CK31-G38102 43, HYD. OIL TANK

REF. LEV. PARTS NO.

(A)=C50R-3
(B)=C50R-3A
©)=

DESCRIPTION

)=
©®=
=
QTY I

A (B (©) O (B @
1 1 E0871802100  TANK, HYD. OIL 1 1
2 1 E0438000300  FLANGE 1 1
5 1 E1100041016  BOLT M10X16 4 4
= 6 1 E1100041230  BOLT M12X 30 4 4
PREVIOUS 7 1 E1140020010  SPRING WASHER 10 4 4
8 1 E1140020012  SPRING WASHER 12 4 4
9 1 E1141110010  WASHER 10 4 4
10 1 E1141550012  WASHER 4 4
11 1 E1501750002  PLUG 1
11A 1 E1501750004  PLUG 1
12 1 E1515010042  ELBOW 90 1
12-1 1 E1515010132  ELBOW 90 \W.SEAT 1 S
(A=M/#40510)
13 1 E1420101250  O-RING G125 1 1
14 1 E1501750010  PLUG 2
14-1 1 E1501750010  PLUG 1 1 K
(A=M/#40558)
15 1 E1512373012  TEE 11
16 1 E1540141010 CHECK VALVE 1 1
17 1 E1550210340  STRAINER, SUCTION 1 1
18 1 E1552000801  AIR BREATHER 1
18-1 1 E1552000800  AIR BREATHER 1 1 N
(A=M/#40510)
19 2 E1552000830  ELEMENT 11
20 1 E1553020612  GAUGE, OIL LEVEL 1 1
21 1 E1501700003  PLUG 1

6

8—o
10—

16

15 :‘%;’

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 44, HYD. OIL TANK(TURNING SPEC)

Fig.44. HYD. OIL TANK(TURNING SPEC) (B)-Ca0m.3n -
©)= F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I

@ B € O E @

1 1 EO0871802100 TANK, HYD. OIL 1 1
2 1 E0438000300 FLANGE 1 1
3 1 E1100041016 BOLT M10X16 4 4
4 1 E1100041230 BOLT M12X 30 4 4
5 1 E1140020010 SPRING WASHER 10 4 4
6 1 E1140020012 SPRING WASHER 12 4 4
7 1 E1141110010 WASHER 10 4 4
8 1 E1141550012 WASHER 4 4
9 1 E1509001006 STREET ELBOW 1 1
10 1 E1511050006 HOSE ADAPTER 1 1
11 1 E1420101250 O-RING G125 1 1
12 1 E1501750010 PLUG 1 1
13 1 E1512373012 TEE 1 1
14 1 E1540141010 CHECK VALVE 1 1
15 1 E1550210340 STRAINER, SUCTION 1 1
16 1 E1552000800 AIR BREATHER 1 1
16A 2 E1552000830 ELEMENT 1 1
17 1 E1553020612 GAUGE, OIL LEVEL 1 1
19 1 E1512340004 ELBOW 1 1
20 1 E1515600200 ADAPTER UNION 1 1
21 1 E1501700003 PLUG 1 1
24 1 E1654313053 SPONGE 1 1

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.45. FUEL OIL TANK(C50R-3)

=5
PREVIOUS

0CK31-G38102 45 FUEL OIL TANK(C50R-3)

13 1 0

@{Q 24 —=RRITIN
TO FEED PUMP

Remarks
(1)SELECTION USE PARTS.

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A
1 1 E0871812100  FUEL TANK 1
2 1 E1553200600  FUEL OIL GAUGE UNIT 1
3 1 E0438101500  PACKING 1
4 1 E1552100900  CAP,FUEL TANK 1
5 1 E1552002012  SCREEN,FUEL OIL TANK 1
6 1 E1521500003  BALL VALVE 1
7 1 E0870811519  JOINT 1 z
(A=M/#40559)
8 1 E1501500003  NIPPLE 1 z
(A=M/#40559)
9 1 E1531010027  HOSE 1
10 1 E1531010113  HOSE 1 z
(A=M/#40559)
11 1 E1531207085  HOSE 1
12 1  E0871812512  GROMMET 1
13 1 E1652001402 GROMMET 2
15 1 E1531207110  HOSE 1
16 1 E1531207025  HOSE 1
18 1 E0872812032  COVER 1 z
(A=M/#40559)
19 1 E0872812033  PACKING 1 z
(A=M/#40559)
20 1 E0003600128  WASHER 2
21 1 E1910030033  SEPARATOR,WATER 1
23 1 E1533700017  HOSE CLIP 2
24 1 E1533120011  POWER BAND 6
26 1 E1501300003  STREET ELBOW 1 w
(A=M/#40559)
27 1 E1120530512  SCREW (+) M 5X12 5
28 1 E1100040816  BOLT M 8X 16 8 z
(A=M/#40559)
29 1 E1100040865  BOLT M 8X 65 1
30 1 E1100041025  BOLT M10X 25 1 1
30A 1 E1100041020  BOLT M10X 20 1 1
31 1 E1100041030  BOLT M10X30 2
32 1 E1140020005  SPRING WASHER 5 5
33 1 E1140020008  SPRING WASHER 8 9
33-1 1 E1140020008  SPRING WASHER 8 1 K
(A=MXXX)
34 1 E1140020010  SPRING WASHER 10 4
35 1 E1141110010  WASHER 10 2
40 1 E0003600130  SHIM 1 1
40A 1 E0003600131  SHIM 1 1
40B 1 E0003600132  SHIM 1 1
52 1 E1501710012  PLUG 1 z
(A=M/#40559)
53 1 E1501750006  PLUG 1 z
(A=M/#40559)
54 1 E0874810054  SEAT 1
55 1 EO0871812055  SEAT 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.46. FUEL OIL TANK(C50R-3A)

1B

PREVIOUS

0CK31-G38102 46, FUEL OIL TANK(C50R-3A)

Remarks

(1)SELECTION USE PARTS.

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY R
A B () DO () (A
1 1 E0871812100  FUEL TANK 1
2 1 E1553200600  FUEL OIL GAUGE UNIT 1
3 1 E0438101500  PACKING 1
4 1 E1552100900  CAP,FUEL TANK 1
5 1 E1552002012  SCREEN,FUEL OIL TANK 1
6 1 E1521500003  BALL VALVE 1
9 1 E1531010027  HOSE 1
I 91 1 E1531010025 HOSE 1
(B=MXXX)
11 1 E1531207170  HOSE 1
14 1 E1531207034  HOSE 1
15 1 E1531207160  HOSE 1
16 1 E1531207025  HOSE 1
| 16-1 1 E1531207006  HOSE 1
(B=MXXX)
20 1 E0003600128  WASHER 2
21 1  119802-55700  SEPARATOR ASSY 1
23 1 E1533700017  HOSE CLIP 2
24 1 E1533120011 POWER BAND 8
| 241 1 E1533120011 POWER BAND 9
(B=MXXX)
I 25 1 119840-59601  BEND ASSY 1
(B=MXXX)
26 1 E1501300003  STREET ELBOW 1
27 1 E1120530512  SCREW (+) M 5X12 5
28 1 E1100040816  BOLT M 8X 16 1
29 1 E1100040865  BOLT M 8X 65 1
30 1 E1100041025  BOLT M10X 25 1 1
30A 1 E1100041020  BOLT M10X 20 1 1
31 1 E1100041030  BOLT M10X30 2
32 1 E1140020005  SPRING WASHER 5 5
33 1 E1140020008  SPRING WASHER 8 9
| 331 1 E1140020008  SPRING WASHER 8 1
(B=MXXX)
34 1 E1140020010  SPRING WASHER 10 4
35 1 E1141110010  WASHER 10 2
40 1 E0003600130  SHIM 1 1
40A 1 E0003600131  SHIM 1 1
40B 1 E0003600132  SHIM 1 1
44 1 E1100040616  BOLT M 6X 16 2
45 1 E1141110006  WASHER,PLAIN 6 2
46 1 E1140330006  WASHER(TOOTHED) 2
47 1 129535-52100 PUMP, FUEL FEED 1
| 471 1 129953-52100  PUMP ASSY, FUEL FEED 1
(B=M/#41683)
I 47A 2 129535-52150  FILTER ASSY 1
I 48 1 E1531325010 PROTECTOR 1
(B=MXXX)
49 1 EO0007300013  CLAMP 1
54 1 EO0874810054  SEAT 1
55 1 E0871812055  SEAT 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 47, COVER(1)

I A)=C50R-3 D)=
Fig.47. COVER(1) (roses o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 EO0874820100 COVER ASSY, FRONT 1 1
2 2 EO0874820110 COVER, FRONT 1 1
3 2 E1654520044 TRIM 1 1
3-1 2  E1654520040 SASH RUBBER 1 1 S
(A=MXXX) (B=MXXX)
4 1 EO0871826100 COVER L ASSY, SIDE 1 1
5 1 EO0874820500 COVER R ASSY, SIDE 1 1
6 2 EO0874820510 COVER R, SIDE 1 1
7 2 E0874820502 SEAT 1 1
8 2 EO0874820503 SEAT 1 1
9 1 EO0874820700 GRILL 1 1
10 1 EO0871826680 COVER ASSY 1
10A 1 EO0874820720 COVER ASSY 1
11 2 EO0871826681 COVER 1
11A 2 EO0874820721 COVER 1
12 2 EO0871826682 SEAT 1
12A 2 EO0874820722 SEAT 1
13 1 EO0871826400 COVER ASSY, BATTERY 1 1
14 2 EO0871824410 PLATE 1 1
15 2 E0872822800 HINGE 2 2
16 2 E1653900016 LATCH 1 1
17 2 E0872823850 ROD 1 1
18 2 E1100040612 BOLT M 6X12 4 4
19 2 E1120530508 SCREW M 5X 8 2 2
I 191 2 E1150410508 SCREW 2 2 S
(A=MXXX) (B=MXXX)
20 2 E1140020006 SPRING WASHER 6 4 4
| 21 2 E1140020005 SPRING WASHER 5 2 2 z
(A=MXXX) (B=MXXX)
22 2 E1141110006 WASHER,PLAIN 6 8 8
| 23 2 E1141110005 WASHER 5 2 2 z
(A=MXXX) (B=MXXX)
24 2 E1224010004 CLIP 2 2
25 2 EO0871861650 CYLINDER LOCK 1 1
26 2 EO0871824423 PLATE 1 1
27 2 E1130020008 NUT M 8 1 1
4 28 2 E1141110010 WASHER 10 1 1
29 2 E1140020010 SPRING WASHER 10 1 1
30 1 EO0874820750 PLATE A ASSY 1 1
31 2 EO0874820751 PLATE A 1 1
32 2  E1654520063 RUBBER 1 1
33 1 EO0874820760 PLATE B ASSY 1 1
34 2 EO0874820761 PLATE B 1 1
35 2  E1654520030 RUBBER 1 1
36 1 EO0874820770 COVER 1 1
37 1 EO0872822550 HOOK 1 1
I 37A 1 EO0872823009 STOPPER,COVER 1 1 w
(A=MXXX) (B=MXXX)
| 38 1 EO0872824000 GUIDE 1 1 z
(A=MXXX) (B=MXXX)
39 1 EO0870821517 NON-SLIP SHEET B 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.47. COVER(1)

)
B
N

g -l

0CK31-G38102 47, COVER(1)

(A)=C50R-3 (D)=
(B)=C50R-3A (E)=
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B (€ O (E) (F)
40 1 E1654520078 RUBBER 1 1
41 1 E1100040612 BOLT M 6X12 4 4
42 1 E1100040816 BOLT M 8X 16 8 8
43 1 E1100040820 BOLT M 8X 20 10 10
44 1 E1100041020 BOLT M10X 20 2 2
45 1 E1100041025 BOLT M10X 25 9 9
46 1 E1100041035 BOLT M10X 35 3 3
47 1 E1224010006 E-RING 2 2
48 1 E1140020006 SPRING WASHER 6 4 4
49 1 E1140020008 SPRING WASHER 8 19 19
50 1 E1140020010 SPRING WASHER 10 19 19
51 1 E1141110006 WASHER,PLAIN 6 4 4
52 1 E1141110008 WASHER 8 21 21
53 1 E1141110010 WASHER 10 14 14
I 53-1 1 E1141110010 WASHER 10 9 9 K
(A=MXXX) (B=MXXX)
I 53A 1 E0003600020 WASHER 5 5 w
(A=MXXX) (B=MXXX)
54 1 E1130040005 NUT M 5 1 1
55 1 E1110040830 SOCKET BOLT M 8X 30 1 1
56 1 EO0874820910 PLATE 1 1
57 1 EO0874820920 ROD 1 1
58 1 EO0568222800 SHEET B 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 48 COVER(1)(EX)

Fig.48. COVER(L)(EX) aromns, o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 EO0874822900 COVER ASSY, FRONT 1
2 2 EO0874822920 COVER ,FRONT 1
3 2  E1654520040 SASH RUBBER 1
4 1 EO0871826100 COVER L ASSY, SIDE 1
5 1 EO0874822300 COVER R ASSY, SIDE 1
6 2 EO0874822310 COVER R, SIDE 1
7 2 EO0874822311 SEAT 1
8 2 EO0874822312 SEAT 1
9 1 EO0874820700 GRILL 1
10 1 EO0874820720 COVER ASSY 1
11 2 EO0874820721 COVER 1
12 2 EO0874820722 SEAT 1
13 1 EO0871826400 COVER ASSY, BATTERY 1
14 2 EO0871824410 PLATE 1
15 2 E0872822800 HINGE 2
16 2 E1653900016 LATCH 1
17 2 E0872823850 ROD 1
18 2 E1100040612 BOLT M 6X12 4
19 2 E1150410508 SCREW 2
20 2 E1140020006 SPRING WASHER 6 4
21 2 E1141110006 WASHER,PLAIN 6 8
22 2 E1224010004 CLIP 2
23 2 EO0871861650 CYLINDER LOCK 1
24 2 E0871824423 PLATE 1
25 2 E1130020008 NUT M 8 1
26 2 E1141110010 WASHER 10 1
27 2 E1140020010 SPRING WASHER 10 1
28 1 EO0874822740 PLATE ASSY 1
29 2 EO0874822750 PLATE 1
30 2 E1654520065 RUBBER 1
31 1 EO0874822760 PLATE B ,ASSY 1
32 2 EO0874822770 PLATE B 1
33 2 E1654520030 RUBBER 1
34 1 EO0874820770 COVER 1
35 1 EO0872822550 HOOK 1
36 1 E0872823009 STOPPER,COVER 1
37 1 EO0870821517 NON-SLIP SHEET B 2
38 1 E1654520078 RUBBER 1
39 1 E1100040612 BOLT M 6X12 4
40 1 E1100040816 BOLT M 8X 16 8
41 1 E1100040820 BOLT M 8X 20 10
42 1 E1100041020 BOLT M10X 20 2
43 1 E1100041025 BOLT M10X 25 9
44 1 E1100041035 BOLT M10X 35 3
45 1 E1224010006 E-RING 2
46 1 E1140020006 SPRING WASHER 6 4
47 1 E1140020008 SPRING WASHER 8 19
48 1 E1140020010 SPRING WASHER 10 19
49 1 E1141110006 WASHER,PLAIN 6 4
50 1 E1141110008 WASHER 8 21
51 1 E1141110010 WASHER 10 9
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 48 COVER(1)(EX)

Fig.48. COVER(1)(EX) o, o
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A

52 1 EO0003600020  WASHER 5
53 1 E1130040005 NUTM5 1
54 1 E1110040830  SOCKET BOLT M 8X 30 1
55 1 E0874820910  PLATE 1
56 1 E0874820920 ROD 1
57 1 [E0568222800 SHEETB 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 49, COVER(2)(M/#-40562)

Fig.49. COVER(2)(M/#-40562) oy-csora, o
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

25inc.26 ~ 36 A B () DO () (A

1 1 EO0871826300 BONNET ASSY 1
2 2 EO0871826310 BONNET 1
3 2 E0874820360 SEAT 1
4 2 EO0874820365 SEAT 1
5 2 E1654000820 HANDLE 1
6 2 E1653692887 DOOR LOCK 1
7 2 E1120630514 SCREW M 5X 14 2
8 2 E1100040514 BOLT M 5X 14 4
9 2 E1140020005 SPRING WASHER 5 4
10 2 E1141110005 WASHER 5 4
11 2 EO0871861650 CYLINDER LOCK 1
12 2 E1130020008 NUT M 8 1
13 2 El141110010 WASHER 10 1
14 2 E1140020010 SPRING WASHER 10 1
15 2 EO0871824324 PLATE 1
16 1 EO0871826350 COVER TOP ASSY 1
17 2 EO0871826360 COVER TOP, AIR CLEAN 1
18 2 E0874820415 SEAT 1
19 2 EO0874820416 SEAT 1
20 2 EO0874820418 SEAT 1
21 2 E0874820419 SEAT 1
22 1 EO0874820550 COVER ASSY, REAR 1
23 2 EO0874820551 COVER, REAR 1
24 2 EO0874820552 SEAT 1
25 1 EO0871824500 COVER ASSY,AIR CLEAN 1
26 2 EO0871824510 COVER, AIR CLEANER 1
27 2 E1653916032 TRIM 1
ﬂ 55 28 2 E1653900016 LATCH 1
@( 29 2 E1100040512 BOLT M 5X 12 2
. 43 30 2 E1141110005 WASHER 5 2
PREVIOUS 31 2 E1140020005 SPRING WASHER 5 2
32 2 EO0871861650 CYLINDER LOCK 1
33 2 E0871824423 PLATE 1
34 2 E1130020008 NUT M 8 1
35 2 E1141110010 WASHER 10 1
36 2 E1140020010 SPRING WASHER 10 1
37 1 EO0874820765 STOPPER 1
38 1 EO0871825510 GUARD 1
| 39 1 EO0872823009 STOPPER,COVER 1 Y4
(A=MXXX)
I 39A 1 EO0872824000 GUIDE 1 W
(A=MXXX)
40 1 EO0871825520 COVER 1
41 1 EO0003600025 WASHER 4
42 1 E1652515100 CUSHION RUBBER 2
43 1 E1214000008 SNAP PIN 8 1 z
(A=M#40553)

44 1 E1224010008 CIRCLIP 2
45 1 E1100040612 BOLT M 6X12 4
46 1 E1100040820 BOLT M 8X 20 18
Remarks 47 1 E1100041020 BOLT M10X 20 10

(1)TURNING SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 49, COVER(2)(M/#-40562)

Fig.49. COVER(2)(M/#-40562) oy-csora, o
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

25inc.26 ~ 36 A B (€ O (E) (F)
48 1 E1100041025 BOLT M10X 25 2
49 1 E1224010006 E-RING 1 W
(A=M/#40553)
50 1 E1100041016 BOLT M10X16 8
51 1 E1140020006 SPRING WASHER 6 4
52 1 E1140020008 SPRING WASHER 8 18
53 1 E1140020010 SPRING WASHER 10 10
54 1 E1140020010 SPRING WASHER 10 18
55 1 E1141110008 WASHER 8 18
56 1 E1141110010 WASHER 10 14
57 1 E1141110010 WASHER 10 22
58 1 E1130040005 NUT M 5 1
59 1 EO0874820800 REAR ASSY, BONNET 1
60 2 EO0874820810 REAR, BONNET 1
61 2 E0874820802 SEAT 1
62 1 EO0871826200 BRACKET 1
63 1 E1654520045 RUBBER 1
64 1 EO0872822013 URETHANE 2
65 1 E1531010004 VINYL HOSE 1
66 1 E1654520097 RUBBER 1
67 1 E1654606018 SEAL 2
uaﬁs
—43
(=5
PREVIQUS
P N
\‘\
Remarks Yes No Yes No
(1)TURNING SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 50, COVER(2)(M/#40563-)

Fig.50. COVER(2)(M/#40563-) (roses o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
33inc.34 ~ 44 A B (€ O (E) (F)
15inc.16 ~ 29 1 1 EO0871827400 BONNET ASSY 1 1
2 2 EO0871827420 BONNET 1 1
3 2 E0871827402 SEAT 1 1
22inc.23 ~ 26 4 2 E1654000820  HANDLE 101
5 2 E1653692887 DOOR LOCK 1 1
6 2 E1120630514 SCREW M 5X 14 2 2
7 2 E1100040514 BOLT M 5X 14 4 4
@3@\ 53 8 2 E1140020005 SPRING WASHER 5 4 4
¢ 6259 9 2 E1141110005 WASHER 5 4 4
10 2 EO0871861650 CYLINDER LOCK 1 1
11 2 E1130020008 NUT M 8 1 1
12 2 E1141110010 WASHER 10 1 1
13 2 E1140020010 SPRING WASHER 10 1 1
14 2 EO0871824324 PLATE 1 1
15 1 EO0871826350 COVER TOP ASSY 1 1
16 2 EO0871826360 COVER TOP, AIR CLEAN 1 1
17 2 EO0874820418 SEAT 1 1
18 2 EO0874820419 SEAT 1 1
19 2 EO0871826357 SEAT 1 1
20 2 EO0871826358 SEAT 1 1
21 2 EO0871826359 SEAT 1 1
22 2 EO0871826800 SOUND-PROOF CASE,ASY 1 1
23 3 E0871826810 SOUND-PROOF CASE 1 1
24 3 E0871826402 SEAT 1 1
25 3 EO0871826403 SEAT 1 1
26 3 EO0871826404 SEAT 1 1
27 2 E1141110008 WASHER 8 4 4
28 2 E1140010008 SPRING WASHER 8 4 4
29 2 E1130040008 NUT M 8 4 4
30 1 EO0874820550 COVER ASSY, REAR 1 1
31 2 EO0874820551 COVER, REAR 1 1
32 2 EO0874820552 SEAT 1 1
33 1 E0871824500 COVER ASSY,AIR CLEAN 1 1
34 2 EO0871824510 COVER, AIR CLEANER 1 1
35 2 E1653916032 TRIM 1 1
36 2 E1653900016 LATCH 1 1
37 2 E1100040512 BOLT M 5X 12 2 2
38 2 E1141110005 WASHER 5 2 2
39 2 E1140020005 SPRING WASHER 5 2 2
40 2 EO0871861650 CYLINDER LOCK 1 1
41 2 EO0871824423 PLATE 1 1
42 2 E1130040008 NUT M 8 1 1
43 2 El141110010 WASHER 10 1 1
44 2 E1140020010 SPRING WASHER 10 1 1
45 1 EO0871826090 STOPPER,BONNET 1 1
46 1 EO0871825510 GUARD 1 1
| 47 1 EO0872823009 STOPPER,COVER 1 1 z
(A=MXXX) (B=MXXX)
I 47A 1 EO0872824000 GUIDE 1 1 W
(A=MXXX) (B=MXXX)
Remarks 48 1 EO0871825520 COVER 1 1
(1)TURNING SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 50, COVER(2)(M/#40563-)

i A)=C50R-3 D)=
Fig.50. COVER(2)(M/#40563-) (-caors o
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
33inc.34 ~ 44 A (B) () O (B ¢
15inc.16 ~ 29 49 1 EO003600025 WASHER 4 4
50 1 E1652515100 CUSHION RUBBER 2 2
51 1 E1224010008 CIRCLIP 2 2
22inc.23 ~ 26 52 1 [E1100040612  BOLT M 6X12 4 4
53 1 E1100040820 BOLT M 8X 20 14 14
54 1 E1100041020 BOLT M10X 20 10 10
55 1 E1100041025 BOLT M10X 25 2 2
56 1 E1224010006 E-RING 1 1
57 1 E1100041016 BOLT M10X16 8 8
58 1 E1140020006 SPRING WASHER 6 4 4
59 1 E1140020008 SPRING WASHER 8 18 18
60 1 E1140020010 SPRING WASHER 10 10 10
61 1 E1140020010 SPRING WASHER 10 8 8
62 1 E1141110008 WASHER 8 18 18
63 1 E1141110010 WASHER 10 14 14
64 1 E1141110010 WASHER 10 8 8
I 64A 1 EO0003600020 WASHER 2 2 w
(A=MXXX) (B=MXXX)
65 1 E1130040005 NUT M 5 1 1
66 1 E1130040008 NUT M 8 4 4
67 1 E0871827700 BONNET REAR ASSY 1 1
68 2 EO0871827710 BONNET REAR 1 1
69 2 EO0874820802 SEAT 1 1
70 1 E1654520045 RUBBER 1 1
71 1 E1654520097 RUBBER 1 1
72 1 E1654606018 SEAL 2 2
Remarks Yes No Yes No
(1)TURNING SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 51  COVER(2)(EX)

I A)=C50R-3 D)=
Fig.51. COVER(2)(EX) -csors, or
(©= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

15inc.16 ~ 20

24inc.25 ~ 35 1 1 EO0871828100 BONNET ASSY 1 1
2 2 EO0871828120 BONNET 1 1
3 2 EO0874820802 SEAT 3 3
4 2 E1654000820 HANDLE 1 1
5 2 E1653692887 DOOR LOCK 1 1
6 2 E1120630514 SCREW M 5X 14 2 2
7 2 E1100040514 BOLT M 5X 14 4 4
8 2 E1140020005 SPRING WASHER 5 4 4
9 2 E1141110005 WASHER 5 4 4
10 2 EO0871861650 CYLINDER LOCK 1 1
11 2 E1130020008 NUT M 8 1 1
12 2 E1141110010 WASHER 10 1 1
13 2 E1140020010 SPRING WASHER 10 1 1
14 2 EO0871824324 PLATE 1 1
15 1 EO0874822100 COVER ASSY, TOP 1 1
16 2 EO0871822110 COVER, TOP 1 1
17 2 EO0874822101 SEAT 1 1
18 2 E0874822102 SEAT 1 1
19 2 EO0874822103 SEAT 1 1
20 2 EO0874822104 SEAT 1 1
21 1 EO0874820550 COVER ASSY, REAR 1 1
22 2 EO0874820551 COVER, REAR 1 1
23 2 EO0874820552 SEAT 1 1
24 1 EO0871828200 COVER ASY,AIR CLEANE 1 1
25 2 EO0871828210 COVER ,AIR CLEANER 1 1
26 2 E1653916032 TRIM 1 1
27 2 E1653900016 LATCH 1 1
28 2 E1100040512 BOLT M 5X 12 2 2
29 2 E1141110005 WASHER 5 2 2
30 2 E1140020005 SPRING WASHER 5 2 2
31 2 EO0871861650 CYLINDER LOCK 1 1
32 2 EO0871824423 PLATE 1 1
33 2 E1130020008 NUT M 8 1 1
34 2 E1141110010 WASHER 10 1 1
35 2 E1140020010 SPRING WASHER 10 1 1
36 1 E0871826090 STOPPER,BONNET 1 1
37 1 EO0874822720 PUMP GAURD ASSY 1 1
38 2 EO0874821070 PUMP GAURD 1 1 1
39 2 EO0874822721 SEAT 1 1
40 1 EO0872824000 GUIDE 1 1
41 1 EO0874822730 PUMP COVER ASSY 1 1
42 2 E0871825520 COVER 1 1 1
43 2 EO0874822731 SEAT 1 1
44 1 EO0003600025 WASHER 4 4
45 1 E1652515100 CUSHION RUBBER 2 2
46 1 EO0874822600 BOX ASSY 1 1
47 2 EO0874822610 BOX 1 1
48 2 EO0874822611 SEAT 2 2
49 2 EO0874822612 SEAT 1 1
50 1 E1224010008 CIRCLIP 2 2

Remarks 51 1 E1100040612 BOLT M 6X12 4 4
(1)TURNING SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 51  COVER(2)(EX)

i A)=C50R-3 D)=
Fig.51. COVER(2)(EX) (roses o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
) 15inc.16 ~ 20 A B (€ O (E) (F)
24inc.25 ~ 35 ' 52 1 E1100040820 BOLT M 8X 20 14 14
53 1 E1100041020 BOLT M10X 20 10 10
54 1 E1100041025 BOLT M10X 25 2 2
55 1 E1224010006 E-RING 1 1
56 1 E1100041016 BOLT M10X16 8 8
57 1 E1140020006 SPRING WASHER 6 4 4
58 1 E1140020008 SPRING WASHER 8 18 18
59 1 E1140020010 SPRING WASHER 10 10 10
60 1 E1140020010 SPRING WASHER 10 18 18
61 1 E1141110008 WASHER 8 18 18
62 1 E1141110010 WASHER 10 14 14
63 1 E1141110010 WASHER 10 20 20
64 1 EO0003600020 WASHER 2 2
65 1 E1130040005 NUT M 5 1 1
66 1 E1130040008 NUT M 8 4 4
67 1 EO0871827700 BONNET REAR ASSY 1 1
68 2 EO0871827710 BONNET REAR 1 1
69 2 EO0874820802 SEAT 1 1
70 1 E1654520045 RUBBER 1 1
71 1 E1654520097 RUBBER 1 1
72 1 E1654606018 SEAL 2 2
Remarks Yes No Yes No
(1)TURNING SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 52  COVER(2)(EP)
Fig.52. COVER(2)(EP) (B-Ca0R.3 -
©)= F)=

REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A

B
1 1 E0871826710 SOUND-PROOF CASE ASY 1 1
2 2 E0871826711 SOUND-PROOF CASE 1 1
3 2 E0871826610 SEAT 1 1
4 1 E1140020008 SPRING WASHER 8 4 4
5 1 E1100040825 BOLT M 8X25 4 4
6 1 E1141110008 WASHER 8 4 4
5
4
5
s
o
2 @
o
1 )
’ <3
o
o

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.53. COVER(3)(SIDE COVER:LEFT)

ltinc.1A ~ 27

0CK31-G38102 53 COVER(3)(SIDE COVER:LEFT)

18

17

PREVIOUS

|B7%

B
PREVIOUS

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 E0871826100  COVER L ASSY, SIDE 101
1A 2 E0871826130  COVERL, SIDE 1
1A-1 2 E0871826140  COVERL, SIDE 11 S
(A=M/#40563)
2 2 E0874820202  SPONGE 1 1
3 2 E0871826103  SEAT 11
4 2 E0871825104  SEAT 11
5 2 E0871825105  SEAT 11
6 2 E0871826106  SEAT 11
7 2 E0871826107  SEAT 11
8 2 E0871824208  SEAT 11
9 2 E0871826109  SEAT 1
9-1 2 E0871826115  SEAT 101 S
(A=M/#40563)
10 2 E0871826110  SEAT 11
11 2 E0871824270  PLATE 1 z
(A=M/#40563)
12 2 E0871826112  SEAT 11
13 2 E0871826113  SEAT 1 1
14 2 E0874820214  SEAT 1
14-1 2 E0871826114  SEAT 11 S
(A=M/#40563)
15 2 E0874820215  SEAT 1 z
(A=M/#40563)
16 2 E0871825116  PLATE 11
17 2 E1100040610  BOLT M 6X10 12 12
17-1 2 E1100040610  BOLT M 6X10 8 8 K
(A=MXXX) (B=MXXX)
17-2 2 E1100040610  BOLT M 6X10 8 8 z
(A=MXXX) (B=MXXX)
18 2 E1140020006  SPRING WASHER 6 12 12
18-1 2 E1140020006  SPRING WASHER 6 8 8 K
(A=MXXX) (B=MXXX)
18-2 2 E1140020006  SPRING WASHER 6 8 8 z
(A=MXXX) (B=MXXX)
19 2 E1141110006  WASHER,PLAIN 6 13 13
19-1 2 E1141110006  WASHER,PLAIN 6 9 9 K
(A=MXXX) (B=MXXX)
20 2 [E1654520078  RUBBER 11
21 2 E0871824241  SEAT 11
22 2 E0871826122  PLATE 101
23 2 E0871824243  SEAT 1 z
(A=M/#40563)
24 2 E0871083614  PLATE 101
(A=MXXX) (B=MXXX)
25 2 E1100040620  BOLT M 6X 20 1 1
(A=MXXX) (B=MXXX)
26 2 E1130040006 NUT M6 1 1 w
(A=MXXX) (B=MXXX)
27 2 E1100560612  BOLT 77 w
(A=MXXX) (B=MXXX)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 54 BALUSTRADE

i A)=C50R-3 D)=
Fig.54. BALUSTRADE EB;:CSOR-SA EE;
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 E0874850010  HANDRAIL (FRONT) 101
2 1 E0871851520  HANDRAIL (R.H.) 101
I 21 1 E0874850510  HANDRAIL (R.H.) 1 S

/ (B=MXXX)
- 101

3 1 E1533201012 U-BOLT ASSY 32A

4 1 E1100041025 BOLT M10X 25 10 10

5 1 E1140020010 SPRING WASHER 10 10 10

6 1 E1141110008 WASHER 8 2 2
y 7 1 E1141110010 WASHER 10 10 10

8 1 E1130040008 NUT M 8 4 4

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 55 BACK MIRROR

i (A)=C50R-3 D)=
Fig.55. BACK MIRROR -csors, or
(©= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 EO0874871100  STAY R, MIRROR 1 1
2 1 EO0874871110  STAY L, MIRROR 1 1
3 1 [E0874871120  HOLDER 2 2
5 1 E1656500010 REARVIEW MIRROR 2 2
6 1 EO0007000016  SPRING 2 2
7 1 E1100041025  BOLT M10X 25 4 4
8 1 E1130540012  NUT M12 2 2
9 1 E1140020012  SPRING WASHER 12 2 2
10 1 E1140020010  SPRING WASHER 10 4 4
11 1 E1560011006  NIPPLE, GREASE 2 2
12 1 E1420000240  O-RING 2 2
13 1 EO0872871090  COLLAR 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 56 FLOOR(M/#-40562)

Fig.56. FLOOR(M/#-40562) o-csons, o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A (B) () O (B ¢
1 1 EO0871351510 PLATE 1 1
2 1 EO0871351040 MAT A, FLOOR 1 1
3 1 EO0871351530 MAT B, FLOOR 1 1
4 1 EO0874350050 BOLT ASSY 6
4-1 1 EO0871351540 BOLT ASSY 6 6 S
(A=M/#40523)
5 1 EO0874350004 SPACER 6 6
6 1 EO0433503100 RUBBER 12 12
7 1 E0433503200 COVER 12 12
8 1 EO0880821355 SHEET 2 2
9 1 EO0871351590 SHEET 2 2
10 1 E1130040016 NUT M16 6 6
11 1 E1140020016 SPRING WASHER M16 6 6
12 1 E1141110016 WASHER,PLAIN M16 6
12-1 1 E1141110016 WASHER,PLAIN M16 12 12 S
(A=M/#40523)
13 1 EO0373508010 CAP 6 6
14 1 E1652533010 CAP 3 3
15 1 E1654312120 SPONGE 1
15-1 1 E1654308120 SPONGE 1 1 S
(A=M/#40515)
16 1 EO0871351660 FOOT REST A 1 1
17 1 EO0871351670 FOOT REST B 1 1
18 1 E1140020010 SPRING WASHER 10 3 3
19 1 E1100041025 BOLT M10X 25 3 3
20 1 E1652060063 BUSHING 60 2 2
21 1 E1654308021 SPONGE 2 2
22 1 E1654308027 SPONGE 1 1
£/ EER
CANOPY SPEC.
Remarks
(1)CABIN SPEC.
(2)CANOPY SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 57  FLOOR(M/#40563-)

Fig.57. FLOOR(M/#40563-) (=caoR3 ©-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

© ® E ©

(QENG)

1 1 EO0871351550 PLATE 1 1
2 1 EO0871351560 MAT A,FLOOR 1 1
3 1 EO0871351570 MAT B,FLOOR 1 1
4 1 EO0871351540 BOLT ASSY 6 6
5 1 E0874350004 SPACER 6 6
6 1 E0433503100 RUBBER 12 12
7 1 E0433503200 COVER 12 12
8 1 E0068228700 PLATE,RUBBER 4 4
9 1 EO0871351590 SHEET 2 2
10 1 E1130040016 NUT M16 6 6
11 1 E1140020016 SPRING WASHER M16 6 6
12 1 E1141110016 WASHER,PLAIN M16 12 12
13 1 E0373508010 CAP 8 8
14 1 E1652533010 CAP 6 6
15 1 E1654308120 SPONGE 1 1
20 1 E1652060063 BUSHING 60 2 2
21 1 E1654308021 SPONGE 2 2
1 1 1

N
N

E1654308027 SPONGE

R AE
CANOPY SPEC.

Remarks
(1)CABIN SPEC.
(2)CANOPY SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 58 SEAT(EX)
Fig.58. SEAT(EX) (B-Ca0R.3 -
©)= F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
€ O (B ¢

E1914100089 SEAT
E1100040820 BOLT M 8X 20
E1140020008 SPRING WASHER 8

Alw N e
e
—
RIA AR >
<=
—~
L YC
=

E0871341560 STOPPER

REFER TO Fig.13

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-638102 59, SEAT(COMPONENT PART)(EX)

Fig.59. SEAT(COMPONENT PART)(EX) Eggzggggng gz
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 E1914100089  SEAT 1 1
linc.1A ~ 20 1A 2 E1914101072  RAIL ASSY 1 1
2 2 E1914102072  PLATE ASSY 11

3 2 E1914103072  BOOTS 1 1

4 2 E1914104072  ANGLE ASSY 11

5 2 E1914105072  LINK ASSY 11

6 2 E1914106072  DAMPER ASSY 1 1

7 2 E1914107072  SPRING ASSY 1 1

8 2 E1914108089  TRIM 1 1

! 9 2 E1914109072  TRIM 1 1
10 2 E1914110072  RAIL ASSY 1 1

11 2 E1914111072  BOLT ASSY 1 1

12 2 E1914112072 COVERL 1 1

13 2 E1914113072  FRAME 1 1

14 2 E1914114072 COVERR 11

15 2  E1914115072  FRAME 1 1

16 2  E1914118072  JOINT ASSY 11

17 2 FE1914119072  PLATE 11

18 2 E1914120072  SCREW 1 1

19 2 E1914121072  PLATE 11

20 2 E1914123072  BELT ASSY, SEAT 11

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 60. SEAT(JAPAN)
Fig.60. SEAT(JAPAN) ocaoR 3 e
©)= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

E0871341910 BOX, SEAT
E1914100084 SEAT ASSY
E1100040820 BOLT M 8X 20

E1130040008 NUT M 8
E1140020008 SPRING WASHER 8
E1141110008 WASHER 8

~Njo o slw N e
N T = = N [ RS
Rl o NN R PR
Rl o NN R PR

E1914100080 BELT ASSY, SEAT

REFER TO Fig.13

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 g1, CABIN(1)

i (A)=C50R-3 (D)=
Fig.61. CABIN(L) ecsms o
©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
APPUASSY 1 1 E0871866500  CABIN ASSY 101
CABIN ASSY C60R-3A I 1A 1 EO0871867500  CABIN ASSY 101 w
Fro b1 oher o, (A=Mx00 (B=Mx
inc. Fig.61 REF. No.2 ~ 7
inc F;g'sz REF. No' T ~ g2 2 2 E0871866600 CABIN 1
Fig.gi EEF No-4 -~ 93 I 2A 2 E0871867000  CABIN 1 W
ig. . 0. ~
F;g.ss REF. No.1 ~ 39 (B=M/#41501)
3 2 E1100041230  BOLT M12X 30 8 8
1 4 2 E1140020012  SPRING WASHER 12 8 8
1 5 2 E1141110012  WASHER 12 8 8
v COMP 6 2 E1654315100 SPONGE 2 2
CABIN COMP I 7 2 E0871866040  PLATE 11 w
Gspiseaon, ooy (@ewwooo
inc. Fig.61 REF. No.2
Fig.62 REF. No.1~ 92
Fig.63 REF. No.4 ~ 93
Fig.64 REF. No.l ~ 39
Fig.65 REF. No.1 ~ 39
2
1 7
6 \
2
IS /
®
.
1]
3
=
—®
/ q
Remarks
(1)OVER SEA SPEC.
(2)JAPAN SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.62. CABIN(2)

REFER TO Fig.64

C50R-3A

REFER TO Fig.#81

FvEVASSY
CABIN ASSY
(E0871866500)
Fig.61 REF. No.1
inc. Fig.61 REF
Fig.62 REF
Fig.63 RE
Fig.64 REF
Fig.65 REF

No.2 ~ 7
No.1 ~ 92
No.4 ~ 93
No.1 ~ 39
No. 1 ~ 39

~ No.
. No.
. No.

R XY

e

45

3

REFER TO Fig.65

0CK31-G38102 2. CABIN(2)

(A)=C50R-3 D)=

(B)=C50R-3A (E)=

(©= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY
A B () DO () (A
1 3 E0874860120  REAR GUARD 101
I 2 3 E0568639510  SASH ASSY 101
I 3 4  E0568639512  GLASS 11
I 4 4 E0568639513  GLASS 1 1
I 5 4 E1654008300  LOCK ASSY 2 2
I 6 4  E1654008200  STRIP 1 1
6A 4 E1122420410  SCREW 4 4
(A=MXXX) (B=MXXX)
7 3  [E0378601600  GLASS ASSY, FRONT 11
8 3 E0378601610  GLASS 11
9 3 E1654010900  RETAINER 2 2
10 3  [E1654011100  GASKET 4 4
11 3  E1654011000 PLATE 2 2
12 3  E1122410412  SCREW 4 4
12A 3 E0871866670  ROOF WIND GAURD 1
(B=M/#41501)
13 3 E0568639540  GLASS 1 1
14 3 E0874860130  GLASS 11
15 3 E0568633200  GLASS 1 1
17 3  [E0568626600 GROMMET 1 1
18 3 E0871866650  ABSO VENT 11
22 3 [E0568634100  SEAL 11
27 3 E0438601770  SPACER 77
34 3 [E1654005000  CLIP 2 2
35 3 E1651101042  STOPPER 2 2
41 3 E1654520202  H-RUBBER 11
42 3 [E1654231320  H-RUBBER 11
43 3 E1654231225  H-RUBBER 101
44 3 E1654605440  RUBBER 101
45 3 E1654605341  RUBBER 11
47 3 E1654615235  DUM 1 1
49 3  E1653930375  RUBBER 11
50 3 [E1654605033  RUBBER 2 2
52 3 E1653916020 RUBBER 2 2
54 3 E1100041020  BOLT M10X 20 7
(B=M/#41501)

55 3  E1100090820  BOLT M 8X 20 6 6
62 3 E1100091020  BOLT 4 4
63 3 E1130090010  NUT M10 2 2
64 3 E1140090010  SPRING WASHER M10 10 10
68 3 E1141190010  WASHER M10 6 6
92 3 [E1141550010  WASHER M10 7

(B=M/#41501)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 63, CABIN(3)

. A)=C50R-3 D)=
Fig.63. CABIN(3) caon on e
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
*v > COMP A B () DO () (A

4 3 [E0871866610  WIRE HARNESS 11
5 3 E0568601200  WIRE HARNESS 11
13 3 [E0568633300  STOPPER 2 2
14 3 [E0378601420  PLATE 11
15 3 [E0568644300  COVER 11
16 3 [E0338630870  PLATE 11
19 3 [E0338630910  STOPPER(R) 11
20 3 [E0338630960  STOPPER(L) 11
21 3 [E0338630920  PLATE 11
23 3 [E0568634400  SEAL 11
24 3 E0007000096  SPRING 11
26 3 [E0438601760  COVER 2 2
28 3 E0068620500  STRIKER 11
29 3 E1652051600 GROMMET 11
30 3 E1654010500  ASHTRAY 11
31 3 EL1703004100  ROOM LAMP 11
31A 4 EI1703004101  BULB 11
32 3 E1700000015  SWITCH 11
33 3 E1654004800  HANGER 11
36 3 E0338630880  PLATE 11
37 3 E0338630930  GASKET 11
39 3 E1652102320 RUBBER 2 2
40 3 E1654005100  LOCK 11
46 3 E1653916007  SEAL TRIM 11
48 3 EL1654004900  STOPPER 6 6
51 3 E1652060031  GROMMET 11
53 3 E1652051200 GROMMET 11
56 3 E1100040825  BOLT M 8X25 4 4
57 3 E1120590512  SCREW(+) M 5X 12 4 4
58 3 E1120530520  SCREW (+) M 5X20 2 2
50 3 E1120500408  SCREW 8 8
60 3 E1120600412  SCREW 4 4
61 3 [E0068621300  SCREW 2 2
A 65 3 E1140020005  SPRING WASHER 5 2 2
. 4,'4',“', 56 66 3 E1140090004  SPRING WASHER M 4 8 8
f:(;z',z"lj 67 3 E1140020006  SPRING WASHER 6 3 3
|g',"li,';',,/ éb é 69 3 E1141190004  WASHER M4 6 6
i 24 70 3 E1652221050  CLAMP 4 4
ez o / 71 3 E1141110008  WASHER 8 2 2
* -~ 72 3 E1140330010  TOOTHED WASHER 10 2 2
(‘,”, 73 3 E1122410416  SCREW 6 6
N 74 3 E1141190005  WASHER,PLAIN M5 3 3
o Q 75 3 E1652042515  GROMMET 11
ﬂ @ 76 3 E1120530616  SCREW 11
23 77 3 E1140330006  WASHER(TOOTHED) 11

93 78 3 E0871866620  PLATER 1

| 78A 3 [E0568648162  PLATER 1 w
76 (B=M/#41501)
@, 67 79 3 [E0871866630  PLATEL 1
g | 79A 3 [E0568648163  PLATEL 1 w
& 17 (B=M/#41501)

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 63, CABIN(3)

Fig.63. CABIN(3) e, o
(©)= (F)=
. REF. LEV. PARTSNO. DESCRIPTION QTY I R
?Agltl\‘l‘ AASSSYSY gAEﬁlyc%h?PMP @ ® © 0 6 6
(E0871866500) (E0871866600) 80 3 E1652001602 ~ GROMMET 11
F]g.61FF}EFB1Nom1EF No.2 ~ 7 F{ghGlFBEF.mNOREF No. 2 81 3 [E1652000602 GROMMET 2 2
"% E10.62 REF. NooT ~ 92 M Ei082 REF. NooT ~ 92 82 3 E1652001002  GROMMET 2 2
E:g REE. No.4 ~ 33 ig. - No-d 83 3 E1654010600  POCKET ASSY 101
Fig. "1~ 39 o~ 84 3 E0872862406  GRIP 1 1
85 3 E1120530620  SCREW(+) M 6X 20 2 2
86 3 E1141110006  WASHER,PLAIN 6 2 2
87 3 E1100090820  BOLT M 8X 20 4 4
88 3 [E1141190008  WASHER M 8 4 4
89 3  [E1120800830  SCREW 4 4
90 3 E1100090612  BOLT 4 4
91 3 [E1141190006  WASHER 6 4 4
I 93 3 E1705003460  ANTENNA RUBBER 1 1 w
(A=MXXX) (B=MXXX)

i)
©
&

~
o

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.64. CABIN(4)

linc.1A ~ 39

L EeH
gesld
O’\lzrs

——i— DO P
o

o

<

TMTTMT__®>

H
<+
T
\
9]

ig.64 REF.
ig.66 REF. N

—— e DO
« o=
ceamozd
o
e

MTTTT__©O

0CK31-G38102 64. CAB|N(4)

(A)=C50R-3 (D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 3 E0871866800  FRONT SASH ASSY 101
1A 4 E0871866810  FRONT SASH 101
2 4  E0568639330  GLASS 11
3 4 E0568621800  SEAL 11
4 4  E0568621900  PLATE 11
5 4  E0568622200 ROLLER 4 4
6 4 E0568622400  PLATE(L) 11
7 4 E0568622300  PLATE(R) 11
8 4 E0468605031  SHIM 11 1
9 4  E0468605032  SHIM 11 1
10 4  E0468605033  SHIM 11 1
14 4  E1652001002  GROMMET 2 2
15 4 E0871866830  RUCHE L 101
16 4 E0871866840  RUCHE R 101
17 4 E1704078924  WIPER MOTOR 11
18 4 E1704100530  WIPER ARM 101
19 4  E1704201380  BLADE 11
19-1 4 E1704200530  BLADE, WIPER 11 S
(A=MXXX) (B=MXXX)
20 4  E1654005400 ROOM MIRROR 1 1
21 4 E1654616080  DUM 2 2
22 4 E1654615085  DUM 2 2
23 4 E1651101028  STOPPER 2 2
24 4 E1654006000  PIVOT 11
25 4 E1100290820  BOLT 2 2
26 4 E1110090516  SCREW 12 12
28 4 E1120530408  SCREW M 4X 8 6 6
29 4 E1120590408  SCREW 2 2
31 4 E1140090008  SPRING WASHER M 8 2 2
33 4 E1140020004  WASHER,SPRING M 4 6 6
34 4 E1140090004  SPRING WASHER M 4 2 2
36 4  E1141190008  WASHER M 8 2 2
38 4  E1131242008  FLANGE NUT M 8 1 1
39 4 E1130090010  NUT M10 2 2

Remarks
(1)SELECTION USE PARTS.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.65. CABIN(5)

FvEUASSY
CABIN ASSY
(E0871866500)
Fig. 61 REF. NO.1
inc. Fig.61 REF.
Fig. 62 REF.
Fig. 63 REF.
Fig. 64 REF.
Fig. 65 REF.

Xy E2COMP
CABIN COMP
(E0871866600)
Fig. 61 REF. No.2

inc. Fig.61
Fig. 62
Fig. 63

REF.
REF.
REF.

Fig.64 REF.
Fig.65 REF.

4

No. 2~7

No. 1~92
No. 4~93
No. 1~39
No. 1~39

No. 2

No.1 ~ 92
No.4 ~ 93
No.1 ~ 39
No.1 ~ 39

1 inc. 1A~39

21

0CK31-G38102 g5 CABIN(5)

(A)=C50R-3 D)=

(B)=C50R-3A (E)=

(©= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY

A B () DO () (A

1 3 E0871866900  DOOR ASSY 101
1A 4 E0871866950  DOOR 101
| 1B 5 [E0338630541  HINGE 2 2

(A=FROM 1ST)

(B=FROM 1ST)

2 4  E0568639430 GLASS 1 1

3 4  E0568623300 COVER 1 1

4 4  E0568630900 PLATE 1 1

5 4  E0568630800 ROD 1 1

6 4  E0568630600 ROD 1 1

7 4  E0568623400 CONTROL ASSY 1 1

8 4  E0568623500 COLLER 2 2

9 4  E0568623600 SEAL 2 2
10 4  E0871866610 WIRE HARNESS 1 1
11 4  E0871866611 PLATE 1 1
12 4  E0468604400 HOLDER 1 1
13 4 E1654005600 OUTER HANDLE 1 1
14 4  E0068620400 LOCK 1 1
15 4 E0871861650 CYLINDER LOCK 1 1
15A 4 933110-00300 PACKING 1 1
16 4 E1654005900 STRIKER 1 1
17 4  E1654005500 HANDLE 1 1
18 4  E1654005800 BASE 1 1
19 4  E1654005700 ESCATION 1 1
21 4  E1654615280 DUM 1 1
22 4  E1654615160 DUM 1 1
23 4  E1652711432 CLIP 4 4
24 4  E0068621500 SNAP 2 2
25 4 E0398610900 SNAP 1 1
26 4 E1652053200 GROMMET 2 2
28 4  E1100290616 BOLT 2 2
29 4  E1120530612 SCREW(+)M 6X16 2 2
30 4  E1120530616 SCREW 1 1
31 4  E1120530608 SCREW (+) M 6X 8 2 2
32 4  E1120790516 SCREW 1 1
33 4 E1140090006 SPRING WASHER 6 2 2
34 4  E1140020006 SPRING WASHER 6 5 5
36 4  E1141110006 WASHER,PLAIN 6 4 4
38 4  E1130040010 NUT M10 2 2
39 4  E1131242006 NUT 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.66. CANOPY

0CK31-G38102 66. CANOPY

(A)=C50R-3 (D)=
(B)=C50R-3A (E)=
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B (€ O (E) (F)
1 1 EO0871844600 CANOPY FLAME 1
1-1 1 EO0871844700 CANOPY FLAME 1 1 N
(A=M/#40552)
2 1 EO0871844300 BALUSTRADE 1 1
3 1 EO0871844400 HOLD BAR 1 1
6 1 E1654005400 ROOM MIRROR 1 1
7 1 E1654006000 PIVOT 1 1
10 1 E1100040816 BOLT M 8X 16 2 2
11 1 E1100041030 BOLT M10X30 2 2
12 1 E1100041230 BOLT M12X 30 8
12-1 1 E1100041245 BOLT M12X 45 8 8 S
(A=M/#40552)
13 1 E1140020008 SPRING WASHER 8 2 2
14 1 E1140020010 SPRING WASHER 10 2 2
15 1 E1140020012 SPRING WASHER 12 8 8
16 1 E1141110008 WASHER 8 2 2
17 1 E1141110012 WASHER 12 8 8
18 1 E1131242008 FLANGE NUT M 8 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.67. HEATER(1)

linc.1TA ~ 42

REFER TO Fig.63

A

/. N W N W N A N ¢
L W W W W W W - .

B

PREVIOUS

0CK31-G38102 g7, HEATER(1)

1B
PREVIOUS

| -2D

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 EO0871451000  HEATER ASSY 101
1A 2 E1911507651  HEATER 101
2 2 E0871451080  COVER ASSY 11
I 21 2 E0871451600  COVER ASSY 1 1 N
(A=M/#41760) (B=M/#41760)
2A 3 E0871451060 COVER 1 1
I 2A-1 3 E0871451700  COVER 11 S
(A=M/#41760) (B=M/#41760)
2B 3  [E0871451082  URETHANE 11
| 2B-1 3 E0871451601  URETHANE 11 S
(A=M/#41760) (B=M/#41760)
2C 3 [E0871451013  URETHANE 11
2C-1 3  E0871451013  URETHANE 2 2 K
(A=MXXX) (B=MXXX)
| 2C-2 3 E0871451013  URETHANE 11 K
(A=M/#41760) (B=M/#41760)
2D 3 E0871451083  URETHANE 2 2
| 2D-1 3 E0871451083  URETHANE 11 K
(A=MXXX) (B=MXXX)
2E 3  E1654306044  URETHANE 11
2E-1 3 E0871451085  URETHANE 11 S
(A=MXXX) (B=MXXX)
2F 3 E1654303018 URETHANE 11
| 2G 3  E0871451602  URETHANE 11 w
(A=M/#41760) (B=M/#41760)
3 2 E0871451070  BRACKET 11
4 2 E0871451090  COVER ASSY, HEATER 11
4A 3 E0871451091  COVER, HEATER 101
4B 3 E1654304028  URETHANE 101
4B-1 3 E0871451096  URETHANE 11 S
(A=MXXX) (B=MXXX)
4C 3  E0871451092  URETHANE 1
4C-1 3 E0871451094 URETHANE 2 2 S
(A=MXXX) (B=MXXX)
4D 3 E0871451093  URETHANE 1 z
(A=MXXX)
5 2 E0871460840  DAMPER ASSY 11
5A 3 E0871460841  DAMPER 11
5B 3 [E0871460845  URETHANE 2 2
6 2 E0871460850  BRACKET 11
7 2 E0871451030  COVER 101
7-1 2 E0871451160  COVER ASSY 11 S
(A=MXXX) (B=MXXX)
7A 3 E0871451130  COVER 101
(A=MXXX) (B=MXXX)
7B 3  E0871451161  SEAT 1 1
(A=MXXX) (B=MXXX)
8 2 E0007224009  HOSE NIPPLE 11
9 2 E1911502300  VALVE 1 1
9-1 2 E1911502300  VALVE 11 S
(A=MXXX) (B=MXXX)

Yes

N:Old £=5 New, Q:0ld *75 New, R-Old

Yes'

++ CONTINUE ++

Yes

*—5 New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 7, HEATER(1)

i (A)=C50R-3 D)=
F|g.67. H EATER(].) (B)=C50R-3A )=
(©= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

AW B € O E @

10 2 E1911500500  CLAMP 8 8
B 11 2 E1911501840  HOSE 2 2
1inG.1A ~ 42 PREVIOUS 12 2 E1911521800  HOSE 2 2
13 2 E1531345100 HOSE,PROTECTOR 101
REFER TO Fig. 63 14 2 E1652231250  TIE-LAP 6 6
14-1 2 E1652231250  TIE-LAP 8 8 K
(A=MXXX) (B=MXXX)
15 2 E1531345030  HOSE,PROTECTOR 2 2
16 2 E1100041020  BOLT M10X 20 8 8
161 2 E1100041020  BOLT M10X 20 6 6 K
(A=MXXX) (B=MXXX)
17 2 E1100040816  BOLT M 8X 16 4 4
18 2 [E1100040616  BOLT M6X 16 4 4
19 2 [E1100040610  BOLT M 6X10 5 5
20 2 E1140020010  SPRING WASHER 10 11 11
21 2 E1140020008  SPRING WASHER 8 9 9
22 2 E1140020006  SPRING WASHER 6 9 9
23 2 E1141110010  WASHER 10 11 1
24 2 E1141110008 WASHER 8 9 9
25 2 E1141110006  WASHER,PLAIN 6 9 9
26 2 E0871451016  PLATE 11
27 2 E0871451017  FILTER 11
28 2 E0337017300  GUARD,HOSE 3 3
29 2 E0871451064  HOSE COVER 11
| 291 2 E0871451800 HOSE COVER 11 s
(A=M/#41760) (B=M/#41760)
30 2 E0871451050  JOINT 2 2
31 2 E1130040008 NUTM8 5 5
32 2 E1130040010  NUT M10 3 3
33 2 E1654306017  SPONGY 101
34 2 E1224100008  NUT 2 2
35 2 E0543208900  KNOB 101
36 2 E0871451100  BRACKET 11
37 2 E1653916015  TRIM 11
38 2 E0189311800  OPERATION LEVER 101
39 2 E1100041016  BOLT M10X16 2 2
(A=MXXX) (B=MXXX)
B lous 40 2 E1140330010  TOOTHED WASHER 10 101
(A=MXXX) (B=MXXX)
| 42 2 E1654306028  SPONGE 101 w
(A=M/#41760) (B=M/#41760)

| -2D

A

v
.
A
iy
¢

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.68. HEATER(2)

Tinc.1A ~ 27

20

0CK31-G38102 68, HEATER(2)

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 EO0871451140  COVER SIDE,L ASSY 101
1A 2 E0871451150  COVER SIDE 101
2 2 E0874820202  SPONGE 11
3 2 E0871826103  SEAT 11
4 2 E0871825104  SEAT 1 1
5 2 E0871825105  SEAT 11
6 2 E0871826106  SEAT 11
7 2 E0871826107  SEAT 11
8 2 [E0871824208  SEAT 11
9 2 E0871826109  SEAT 11
10 2 E0871826110  SEAT 11
12 2 E0871826112  SEAT 11
13 2 E0871826113  SEAT 101
14 2 E0871826114  SEAT 101
16 2 E0871825116  PLATE 11
|17 2 E1100040610  BOLT M 6X10 77 z
(A=MXXX) (B=MXXX)
| 18 2 E1140020006  SPRING WASHER 6 77 z
(A=MXXX) (B=MXXX)
19 2 E1141110006  WASHER,PLAIN 6 8 8
| 191 2 E1141110006  WASHER,PLAIN 6 11 K
(A=MXXX) (B=MXXX)
20 2 E1654520078  RUBBER 11
21 2 E0871824241  SEAT 11
22 2 E0871826122  PLATE 1 1
24 2 E0871083614  PLATE 11
25 2 E1100040620  BOLT M 6X 20 11
26 2 E1130040006 NUTM6 101
I 27 2 E1100560612  BOLT 77 w
(A=MXXX) (B=MXXX)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 59. DEFROSTER

1 A)=C50R-3 D)=
Fig.69. DEFROSTER -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 EO0874450510  DEFROSTER 101
1-1 1 EO0874453510  DEFROSTER 101 S
(A=MXXX) (B=MXXX)
I 12 1 E0872453510  DEFROSTER 1 1 S
(A=MXXX) (B=MXXX)
2 1 E1911504000 LOUVER 1 1
3 1 E1567415095  HOSE 11
4 1 E1567415050  HOSE 11
5 1 E1567325000  CUFFS 2 2
6 1 E1652261410  TIGHT,CABLE 2 2
7 1 E1120590512  SCREW(+) M 5X 12 5 5
8 1 E1140090005  WASHER,SPRING M 5 5 5
9 1 E1653916021  TRIM 2 2
10 1 E1911503000 COVER 101
11 1 E1533700070  BAND,HOSE 4 4
12 1 EO0871451510  PIPE 101
13 1 E1100040820  BOLT M 8X 20 2 2
14 1 E1140020008  SPRING WASHER 8 2 2
15 1 E1141110008  WASHER 8 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 70, COOLER(1)

1 A)=C50R-3 D)=
Fig.70. COOLER(1) -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A

E0871460535 HOSE
E0871460540 HOSE
E0871460550 HOSE

M/#40503~M/#40553

E0871460565 HOSE
E1532218126 SPIRAL TUBE
E1532218132 SPIRAL TUBE

E1532218165 SPIRAL TUBE
E1532218032 SPIRAL TUBE

o N oA N R
L T = W SN [N
PRk R Rk R e
PRk R Rk R e

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 71 COOLER(2)(COMPRESSOR)

Fig.71. COOLER(2)(COMPRESSOR) (B)-Ca0m.3n -
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A
1 1 E0871460910  BRACKET 101
2 1 E0871460920  PLATE 101
3 1 E0871460930  PULLY 11
4 1 E0871460940  SPACER 11
5 1 E0871460950  BRACKET 11
6 1 E0007300019  CLAMP 11
7 1 E1911503780 COMPRESSOR 11
8 1 E1621002040  V-VELT 1
8-1 1  E1621002041  V-VELT 11 N
(A=M/#40554)
9 1 E1100040816  BOLT M 8X 16 3 3
10 1 E1100041025  BOLT M10X 25 9 9
11 1 E1100041020  BOLT M10X 20 3 3
12 1 E0871460960  ENGINE FOOT 101 w
(A=M/#40554)
14 1 E1140020008  SPRING WASHER 8 3 3
15 1 E1141110008  WASHER 8 3 3
16 1 E1140020010  SPRING WASHER 10 15 15
16-1 1 E1140020010  SPRING WASHER 10 17 17 K
(A=MXXX) (B=MXXX)
17 1 E1100041016  BOLT M10X16 3 3
18 1 E1100041035  BOLT M10X 35 2 2 w
(A=M/#40554)
19 1 E1100041235  BOLT M12X 35 4 4
(A=M/#40554)
20 1 E1140020012  SPRING WASHER 12 4 4
(A=M/#40554)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 72  COOLER(3)(CONDENSER))

Fig.72. COOLER(3)(CONDENSER)) =csoRs, o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 EO0871460760  BRACKET 1 1

3 1 EO0871460703  PLATE 1 1

4 1 [EO0871460704  COVER 11

5 1 E0871460780  BAND 11

& 9 1 E1911504410 CONDENSER 101
o 10 1 E1911504420 RECEIVER DRYER 101
12 1 E1100040616  BOLT M 6X 16 7 7

13 1 E1100040816  BOLT M 8X 16 6 6

15 1 E1100041025  BOLT M10X 25 4 4

9— 16 1 E1130040008 NUT M8 2 2
XN 17 1 E1140020006  SPRING WASHER 6 77

18 1 E1140020008  SPRING WASHER 8 8 8

® 19 1 E1140020010  SPRING WASHER 10 4 4
, 20 1 E1141110006  WASHER,PLAIN 6 707

21 1 E1141110008 WASHER 8 2 2

1 4 4

E1141110010 WASHER 10

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 73, COOLER(4)(COOLER UNIT)(M/#-40553)

E0543208900 KNOB

Fig.73. COOLER(4)(COOLER UNIT)(M/#-40553) (B)-Ca0m.3n -
(©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
AW B €© O E G

1 1 EO0871460810 COVER 1 1
2 1 E0871460820  BRACKET 101
3 1 E0871451090 COVER ASSY, HEATER 11
3A 2 E0871451091  COVER, HEATER 1 1
3B 2 E1654304028 URETHANE 1 1
3C 2 E0871451092 URETHANE 1 1
3D 2 EO0871451093 URETHANE 1 1
4 1 EO0871460840 DAMPER ASSY 1 1
4A 2 E0871460841 DAMPER 1 1
4B 2 E0871460845 URETHANE 2 2
5 1 EO0871460850 BRACKET 1 1
6 1 E1533001014 BAND, HOSE 2 2
7 1 E1531110025 VINYL HOSE 2 2
8 1 EO0871460860 PIPE 1 1
9 1 E0871460865 PIPE 1 1
10 1 EO0871460870 PLATE 1 1
11 1 E1100040616 BOLT M 6X 16 4 4
13 1 E1100040816 BOLT M 8X 16 5 5
14 1 E1100041020 BOLT M10X 20 3 3
15 1 E1140020006 SPRING WASHER 6 9 9
16 1 E1140020008 SPRING WASHER 8 5 5
17 1 E1140020010 SPRING WASHER 10 3 3
18 1 E1141110006 WASHER,PLAIN 6 9 9
19 1 E1141110008 WASHER 8 5 5
20 1 E1141110010 WASHER 10 3 3
22 1 E1911504400 COOLER UNIT 1 1
23 1 E1130040010 NUT M10 3 3
24 1 E1100040610 BOLT M 6X10 5 5
25 1 E1224100008 NUT 2 2

1 1 1

1 1 1

E1911507651 HEATER

Yes No Yes

N:Old <T»TNew, (J:OIdT>‘_S New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 74, COOLER(4-1)(COOLER UNIT)(M/#40554-)

1 A)=C50R-3 D)=
Fig.74. COOLER(4-1)(COOLER UNIT)(M/#40554-) w-csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 EO0871461000 COVER ASSY 101
1A 2 E0871461010  COVER 101
1B 2 E0871461020  URETHANE 11
M/#40554~ linc.1A ~ 1D 1Cc 2 E0871461021 URETHWNE 2 2
1D 2 E0871451013  URETHANE 1 1
1B 6 1 E1533001014  BAND, HOSE 2 2
7 1 E1531110025  VINYL HOSE 2 2
8 1 E0871460860  PIPE 11
9 1 E0871460865  PIPE 11
10 1 E0871460870  PLATE 11
11 1 E1100040616  BOLT M 6X 16 12 12
48 13 1 E1100040816  BOLT M 8X 16 11
14 1 E1100041020  BOLT M10X 20 6 6
15 1 E1140020006  SPRING WASHER 6 12 12
B 16 1 E1140020008  SPRING WASHER 8 3 3
S m——— 17 1 E1140020010  SPRING WASHER 10 8 8
e 18 1 E1141110006  WASHER,PLAIN 6 12 12
19 1 E1141110008  WASHER 8 3 3
20 1 E1141110010  WASHER 10 8 8
21 1 E1100041016  BOLT M10X16 2 2
22 1 E1911504400  COOLER UNIT 11
26 1 E0871461040  WIRE HARNESS 11
27 1 E1140330010 TOOTHED WASHER 10 11
29 1 E0871451016  PLATE 11
41 1 E1652231250  TIE-LAP 2 2
46 1 E0871461070  COVER,HOSE 11
47 1 E1130040008 NUT M8 2 2
48 1 E0872464050  LABEL 101
49 1 E1531345020 HOSE 101

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 75 COOLER(4-2)(COOLER UNIT)(M/#40554-)

1 A)=C50R-3 D)=

Fig.75. COOLER(4-2)(COOLER UNIT)(M/#40554-) w-csors, or

(©= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

z 2 1 E0871461080  BRACKET 101
M/#40554~ REFER TO Fig.63 3 1 EO0871461050  COVER ASSY,HEATER 101
3A 2 E0871460830  COVER HEATER 11
3B 2 E0871451096  URETHANE 11
3C 2 E0871451094  URETHANE 2 2
4 1 E0871460840  DAMPER ASSY 1 1
4A 2 E0871460841  DAMPER 11
4B 2 E0871460845  URETHANE 2 2
5 1 E0871460850  BRACKET 11
11 1 E1100040616  BOLT M 6X 16 8 8
12 1 E1100040610  BOLT M 6X10 11
13 1 E1100040816  BOLT M 8X 16 4 4
15 1 E1140020006  SPRING WASHER 6 9 9
16 1 E1140020008  SPRING WASHER 8 4 4
17 1 E1140020010  SPRING WASHER 10 3 3
18 1 E1141110006  WASHER,PLAIN 6 9 9
19 1 E1141110008  WASHER 8 4 4
20 1 E1141110010  WASHER 10 3 3
23 1 E1911507651  HEATER 11
24 1 E0871461030  PLATE 1 1
25 1 E0871461035  SEAT 11
28 1 EO0871461060  FILTER 11
30 1 E0871451050  JOINT 2 2
31 1 E0007224009  HOSE NIPPLE 11
32 1  E1911500500  CLAMP 8 8
33 1 E1911501860  HOSE 2 2
34 1  E1911521800  HOSE 2 2
35 1 E1531345100 HOSE,PROTECTOR 101
36 1 E1531345050 HOSE 101
37 1 E1531345040  HOSE 11
38 1 EO0337017300  GUARD,HOSE 2 2
39 1 E1224100008  NUT 2 2
40 1 E0543208900  KNOB 1 1
41 1 E1652231250  TIE-LAP 8 8
42 1  E1653916028  TRIM 11
43 1 E0189311800  OPERATION LEVER 11
44 1 E1911502300  VALVE 1 1
45 1 E1130040010  NUT M10 3 3

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 76, COOLER BRACKET

i (A)=C50R-3 D)=
Fig.76. COOLER BRACKET -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

E0871461110 BRACKET
E0871461120 BRACKET
E1100041020 BOLT M10X 20

E1100041220 BOLT
E1140020010 SPRING WASHER 10
E1140020012 SPRING WASHER 12

E1141110010 WASHER 10
E1141110012 WASHER 12

© |~ o U[hN R
N T
F QNG NG N NG F O
F QNG NG N NG F O

o D o1
9
2 5 S
7T—&
g —®

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

0CK31-G38102 77 \/ESSELL

1 A)=C50R-3 D)=
Fig.77. VESSELL o-csons, o
©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 E0871605100 VESSEL 1 1
2 1 E0871604840 CUSHION 2 2
3 1 E0871601560 LOCK L 1
3-1 1 EO0871604850 LOCK L 1 1 N
(A=M#40529)
4 1 EO0871601570 LOCKR 1
4-1 1 E0871604860 LOCKR 1 1 N
(A=M#40529)
5 1 E0871601580 PIN 2 2
6 1 E0871601590 PIN 2 2
7 1 E0871601600 PLATE 2
7-1 1 E0874100014 PLATE 2 N
(A=M/#40529)
7-2 1 E0871108614 PLATE 2 2 S
(A=M/#40568)
8 1 E0871602010 PLATE 1
8-1 1 EO0871605008 PLATE 1 1 N
(A=M/#40529)
9 1 EO0870604540 PIN 1 1
10 1 EO0870604550 PIN 1 1
11 1 E0416100800 PIN 1 1
12 1 E0416100900 RING 1 1
13 1 E1513400022 ELBOW 90 2 2
ER?EV]OUS 14 1 E1560001000 NIPPLE,GREASE PT1/8 2 2
15 1 E1560001675 NIPPLE, GREASE PT1/8 2 2
16 1 E1220000035 SNAP RING 3 3
17 1 E0870604502 HOSE 1 1
18 1 E0874600007 HOSE 1 1
19 1 E1900084300 CYLINDER ASSY, DUMP 1 1
20 1 E1100141005 BOLT M5 1 1
21 1 E1100040820 BOLT M 8X 20 4
21-1 1 E1100041225 BOLT M12X25 2 2 S
(A=M/#40568)
22 1 E1100041060 BOLT M10X 60 6 6
23 1 E1100041090 BOLT M10X 90 3 3
25 1 E1100042245 BOLT M22X 45 4 4
26 1 E1140020008 SPRING WASHER 8 4
26-1 1 E1140020012 SPRING WASHER 12 4 4 S
(A=M/#40568)
27 1 E1141110022 WASHER 4 4
28 1 E1141110010 WASHER 10 6 6
29 1 E1130040010 NUT M10 20 20
30 1 E0003600142 SHIM 1 1
31 1 E0003600143 SHIM 1 1
32 1 E1100041220 BOLT 2 2
33 1 E1141110012 WASHER 12 4 4
Remarks
(1)COMPONENT PARTS:REFER TO FIG.104.
(2)SELECTION USE PARTS. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 78 VESSELL(TURNING)

1 A)=C50R-3 D)=
Fig.78. VESSELL(TURNING) (roses o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 EO0874600400 VESSEL 1 1
2 1 EO0870604590 LOCK,VESSEL 1 1
3 1 EO0874600003 CUSHION 2 2
4 1 EO0874600004 PIPE 6 6
5 1 EO0874600050 PLATE 1 1
6 1 EO0874600500 PIN 2
6-1 1 EO0001794014 PIN 4 4 N
(A=M/#40540)
7 1 EO0874600007 HOSE 2 2
8 1 EO0874600008 HOSE 2 2
9 1 EO0870604540 PIN 1 1
10 1 EO0870604550 PIN 1 1
11 1 EO0001504010 PIN 2 2
12 1 EO0003600166 COLLAR 4 4
13 1 E0003600057 WASHER 4 4
14 1 EO0416100800 PIN 1 1
15 1 EO0416100900 RING 1 1
16 1 E1513400022 ELBOW 90 4 4
17 1 E1560001000 NIPPLE,GREASE PT1/8 4 4
18 1 E1560001675 NIPPLE, GREASE PT1/8 2 2
19 1 E1220000035 SNAP RING 3 3
20 1 E1900082900 DUMP CYLINDER 2 2
21 1 E1515010041 ELBOW 90 2 2
22 1 E1515600201 ADAPTER UNION 1 1
23 1 E1512370007 T-JOINT(W/O.FILTER) 1 1
24 1 EO0003600020 WASHER 6 6
25 1 E1100041020 BOLT M10X 20 4 4
EHHEVIOUS 6—1 26 1 E1100041065 BOLT M10X 65 6 6
- é 20 27 1 E1100041085 BOLT M10X 85 2 2
33 /@M 28 1 E1100041225 BOLT M12X25 4 4
29 1 E1140020010 SPRING WASHER 10 10 10
30 1 E1140020012 SPRING WASHER 12 4 4
31 1 E1141110010 WASHER 10 4 4
32 1 E1130040010 NUT M10 4 4
33 1 EO0874600500 PIN 2 z
(A=M/#40533)
34 1 E1100041220 BOLT 2 2
35 1 E1141110012 WASHER 12 4 4
Remarks Yes No Yes No
(1)COMPONENT PARTS:REFER TO FIG.105. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 79 DUMP BODY

1 A)=C50R-3 D)=
Fig.79. DUMP BODY (w=csors o
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 E0871604900  DUMP BODY 101
1A 2 E0868605626  HANDLE(LEFT) 101
1B 2 E0868605627  HANDLE(RIGHT) 11
I 2 1 EO0871604510  SIDE GATE 11
I 2A 1 E0871690000  SIDE GATE(LEFT) 11
3 1 E0871604530 REAR GATE 11
4 1 E0871604840  CUSHION 2 2
5 1 E0871601560  LOCK L 1
5-1 1 E0871604850  LOCK L 11 N
(A=M/#40515)
6 1 EO0871601570  LOCKR 1
6-1 1 E0871604860  LOCKR 11 N
(A=M/#40515)
7 1 E0871601580  PIN 2 2
8 1 E0871601590  PIN 2 2
9 1 E0874100014  PLATE 2
9-1 1 E0871108614  PLATE 2 2 S
(A=M/#40568)
10 1 E0872605070  PIN 11
11 1 E0416100800  PIN 11
12 1 E0416100900  RING 11
13 1 E1513400022  ELBOW 90 2 2
14 1 E1560001000  NIPPLE,GREASE PT1/8 2 2
15 1 E1560001675  NIPPLE, GREASE PT1/8 2 2
16 1 E1220000035  SNAP RING 1 1
B 17 1 E1652103225  PAD 4 4
PREVIOUS 18 1 E0003600033  WASHER 4 4
¢® 19 1 E0870604502  HOSE 101
20 1 E0874600007  HOSE 101
21 1 E1900084300  CYLINDER ASSY, DUMP 11
23 1 E1120540530  SCREW 4 4
| 231 1 E1120530530  SCREW 4 4 S

(A=MXXX) (B=MXXX)

24 1 E1100040620 BOLT M 6X 20
25 1 E1100040820 BOLT M 8X 20
25-1 1 E1100041225 BOLT M12X25

A AN
£ N
2]

(A=M/#40568)

26 1 E1100041060 BOLT M10X 60 6 6
27 1 E1100041090 BOLT M10X 90 3 3
28 1 E1100141005 BOLTM5 1 1
29 1 E1100042245 BOLT M22X 45 4 4
30 1 E1140020006 SPRING WASHER 6 2 2
31 1 E1140020008 SPRING WASHER 8 4
31-1 1 E1140020012 SPRING WASHER 12 4 4 S
(A=M/#40568)
32 1 E1141110022 WASHER 4 4
33 1 E1140010005 SPRING WASHER 5 4 4
34 1 E1140010006 SPRING WASHER 6 2 2
35 1 E1141110010 WASHER 10 6 6
Remarks 36 1 E1130040010 NUT M10 20 20
(1)COMPONENT PARTS:REFER TO FIG.104. 87 1 [EO0003600142  SHIM -
(2)SELECTION USE PARTS. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 79 DUMP BODY

i (A)=C50R-3 (D)=
F|g.79. DUMP BODY (B)=C50R-3A (E)=
(©)= F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B) () O (B ¢
38 1 EO0003600143 SHIM 1 1 2
=52
PREVIOUS
P9 31 L
36 20
T / ‘\’6(@/ 26 2i 7
8
Remarks
(1)COMPONENT PARTS:REFER TO FIG.104.
(2)SELECTION USE PARTS. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK31-G38102 0CK31-G38102 80. REAR LINK

1 A)=C50R-3 D)=
Fig.80. REAR LINK -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 E0871620520  HOOK LEVER 101

2 1 E0872622550  SPRING ASSY 101
I 21 1 E0871620550  SPRING ASSY 11 N

(A=M/#41655) (B=M/#41655)

3 1 E0872622600 LEVER COMP. 11

3A 2 E1333002020  BUSHING 4 4

4 1 E0872622650  SHAFT,LEVER 11

5 1 E0872622660  PLATE 11

6 1 E0004015001  PIN 11

7 1 E0004015002  PIN 11

8 1 EO0005515050  YOKE 11

9 1 E0353205032  SEAL 2 2

10 1 E0093208300  WASHER 2 2

11 1 E1560011006  NIPPLE, GREASE 2 2

12 1 E1340600200  ROD END 2 2

13 1 E0007000092  SPRING 101

14 1 E1100241025  BOLT M10X 25 2 2

15 1 E1130640020  NUT M20,P1.5 4 4

16 1 E1130540012  NUT M12 11

17 1 E1140020010  SPRING WASHER 10 2 2

18 1  E1141110020  WASHER 20 4 4

19 1 E1141110016  WASHER,PLAIN M16 2 2

20 1 E1141110006  WASHER,PLAIN 6 11

21 1 E1214000012  PIN, SNAP 2 2

22 1 E1210010563  COTTER PIN 1 1

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 81 OPEN AND CLOSE LEVER

. A)=C50R-3 D)=
Fig.81. OPEN AND CLOSE LEVER -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A
1 1 E0868605400  LEVER 4 4
2 1 E1130040020  NUT 8 8

2

Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.82. LABEL(JAPAN)

{

1,1A,2,2AInc .3A ~ 48

Y

{

_25; \Déo 0

26

IEs

0 Ieffecoogao]
171116 12

27

T

13 18
32 34

36

43 15 24 39

ARBE3
VIEWED FROM A
42 22 41 37

€

i
[

24 39 15 40

F¥ /s
CANOPY SPEC.

F9 M \
CABIN OUTSIDE

3A 46

\

v K
AO—=TITURRyEL

SCOOP END VESSEL A
3A

- q
E\

—al==dln—
11
L J b
2AO—TITVRRyt )l
SCOOP END VESSEL
%‘F/
/6
(j‘\ / O ‘
IT IT
% { ==
\
38
Remarks

(1)CANOPY SPEC.
(2)CABIN SPEC.

0CK31-G38102 82 | ABEL(JAPAN)

(A)=C50R-3 D)=
(B)=C50R-3A ()=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
AW B © © E @
1 1 E0871083600  LABEL ASSY(CANOPY) 1 1
1A 1 E0871084500  LABEL ASSY(CANOPY) 1 1
2 1 E0871083700  LABEL ASSY(CABIN) 1 2
2A 1 [E0871084600  LABEL ASSY(CABIN) 1 2
3A 2 E0871083601  LABEL MODEL 1 1 1
3B 2 [E0871081002  LABEL,MODEL 1 1
4 2 E0871083703  LABEL,MODEL 1 1 2
5 2 E0871081004  LABEL,YANMAR 1 1
| 51 2 E0871084547  LABEL 1 1 s
(A=MXXX) (B=MXXX)
6 2 E0871083605  LABEL 2 2
| 61 2 E0871084548  LABEL 2 2 s
(A=MXXX) (B=MXXX)
7 2 E0871083607  LABEL 1
7A 2 E0871084507  LABEL 1
| 7A-1 2 [EO0871083607  LABEL 1 S
(B=M/#41501)
8 2 E0871083608  LABEL 11
9 2 E0871083609  LABEL 1 1
10 2 E0871083610  LABEL 1 1
11 2 [E0871083611  LABEL 2 2
12 2 E0871083612  LABEL 1 1
13 2 E0871083613  LABEL 1 1
15 2 E0871083615  LABEL 1 1
16 2 E0871083616  LABEL 1 1 W
(A=MXXX)
17 2 E0871083617  LABEL 1 1
18 2 E0359317200  LABEL 1 1 w
(A=MXXX)
21 2 E0569335020  LABEL,WARNING 11
22 2 E0871082040  LABEL,WARNING 1 1
23 2 E0871082060  LABEL,WARNING 1 1
24 2 [E0871082090  LABEL,WARNING 11
25 2 E0871082120  LABEL,WARNING 1 1
26 2 E0871082130  LABEL,CAUTION 1 1
27 2 [E0871082140  LABEL,WARNING 11
29 2 E0871082170  LABEL,DANGER 1 1
30 2 E0871082190  LABEL,WARNING 1 1
31 2 E0871082210  LABEL,WARNING 2 2
32 2 E0871082220  LABEL,CAUTION 1 1
33 2 E0871082240  LABEL,FUEL 1 1
34 2 E0871082250  LABEL,HYD.OIL 1 1
35 2 E0871082260  LABEL,SUB.TANK 1 1
36 2 E0871082280  LABEL,WARNING 1 1
37 2 E0871082290  LABEL,CAUTION 11
38 2 E0871082360  LABEL(GREASE) 1 1
39 2 E0872930090  LABEL,ENGINE 1 1
40 2 E0872930120  LABEL 1 1
41 2 E0872930140  LABEL,ENGINE STOP 1 1
42 2 E0872930160  LABEL,HIGH VOLTAGE 1 1
43 2 E0872932040 CAUTION, WINDSHIELD 1 1
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

++ CONTINUE ++

S’

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 82 | ABEL(JAPAN)

(D)=

0CK31-G38102
. (A)=C50R-3
Fig.82. LABEL(JAPAN) (=caoR3 o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
1,1A,2,2Ainc.3A ~ 48 A B () DO () (A
( 4\8 3/3 Y 48 2 E0359306700  MARK 1
= ]
26 \:.Db U{ 43 15 24 39
28 TS 35
YT
21 Hi 0
o——26 [ —
10 Sfecoga] Ik
31
171116 12 36 )
Ay
f D []
ANBE3
VIEWED FROM A
27 32 34 42 22 41 37
[ V_U_H_‘H_\
24 39 15 40 rreoam |
EX WAt ] CABIN OUTSIDE
CANGPY SPEC, 3A 4 6

4 K
1

AO—=TITURRyEL
SCOOP END VESSEL

3A
- q
i’\

>

AO—=TIVRRvENL
SCOOP END VESSEL

.
‘, =

\ 3B
38
NOId‘—_>New Q: Old‘—_>New ROId& New, SOId‘:>New W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Remarks

(1)CANOPY SPEC.

(2)CABIN SPEC. = = ==
(C)Copy Rights YANMAR CO.,LTD.

il
=




0CK31-G38102 0CK31-G38102 83. LABEL(JAPAN)

i (A)=C50R-3 D)=
Fig.83. LABEL(JAPAN) (csoRs o
©= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
1.1A,2,2ATnc.3A ~ 48 @ B © © E ¢
' ' 1 1 [E0871083600  LABEL ASSY(CANOPY) 1 1
4 1A 1 E0871084500  LABEL ASSY(CANOPY) 1 1
I 2 1 E0871083700  LABEL ASSY(CABIN) 1 2
E5eR ‘ 2A 1 E0871084600  LABEL ASSY(CABIN) 1 2
3A 2 E0871083601  LABEL MODEL 1 1 1
3B 2 [E0871081002  LABEL,MODEL 1 1
4 2 E0871083703  LABEL,MODEL 1 1
C50R-3 5 2 E0871081004  LABEL,YANMAR 1 1
‘7 | 51 2 E0871084547  LABEL 1 1 S
e vv-ZEBvU7___ C50Rs | (A=MXXX) (B=MXXX)
pERE’VIOUS 5 ? = B 6 2 E0871083605  LABEL 2 2
4 ! | 61 2 [E0871084548  LABEL 2 2 S
VAN YANMAR N
G R 7 2 E0871083607  LABEL 1
PUv—T4—CABISH
= 7A 2 [E0871084507  LABEL 1
7A-1 PREVIOUS 7A 8 9 10 I 7A-1 2 E0871083607  LABEL 1 S
| | | | 12 (B=M/#41501)
(rov-amiryy  CooRan ) i 8 2 E0871083608  LABEL 11
= : = & 9 2 E0871083609  LABEL 1 1
=] 10 2 E0871083610  LABEL 1 1
= 11 2 E0871083611  LABEL 2 2
o RWARAL s 12 2  E0871083612 LABEL 11
i 13 2 E0871083613  LABEL 1 1
15 2 E0871083615  LABEL 1 1
16 2 E0871083616  LABEL 1 1 w
18 2‘2 (A=MXXX)
ﬁmm & 17 2 E0871083617  LABEL 11
bl 18 2 E0359317200  LABEL 11 w
(A=MXXX)
[ \7‘@’”%’ 21 2 E0569335020  LABEL,WARNING 11
22 2 E0871082040  LABEL,WARNING 1 1
25 26 27 29 23 2 E0871082060  LABEL,WARNING 1 1
| | | 24 2 E0871082090  LABEL,WARNING 1 1
[-=3
AE & mgﬁ;ﬁ,ﬁm e ) 25 2 E0871082120  LABEL,WARNING 1 1
o] | Wk e :;,;;f,:;;;’f:;; 26 2 E0871082130  LABEL,CAUTION 1 1
S Tans oRLTEAE 27 2 [E0871082140  LABEL,WARNING 1 1
LA el 29 2 E0871082170  LABEL,DANGER 1 1
32 36 37 38 30 2 E0871082190  LABEL,WARNING 1 1
‘& % Tg:T | — 31 2 [E0871082210  LABEL,WARNING 2 2
I e 77‘15"““&%% :m%f L ;:; 32 2 E0871082220  LABEL,CAUTION 1 1
i, o7 ke | R | | feElasl R0 33 2 E0871082240  LABEL,FUEL 11
—_— = 34 2 E0871082250  LABEL,HYD.OIL 11
3‘9 42 43 48 35 2 E0871082260  LABEL,SUB.TANK 11
A% = M 36 2 E0871082280  LABEL,WARNING 11
it i, oo 4‘% ERTEAT ;ﬁzﬁﬁ,rg;;ym;m B E 37 2 E0871082290  LABEL,CAUTION 11
oz!mm!ifmmnacammznnu<t+u BOET. T SHEANBNET
b i 38 2 E0871082360  LABEL(GREASE) 1 1
B ;::f:.:;:rmm. 39 2 E0872930090  LABEL,ENGINE 11
40 2 E0872930120  LABEL 1 1
41 2 E0872930140  LABEL,ENGINE STOP 1 1
Remarks 42 2 E0872930160  LABEL,HIGH VOLTAGE 1 1
(1)CANOPY SPEC 43 2 E0872932040 CAUTION, WINDSHIELD 1 1
(2)CABIN SPEC. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.83. LABEL(JAPAN)

1.1A,2,2Ainc.3A ~ 48

EEER |

IB%
PREVIOUS 5

C50R-3 _‘,
vov—oEWr+J7___ C60Rs |

L |
VANMAE YANMAR

PUV—74—PLHREH

T

|B7%
PREVIOUS 7A 8 9 10
| | 12
Yv-BEBFU7 _ C50R=A t - 9 |

R TR R
K
Pyv—BERSSH [
Vi
—r o E 6B A% &
N
® =
B e
eSbili e emie
e ——
o
| | | A¥E &
& E & Ras 3t AAD
— & e na
A% & TEBRS S ORROERE S e
T RRRROTERT BEATTYIVERELTC (L EBCEDL EisbthHEIET.
[ — ehBiEmL LT D Crvoiigipetniiond T EBELT L
Aot em e Mm( RE e U arcee. e gL,
i i tian Y et Sy ity SRS THBE T R
o @ T < DALTERE
BHLTHEE T Y TEROAL
T<REN.
A FR |
O 42 R
2% Y
1 ol Coce i
i, | S>> 7 EvE EUECHAL T FEADT
Fhlersbenansr) BT E A
A% & ALt |
e TRTCLIR ARSI DO AR T CRERERET =3 )_[e7ms e on
r-m.mlmmnnu«mw - /‘ e BN T 2 m\xarfykg
BENSBOET, l osm L cemy 55 207| @5 T L/ BB EAMIRIRILNT <, BPRRGE:
.nwﬁ&”!ﬁ#nhkﬂﬁt&ﬁh@ztiﬂb!(t*LV BOET. FHT SHENBIET .
lﬁ m “bl(r‘ﬂ,\
i
A
IYIRBELT, F—RHEM TCRBL.
ARRTRET TR, ﬂ'ﬁﬁﬂhﬂﬁﬂﬂt(ﬁl\.l.

Remarks
(1)CANOPY SPEC.
(2)CABIN SPEC.

0CK31-G38102 83 | ABEL(JAPAN)

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
48 2 E0359306700  MARK 1
N:Old €5 <255 New, S:0ld 5

New, Q:0ld %z New, R:Old <

S’

New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 84 | ABEL(TURNING)

Fig.84. LABEL(TURNING) (B)-Ca0m.3n -
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
1,1A,2,2Ainc.3 ~ 48 ® B © O 6 @
y 1 1 E0871083800  LABEL ASSY(CANOPY) 1 1
« 1A 1 E0871084800  LABEL ASSY(CANOPY) 1 1
A 2 1 [E0871083900  LABEL ASSY(CABIN) 1 2
2A 1 E0871084900  LABEL ASSY(CABIN) 1 2
25 43 15 24 39 3 2 E0871083601  LABEL MODEL 11 1
29~ 42 3A 2 E0871081002  LABEL,MODEL 1 1
41— O 4 2 E0871083703  LABEL,MODEL 1 1
21 } 2278 L 5 2 E0871081004  LABEL,YANMAR 101
To+= i 377 /T | 51 2 E0871084547  LABEL 1 1 S
9 ?5 wlz (A=MXXX) (B=MXXX)
17 1116 12 36 7' 6 2 E0871083605  LABEL 2 2
8 A | 61 2 [E0871084548  LABEL 2 2 S
(A=MXXX) (B=MXXX)
ﬁ? 7‘5 ] r B 7 2 E0871083607  LABEL 1
/ ‘ 7A 2 [E0871084507  LABEL 1
13 18 N | 7A-1 2 E0871084607  LABEL 1 S
27 32 34 (VR 2hom & (B=M/i#41501)
42 22 41 37 8 2 [E0871083608  LABEL 11
9 2 E0871083609  LABEL 1 1
{ bt } 10 2 E0871083610  LABEL 1 1
' 11 2 E0871083611  LABEL 2 2
24 30 15 40 AN OUTJS]DE \4 12 2 EO0871083612  LABEL 1 1
M AT 13 2 E0871083613  LABEL 1 1
CANOPY SPEC. 15 2 E0871083615  LABEL 11
23 | 16 2 E0871083816  LABEL 1 1
3 6 17 2 E0871083617  LABEL 1 1
N 18 2 [E0359317200  LABEL 1 1
N = i /D n Aﬂ ‘__ZI 21 2  E0569335020  LABEL,WARNING 1 1
=ERNVei= 22 2 E0871082040  LABEL,WARNING 1 1
( = 23 2 [E0871082060  LABEL,WARNING 11
1 24 2 E0871082090  LABEL,WARNING 1 1
25 2 E0871082120  LABEL,WARNING 1 1
26 2 E0871082130  LABEL,CAUTION 1 1
27 2 E0871082140  LABEL,WARNING 1 1
29 2 E0871082170  LABEL,DANGER 1 1
30 2 E0871082190  LABEL,WARNING 11
31 2 E0871082210  LABEL,WARNING 2 2
32 2 E0871082220  LABEL,CAUTION 1 1
5 33 2 [E0871082240  LABEL,FUEL 11
\ 34 2 E0871082250  LABEL,HYD.OIL 1 1
= 35 2 E0871082260  LABEL,SUB.TANK 1 1
36 2 [E0871082280  LABEL,WARNING 1 1
3 1 - 37 2 E0871082290  LABEL,CAUTION 1 1
fﬂ 39 2 E0872930090  LABEL,ENGINE 1 1
40 2 E0872930120  LABEL 11
3A 41 2 E0872930140  LABEL,ENGINE STOP 1 1
42 2  E0872930160  LABEL,HIGH VOLTAGE 1 1
: 43 2  E0872932040  CAUTION,WINDSHIELD 1 1
48 2  E0359306700  MARK 1
Remarks
(1)CANOPY SPEC. — — — —
(2)CABIN SPEC. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.85. LABEL(TURNING)

1.1A,2,2Ainc.3 ~ 48

EEER |

C50R-3

7
|

Pyv-HERFYU7

C50Rs |

IB%
PREVIOUS 5

YANMAE

PUV—74—PLHREH

|B7%
7A-1 PREVIOUS 7‘A 8 g‘) 1|0
‘ T -BERFYUT C50R-sa tt 12

[¢24]
[eo)]

£

o
|

4]

T

eo9]

V./V BiAdoH

¢

£

-l
|l

A& E )
e aRa AR
| | A® &
Aw & B
32 TREDY
A® & OS> Y ORROEME S FROBIA TR ;;;ig\‘\sz o
BERTTIIVRRELTS R il sadlig
mEmD LT OIVIVEFELTI RS
7 & "
d“”"”“" - ORENTHBE TR T EEL
3¢y TEDS DAL TENE
B TH B v TEROAL
TCREN.
A ER BT ‘
oEmbocoMREMG, P7-A-A- AXERE
527; LS
o T OEFSEEEEER RO
i, | S>> 7 EvE ERECEAL CLEHADT
BHEETSEERIBNET EREFETEE A,
—mesn)
A® & !
=] IOV ASAMMEE. A5
O =5 I Ade! @EEE B
;mmlumnnuz(f‘m - /‘ et ERnT I/J/gﬁ:uzo: el = .mmpm!
BOEY, oz cmy 3520 @5 T L/ BB EAMIRIRILNT BEMERST
onwsmnﬁmmacemmznnu<tm piEeiy T SHEAFBOET .
lé m Mb'{(r‘ﬂ,\
voLT
Shzi,
IVIRBELT, F—RBENTLEBL,
WMETERTBLTR, AESTREDEAIT RN,
Remarks

(1)CANOPY SPEC.
(2)CABIN SPEC.

0CK31-G38102 g5 | ABEL(TURNING)

(A)=C50R-3 D)=
(B)=C50R-3A ()=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
AW B © © E @
1 1 E0871083800  LABEL ASSY(CANOPY) 1 1
1A 1 E0871084800  LABEL ASSY(CANOPY) 1 1
2 1 E0871083900  LABEL ASSY(CABIN) 1 2
2A 1 [E0871084900  LABEL ASSY(CABIN) 1 2
3 2 E0871083601  LABEL MODEL 1 1 1
3A 2 [E0871081002  LABEL,MODEL 1 1
4 2 E0871083703  LABEL,MODEL 1 1 2
5 2 E0871081004  LABEL,YANMAR 1 1
| 51 2 E0871084547  LABEL 1 1 s
(A=MXXX) (B=MXXX)
6 2 E0871083605  LABEL 2 2
| 61 2 E0871084548  LABEL 2 2 s
(A=MXXX) (B=MXXX)
7 2 E0871083607  LABEL 1
7A 2 E0871084507  LABEL 1
| 7A-1 2 [EO0871084607  LABEL 1 S
(B=M/#41501)
8 2 E0871083608  LABEL 11
9 2 E0871083609  LABEL 1 1
10 2 E0871083610  LABEL 1 1
11 2 [E0871083611  LABEL 2 2
12 2 E0871083612  LABEL 1 1
13 2 E0871083613  LABEL 1 1
15 2 E0871083615  LABEL 1 1
16 2 E0871083816  LABEL 1 1
17 2 E0871083617  LABEL 1 1
18 2 E0359317200  LABEL 1 1
21 2 E0569335020  LABEL,WARNING 1 1
22 2 E0871082040  LABEL,WARNING 1 1
23 2 E0871082060  LABEL,WARNING 11
24 2 E0871082090  LABEL,WARNING 1 1
25 2 E0871082120  LABEL,WARNING 1 1
26 2 [E0871082130  LABEL,CAUTION 11
27 2 E0871082140  LABEL,WARNING 1 1
29 2 E0871082170  LABEL,DANGER 1 1
30 2 E0871082190  LABEL,WARNING 11
31 2 E0871082210  LABEL,WARNING 22
32 2 E0871082220  LABEL,CAUTION 1 1
33 2 E0871082240  LABEL,FUEL 1 1
34 2 E0871082250  LABEL,HYD.OIL 1 1
35 2 E0871082260  LABEL,SUB.TANK 1 1
36 2 E0871082280  LABEL,WARNING 1 1
37 2 E0871082290  LABEL,CAUTION 1 1
39 2 E0872930090  LABEL,ENGINE 1 1
40 2 E0872930120  LABEL 11
41 2 E0872930140  LABEL,ENGINE STOP 1 1
42 2 E0872930160  LABEL,HIGH VOLTAGE 1 1
43 2 [E0872932040  CAUTION,WINDSHIELD 1 1
48 2 E0359306700  MARK 1
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.86. LABEL(EX)

1,1A,2,2A,3,3A,4,4A,4B,4Cinc.6 ~ 44

29

o
20 S

( 31 27 a}o 44 42

oy Eg mg/j {/ 35
v 23
24
%e2000 -]
e —
4 PP
17 1116 12 19 “g CABIN INSIDE
q U J
ABBE
43 28 VIEWED FROM A
2115 22 23 I o)
I il C_JILJ
gﬁ{igj%lgLyTaANK / CABIN OUTS[DE \
’ 24 14 32 58 6A 25
+p / EHHEE
f CANOPY SPEC. \
‘ = — /
34
26 AO—=TIVRRytzl

J

SCOOP END VESSEL
6A 25

5
=44 [—]
| “)

33

25 6A RH—TIZRRYBL
SCOOP END VESSEL

SR —

25 6A
(@‘l—_‘—r

0CK31-G38102 86. LABEL(EX)

Remarks

(1)CANOPY SPEC:FOR US YANMAR.
(2)CANOPY SPEC:FOR EP YANMAR.
(3)CABIN SPEC:FOR US YANMAR.
(4)CABIN SPEC:FOR EP YANMAR.
(5)CANOPY SPEC,TURNING SPEC:FOR US.
(6)CABIN SPEC,TURNING SPEC:FOR EP.

(7)CANOPY SPEC.
(8)CABIN SPEC.
(9)FOR US YANMAR.
(A)FOR EP YANMAR.

(A)=C50R-3 D)=
(B)=C50R-3A ()=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
AW B © © E @
1 1 E0871084000  LABEL ASSY(CANOPY) 1 1
1A 1 E0871085000  LABEL ASSY(CANOPY) 1 1
2 1 E0871084200  LABEL ASSY(CANOPY) 1 2
2A 1 [E0871085200  LABEL ASSY(CANOPY) 1 2
3 1 [E0871084100  LABEL ASSY(CABIN) 1 3
3A 1 E0871085100  LABEL ASSY(CABIN) 1 3
4 1 E0871084300  LABEL ASSY(CABINE) 1 4
4A 1 E0871085300  LABEL ASSY(CABIN) 1 4
| 4B 1 E0871085400  LABEL ASSY(CANOPY) 1 1 W 5
(A=MXXX) (B=MXXX)
| 4C 1 E0871085500  LABEL ASSY(CABIN) 1 1 W 6
(A=MXXX) (B=MXXX)
5 2 E0871083601  LABEL MODEL 1 1 7
5A 2 E0871081002  LABEL,MODEL 1 1
58 2 E0871083703  LABEL,MODEL 1 1 8
6 2 E0871081004  LABEL,YANMAR 1 1
I 61 2 E0871084547  LABEL 1 1 s
(A=MXXX) (B=MXXX)
6A 2 [E0871083605  LABEL 2 2
| 6A-1 2 [E0871084548  LABEL 2 2 s
(A=MXXX) (B=MXXX)
7 2 E0871084007  LABEL 1 9
7A 2 E0871085007  LABEL 1 9
| 7A-1 2 E0871085107  LABEL 1 S 9
(B=MXXX)
8 2 E0871084008  LABEL 1 1
9 2 E0871083609  LABEL 1 1
10 2 E0871083610  LABEL 1 1
11 2 E0871084011  LABEL 2 2 9
12 2 E0871084012  LABEL 11 9
13 2 E0871083613  LABEL 1 1
14 2 E0871084014  LABEL 1 1 9
15 2 [E0871084015  LABEL 11 9
16 2 E0871083616  LABEL 1 1
| 16A 2 [EO0871083816  LABEL 1 1 W
(A=MXXX) (B=MXXX)
17 2 E0871084017  LABEL 1 1 9
19 2 E0871084019  LABEL 22 9
20 2 E0871084020  LABEL 1 1 9
21 2 E0871084021  LABEL 1 1 9
22 2 E0871084022  LABEL 1 1 9
23 2 E0871084023  LABEL 1 1 9
24 2 E0871084024  LABEL 1 1 9
25 2 E0871084025  LABEL 2 2 9
26 2 E0871084026  LABEL 11 9
27 2 E0871084027  LABEL 1 1 9
28 2 E0871084028  LABEL 1 1 9
29 2 [E0871084029  LABEL 11 9
30 2 E0871084030  LABEL 1 1 9
31 2 E0871084031  LABEL 2 2 9
32 2 E0871084032 LABEL 1 1 9
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.86. LABEL(EX)

1,1A,2,2A,3,3A,4,4A,4B,4Cinc.6 ~ 44

29

Ml =
Y

( 31 27 a}o 44 42
|

nF o<

10 Foe000 83T
g ta =

17 1116 12 19

Fv VRl
19 CABIN INSIDE

N
J

ANBR3

43 28 VIEWED FROM A
2115 22 23

|

L) /
HYD. OIL TANK 24 14 32
+p / EHHEE
CANOPY SPEC.

26

Fv £V
CABIN OUTSIDE

5

| = = 2~
AD—=TTV/RRy N "
SCOOP END VESSEL

6A 25

o —

B 6A 25

33

5
‘ =44 ﬁ_—lﬂ
[
1

1

Z2O—=TTIRRy
SCOOP END VESSEL

%ﬁ

0CK31-G38102 86. LABEL(EX)

(A)=C50R-3 D)=

(B)=C50R-3A (E)=

(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R

A B () DO () (A
33 2 E0871084033  LABEL 101 9
33A 2 E0871084133  LABEL 101 9
34 2 E0871084034  LABEL 11 7
35 2 E0874030340  LABEL 1 1 8
36 2 E0871084350  LABEL 1 1 A
36-1 2 E0579300035  LABEL 1 1 S A
(A=M/#41710) (B=M/#41710)

40 2 E0359317200  LABEL 11
42 2 [E0359306600  MARK 11
43 2 E0339375460  MARK 11
44 2  E0359306700  MARK 2

Remarks

(1)CANOPY SPEC:FOR US YANMAR.
(2)CANOPY SPEC:FOR EP YANMAR.
(3)CABIN SPEC:FOR US YANMAR.
(4)CABIN SPEC:FOR EP YANMAR.
(5)CANOPY SPEC,TURNING SPEC:FOR US.
(6)CABIN SPEC,TURNING SPEC:FOR EP.
(7)CANOPY SPEC.

(8)CABIN SPEC.

(9)FOR US YANMAR.

(A)FOR EP YANMAR.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.87. LABEL(EX)

1.1A,2,2A,3,3A,4,4A,4B,4Cinc.5 ~ 44

0CK31-G38102 87, | ABEL(EX)

‘ 5 5A
/a = i
EEEE ESaR | E=eh |
Fbvious 6 G‘A
72 NMA'Bl” NV ANRAA C50R-3
6A-1
X—venmanE T

=

14

A WARNING

A WARNING

22

==

24 v sy e o rahie et
e, 5 o4 1o

swing range of
Badlly njury.

A WARNING
Lo ) 2

ADANGER

AWARNING

“To prevent bedily Injyry
‘when mounting of dismounting Machine:

A WARNING

33

AWARNING

257
PREVIOUS

36

®) Lu

1058

40

I

Remarks

(7)CANOPY SPEC.
(8)CABIN SPEC.
(9)FOR US YANMAR.
(A)FOR EP YANMAR.

(1)CANOPY SPEC:FOR US YANMAR.
(2)CANOPY SPEC:FOR EP YANMAR.
(3)CABIN SPEC:FOR US YANMAR.
(4)CABIN SPEC:FOR EP YANMAR.
(5)CANOPY SPEC,TURNING SPEC:FOR US.
(6)CABIN SPEC,TURNING SPEC:FOR EP.

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A
1 1 E0871084000  LABEL ASSY(CANOPY) 1 1
1A 1 E0871085000  LABEL ASSY(CANOPY) 1 1
2 1 E0871084200  LABEL ASSY(CANOPY) 1 2
2A 1 E0871085200  LABEL ASSY(CANOPY) 1 2
3 1 E0871084100  LABEL ASSY(CABIN) 1 3
3A 1 E0871085100  LABEL ASSY(CABIN) 1 3
4 1 E0871084300  LABEL ASSY(CABINE) 1 4
4A 1 E0871085300  LABEL ASSY(CABIN) 1 4
| 4B 1 E0871085400  LABEL ASSY(CANOPY) 11 W 5
(A=MXXX) (B=MXXX)
I 4C 1 E0871085500  LABEL ASSY(CABIN) 11 W 6
(A=MXXX) (B=MXXX)
5 2 E0871083601  LABEL MODEL 11 7
5A 2 E0871081002  LABEL,MODEL 101
5B 2 E0871083703  LABEL,MODEL 11 8
6 2 E0871081004  LABEL,YANMAR 101
I 61 2 E0871084547  LABEL 1 1 S
(A=MXXX) (B=MXXX)
6A 2 E0871083605  LABEL 2 2
I 6A-1 2 E0871084548  LABEL 2 2 S
(A=MXXX) (B=MXXX)
7 2 E0871084007  LABEL 1 9
7A 2 E0871085007  LABEL 1 9
| 7A1 2 E0871085107  LABEL 1 S 9
(B=MXXX)
8 2 E0871084008  LABEL 11
9 2 E0871083609  LABEL 11
10 2 E0871083610  LABEL 101
11 2 E0871084011  LABEL 2 2 9
12 2 E0871084012  LABEL 11 9
13 2 E0871083613  LABEL 11
14 2 E0871084014  LABEL 1 1 9
15 2 E0871084015  LABEL 1 1 9
16 2 E0871083616  LABEL 11
I 16A 2 E0871083816  LABEL 11 w
(A=MXXX) (B=MXXX)
17 2 E0871084017  LABEL 11 9
19 2 E0871084019  LABEL 2 2 9
20 2 [E0871084020  LABEL 11 9
21 2 E0871084021  LABEL 11 9
22 2 E0871084022  LABEL 101 9
23 2 E0871084023  LABEL 11 9
24 2 E0871084024  LABEL 101 9
25 2 E0871084025  LABEL 2 2 9
26 2 E0871084026  LABEL 11 9
27 2 E0871084027  LABEL 1 1 9
28 2 E0871084028  LABEL 1 1 9
29 2 E0871084029  LABEL 1 1 9
30 2 E0871084030  LABEL 1 1 9
31 2 E0871084031  LABEL 2 2 9
32 2 [E0871084032  LABEL 11 9

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.87. LABEL(EX)

11A22A33A44A4B40|n05~44

0CK31-G38102 87, | ABEL(EX)

5B
= Bt Sy
PHﬁEVIOUS 6 ‘
VAN MR AN A eo0Rs
6A-1
—vemmonm|
] 8 9 10
PREVIOUS
1‘1
é\ A WARNING 14

=

21

A WARNING

22

==

24 T S0 T e L
Sl e o1

Badlly njury. g

= .
e,

ADANGER

A WARNING

33

AWARNING

253
PREVIOUS
36

AWARNING

‘To prevent bodlly

Inlyry
‘when mounting or dismounting Machine:

®) Lu
109

40

I

Remarks

(1)CANOPY SPEC:FOR US YANMAR.
(2)CANOPY SPEC:FOR EP YANMAR.
(3)CABIN SPEC:FOR US YANMAR.
(4)CABIN SPEC:FOR EP YANMAR.
(5)CANOPY SPEC,TURNING SPEC:FOR US.
(6)CABIN SPEC,TURNING SPEC:FOR EP.
(7)CANOPY SPEC.

(8)CABIN SPEC.

(9)FOR US YANMAR.

(A)FOR EP YANMAR.

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
W B © © E @
33 2 E0871084033  LABEL 11 9
33A 2 E0871084133  LABEL 1 1 9
34 2 E0871084034  LABEL 11 7
35 2 [E0874030340  LABEL 1 1 8
36 2 E0871084350  LABEL 1 1 A
| 36-1 2 [E0579300035  LABEL 11 S A
(A=M/#41710) (B=M/#41710)
40 2 E0359317200  LABEL 1 1
42 2 E0359306600  MARK 1 1
43 2 E0339375460  MARK 1 1
44 2 E0359306700  MARK 2
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 g8 TOOL

i (A)=C50R-3 D)=
Flg .88. TOOL (B)=C50R-3A (E)=
(©= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

linc.2 ~ g 1 1 EO0871921000 TOOL SET 1 1
2 2 E1690001012 WRENCH 10-12 1 1
3 2 E1690001417 WRENCH 14-17 1 1
4 2  E1690001922 WRENCH 19-22 1 1
5 2 E1690002427 WRENCH 24X27 1 1
6 2 E1690100013 WRENCH 13 1 1
7 2 E1690220205 DRIVER 1 1
8 2 E1691000800 GREASE POMP 1 1
9 2  E1691400003 BAG, TOOL 1 1
10 1 EO0871082160 LABEL 1 1
11 1 E0871084050 LABEL 1 1
6
1
L
[ ] ]
ADANGER
Remarks
(1)FOR JAPAN.
(2)FOR OVER SEA. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 g9, PAINTED COLOR

i (A)=C50R-3 D)=
Fig.89. PAINTED COLOR (w=csors o
©= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
5 A B (€ O (E) (F)
6 1 1 E1919060145  DEEP GREEN 1 1
3 3 00 E Mm 11 1 E1919060198  NAVY GRAY 1 1 S
4 4 7 s (A=M/#41675) (B=M/#41675)
/j R 2 1 E1919069145  DEEP GREEN 101
/ KR8
I 21 1 E1919069198  NAVY GRAY S

[uny

sl % o= ool
3

3 1 1
s St 1 4 1 E1919069146 NEW PERMANENT YELLOW 1 1
412 5 1 E1919060147 GRAYISH GREEN 1 1
% , { « / 6 1 E1919069147 GRAYISH GREEN 1 1
/ }2/ z ; 7 1 E1919060150 DARK OLIVE GRAY 1 1
1 8 1 E1919069150 DARK OLIVE GRAY 1 1
2 - —f 9 1 E1919060105 RED 1 1
% 10 1 E1919069105 RED 1 1
1 o 11 1 E1919060005 BLACK 1 1
2 é 12 1 E1919069005 BLACK 1 1
5 I o :
Hl B 6
3 H A
4 H 5
\ i 6
% /D 9
%% § A ¥ 10
]
11 7
/; 12 %
1
2
: .
6
2 B H ! g
| i i : t 3
£ H H H 4
| anis J
— I ’!{] = ML D7
- I
7
12 2 1
2
Remarks Yes No Yes No
(1)SPRAY CAN N:Old <T»TNew, (J:OIdT>‘_S New, R:Old% New, S:Old <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 90, PAINTED COLOR(TURNING)

i (A)=C50R-3 D)=
Fig.90. PAINTED COLOR(TURNING) -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
g A B () DO () (A
1 1 E1919060145  DEEP GREEN 101
3 3 00) E Mﬂm 11 1 E1919060198  NAVY GRAY 101 S
/4 7 ] (A=M/#41675) (B=M/#41675)
//j 2 1 EL1919069145  DEEP GREEN 1 1
N I 21 1 E1919069198 NAVY GRAY 11 S

% /j m w (A:M/#41(3E7;;19060(f:z/#416N75E)W PERMANENT YELLOW

[uny

3 1 1
g} 3 1 4 1 E1919069146 NEW PERMANENT YELLOW 1 1
ﬁr—”—‘—‘] 4 12 5 1 E1919060147 GRAYISH GREEN 1 1
( / 6 1 E1919069147 GRAYISH GREEN 1 1
n Al
M:H % 7 1 E1919060150 DARK OLIVE GRAY 1 1
L B 8 1 E1919069150 DARK OLIVE GRAY 1 1
= 9 1 E1919060105 RED 1 1
10 1 E1919069105 RED 1 1
*4 11 1 E1919060005 BLACK 1 1
; L 12 1 E1919069005 BLACK 1 1
fr % 5
5 5
6 6
=4 JH
Remarks Yes No Yes No
(1)SPRAY CAN N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.91. CONTROL VALVE(4-RANGE)

0CK31-G38102 91, CONTROL VALVE(4-RANGE)

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A
1 1 E1901041200  VALVE ASSY,CONTROL(4 101
2 2 E1901034907  NUT 6 6
3 2 E1901041207  TIE-ROD 3 3
4 2 E1901041101  BLOCK ASSY(1) 1 1 1
5 2 E1901041110  BLOCK ASSY(2) 1 1 2
6 2 E1901041202  BLOCK ASSY(3) 1 1 3
7 2 E1901041214  BLOCK ASSY(4) 11 4
8 2 E1901041204  OUTLET HOUSING 11
9 2 [E1901041123  MAIN RELIFE VALVE 11
10 2 E1901041124  OVERLOAD RELIFE VALV 11

Remarks

(1)COMPONENT PARTS:REFER TO FIG.93.
(2)COMPONENT PARTS:REFER TO FIG.94.
(3)COMPONENT PARTS:REFER TO FIG.95.
(4)COMPONENT PARTS:REFER TO FIG.96.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.92. CONTROL VALVE(2-RANGE)

0CK31-G38102 92 CONTROL VALVE(2-RANGE)

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A
1 1 E1901041100  VALVE ASSY,CONTROL(2 101
2 2 E1901034907  NUT 6 6
3 2 E1901041107  TIE-ROD 3 3
4 2 E1901041101  BLOCK ASSY(1) 1 1 1
5 2 E1901041110  BLOCK ASSY(2) 1 1 2
6 2 E1901033204  OUTLET HOUSING 1 1
7 2 E1901041123  MAIN RELIFE VALVE 11
8 2 E1901041124  OVERLOAD RELIFE VALV 11

Remarks
(1)COMPONENT PARTS:REFER TO FIG.93.
(2)COMPONENT PARTS:REFER TO FIG.94.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 93, BLOCK(1)

i (A)=C50R-3 D)=
Fig.93. BLOCK(1) -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 E1901041101  BLOCK ASSY(1) 101
2 2 E1420100550  O-RING G55 101

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 94, BLOCK(2)

i (A)=C50R-3 D)=
Fig.94. BLOCK(2) -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 E1901041110 BLOCK ASSY(2) 1 1
2 2 E1901031790  SCREW 1 1
3 2  E1901027792 HOLDER 2 2
4 2 E1901041256  SPRING 11
linc.2 ~ 13 5 2 E1901027761 CAP 1 1
6 2 E1901027772 PLATE 2 2
7 2 E1901027768 PLUNGER 1 1
8 2 E1901027757  SPRING 1 1
9 2 E1420100550  O-RING G55 11
10 2 E1420000120  O-RING 1A P12 2 2
11 2 E1901027771  WIPER 2 2
12 2 E1120590510  SCREW M 5X 10 2 2
13 2 E1110020512  SCREW M 5X 12 2 2

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 95 BLOCK(3)

i (A)=C50R-3 D)=
Fig.95. BLOCK(3) -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 E1901041202  BLOCK ASSY(3) 1 1

2 2 E1420000120  O-RING 1A P12 1 1

3 2 E1421030120  RING P12, BACKUP 11

4 2 E1901038852  PLATE 2 2

11n¢c.2 ~ 11 5 2 E1110020512  SCREW M 5X 12 2 2
4 6 2 E1420500220  O-RING 11
7 2 E1901035667  CAP 1 1

8 2 E1110020518  SCREW M 5X 18 2 2

9 2 E1420100550  O-RING G55 1 1

r 10 2 E1901036678  PLUG ASSY 1 1

11 2 E1901041278  PLUR ASSY 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 95, BLOCK(4)

i (A)=C50R-3 D)=
Fig.96. BLOCK(4) -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 E1901041214  BLOCK ASSY(4) 1 1
2 2 E1901031790  SCREW 1 1
3 2 E1901027792  HOLDER 2 2
4 2 E1901027758  SPRING 1 1
5 2 E1901027761  CAP 11
6 2 E1901027772  PLATE 2 2
1inc.2 ~ 13 7 2 E1901027768  PLUNGER 1 1
8 2 E1901027757  SPRING 1 1
9 2 E1420100550  O-RING G55 1 1
10 2 E1420000120  O-RING 1A P12 2 2
11 2 E1901027771  WIPER 2 2
12 2 E1120590510  SCREW M 5X 10 2 2
13 2 E1110020512  SCREW M 5X 12 2 2

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 97, REMOTE CONTROL VALVE

Fig.97. REMOTE CONTROL VALVE (B)-Ca0m.3n -
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 E1901738800  REMO-CON VALVE ASSY 11

2 2 E1901733599  SEALKIT 101

linc.2 ~ 39 6 2 E1901733502  PLATE 11
7 2 E1901738851  PLUG 6 6

8 2 E1901733504  PLUG 3 3

33 34 36 7 9 2 E1420010140  O-RING 1B-P14 4 4
10 2 E1420010070  O-RING 1B. P7 2 2

11 2 E1110020830  SCREW M 8X 30 2 2

12 2 E1901733509  SEAT 11

13 2 E1901733510  SEAT 2 2

14 2 E1390020500  STEEL BALL 3 3

15 2 E1901733512  COVER 2 2

— 16 2 E1901733513  PLUG 4 4

= 17 2 E1901733514  CUP 4 4

: 18 2 E1901733517  ROD 4 4

| > 19 2 E1901710915  WASHER 1 8 8

‘ 20 2 E1901710917  WASHER 2 4 4
A—ANT 21 2 E1901733520  RETAINER 4 4
SECTION A-A 22 2 E1901733521  RING 4 4
23 2 E1901733522  BUSHING 4 4

24 2 E1901738824  PISTON 4 4

25 2 E1390020030  STEEL BALL 12 12

26 2 E1110021255  SCREW M12X 55 2 2

27 2 E1901738811  RETAINER 4 4

28 2 E1901725211  WASHER 4 4

29 2 E1901738832  SPRING 4 4

30 2 E1901738835  SPRING 4 4

31 2 E1901733531  SPRING 4 4

32 2 E1901733532  SPRING 4 4

33 2 E1333001010  BUSH 4 4

34 2 E1901725215  CAMSHAFT 2 2

35 2 E1901725216  CAM 2 2

36 2 E1121050606  SCREW 2 2

37 2 E1901725218  SCREW 4 4

38 2 E1901738872  NUT 4 4

39 2 E1901725520  BELLOWS 2 2

B—BU#&E C—Chrm
SECTION B-B SECTION C—C

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 98 AUTO TENSION VALVE

Fig.98. AUTO TENSION VALVE (B)-Ca0m.3n -
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

E1901739400 VALVE ASSY
E1901035426 PLUNGER
E1901004357 SPRING

E1901035471 PLUG
E1901739410 BODY
E1420010100 O-RING 1B-P10

linc.2 ~ 9

E1901739498 RELIFE VALVE ASSY
E1420010100 O-RING 1B-P10
E1420010160 O-RING

© 0O NOOOOMWNE
WWNINNNINNE
PR NNREPNNDNPRE
PR NNREPNNDNPRE

2364 @@

o BISHINA

AN

>

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 99, SOLENOID VALVE(1-RANGE)

Fig.99. SOLENOID VALVE(1-RANGE) EQ;gggg:gA gz
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 EI1901739600  VALVE ASSY, SOLENOID 1 1

2 2 E1901734404  SPRING 1 1

3 2 E1901738907  SOLENOID 1 1

4 2 E1901738312 PLUG 11

5 2 E1110040512  SCREW M 5X 12 2 2

linc.2 ~ 8 6 2 E1420000160 O-RING P16-1A 1 1
4 7 2 E1420010110  O-RING P11-1B 1 1
8 2 1 1

E1901738919 TUBE

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.100. SOLENOID VALVE(2-RANGE)

.

0CK31-G38102 100. SOLENOID VALVE(2-RANGE)

(A)=C50R-3 (D)=
(B)=C50R-3A (E)=
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B (€ O (E) (F)

1 1 E1901738900 SOLENOID VALVE 1 1

2 2 E1901729601 SHIM T0.5 1 1

3 2 E1901728701 SHIM T0.2 1 1

4 2 E1901738303 COVER T0.5 1 1

5 2 E1901734404 SPRING 2 2

6 2 E1901738907 SOLENOID 2 2

7 2 E1901738910 SPRING 1 1

8 2 E1901738312 PLUG 2 2

9 2 E1110040512 SCREW M 5X 12 6 6

10 2 E1420000160 O-RING P16-1A 2 2

11 2 E1420010110 O-RING P11-1B 2 2

12 2  E1420010200 O-RING 1 1

13 2 E1901738918 CABLE 1 1

14 2 E1901738919 TUBE 2 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

0CK31-G38102 101. DEPRESSION VALVE

1 A)=C50R-3 D)=
Fig.101. DEPRESSION VALVE (w=csors o
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 E1901740300  VALVE 101
2 2 E1901740301  SPOOL 101
3 2 E1901740302  PLUG 11
4 2 E1901740303  COVER 11
5 2 E1901740304 BODY 11
6 2 E1901740306  SPRING 11
7 2 E1100040825  BOLT M 8X25 11
8 2 E1130040008 NUT M8 11
} 9 2 E1420000070  O-RING 1A, P7 11
[ — T T T T 1 10 2 E1420010140  O-RING 1B-P14 11
1 5\ 2\ 6 3\9 1048 11 2 E1501810002  PLUG PT 1/4 101

iy

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 102, SWIVEL SELECTOR

. A)=C50R-3 D)=
Fig.102. SWIVEL SELECTOR -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1 E1901729200 SELECTOR VALVE 1 1

2 2 E1901729299 SEAL KIT 1 1

3 2 E1901729201 SHAFT 1 1

4 2  E1901729202 ROTOR 1 1

5 2 E1901728403 COVER 1 1

linc.2 ~ 7 6 2 E1220000055 CIRCLIP 55 1 1
‘ 7 2 E1110050820 BOLT M 8X20 6 6

w

/m\jq

a

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 103. SWIVEL JOINT
Fig.103. SWIVEL JOINT (Br-Cs0m 0 o
€)= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 E1904005900  JOINT ASSY, SWIVEL 11

2 2  E1904006399  SEALKIT 101

8 > E1904005901  HUB 11

, 9 2 E1004005911  SHAFT 11
linc.2 ~ 16 10 2 E1904003621  FLANGE 11
I 4 11 2 E1904003691  SPACER 11
12 2 E1420110950  O-RING 1B-G95 11

13 2 E1221000072  CIRCLIP(H) 101

14 2 E1100041030  BOLT M10X30 4 4

15 2 E1501810002  PLUG PT 1/4 3 3

16 2 E1140010010  SPRING WASHER 4 4

\
4

N
I
///

N
I
AV

N—K
e ~
\//\\_—/\\

0

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

0CK31-G38102 104, DUMP CYLINDER

1 A)=C50R-3 D)=
Fig.104. DUMP CYLINDER -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 E1900084300  CYLINDER ASSY, DUMP 101
2 2 E1900084399  SEALKIT 101
9 2 E1900084398  TUBE ASSY 11
10 3 E1900084320  BUSH 1 1
1 5 ~ 21 11 3 E1900084340  DUST SEAL 2 2
Inc. 12 2 E1900084397  ROD ASSY 1 1
13 3  E1900084320  BUSH 11
14 3  E1900084340  DUST SEAL 2 2
15 2 [E1900084303  CYLINDER HEAD 11
9 12 16 2 E1900084305  ROD BUSH 11
— —— 17 2 E1900084329  RING 11
10 11 14 13 18 2 E1900084328  WASHER 11
19 2 E1900084306  PISTON 101
i 20 2 E1900084326  RING 101
ﬂ . 21 2 E1900084309  NUT 11
| [I il I
|l j\‘ E |

212{0/ 19 16\1‘5/18 17
7

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 105, DUMP CYLINDER(TURNING)

Fig.105. DUMP CYLINDER(TURNING) w-csors or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 E1900082900  DUMP CYLINDER 101
2 2 E1900082999  SEALKIT 101
9 2 E1432200045  SEAL, DUST 4 4
1inc.2 ~ 21 10 2 E1900082998  TUBE ASSY 11
11 3 E1900018502  BUSH 1 1
14 12 2 E1900082997  ROD ASSY 1 1
13 3  E1900018520  BUSH 11
2 14 2 E1900054903  ROD COVER 11
L 15 2 [E1333004530  DU-BUSH MB4530DU 11
202119 | 1918 14 16 2 E1900013508  HOLDER 11
17 2 E1221000060  CIRCLIP 60 11
Bi== i 18 2 [E1900054106  PISTON 11
! ﬁ 19 2 E1900047232  RING 2 2
L I 20 2 E1390020250  BALL 5/32 101
/ 21 2 E1121050608  SET SCREW M 6X 8 11
ERANVEFEM
DATAIL PISTON 1716 | 15
ST N

DATAIL CYL.HEAD

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.106. TRUCK SHOE CYLINDER

1,2inc.83 ~ 22

2122

POPELSIN: =3
DATAIL CYL.HEAD

|

|

I3

[ ]

0CK31-G38102 106. TRUCK SHOE CYLINDER

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A
1 1 E1900085900  CYLINDER ASSY(LEFT) 101 1
2 1 E1900086000  CYLINDER ASSY(RIGHT) 101 2
3 2 E1900085999  SEALKIT 11
13 2 E1900085907  TUBE(RIGHT) 11
14 2 E1900086007  TUBE(LEFT) 1 1
15 2 E1900085901  ROD, PISTON 1 1
16 2 E1900051803  ROD COVER 11
17 2 E1333003525  BUSH 11
18 2 [E1900085906  PISTON 11
19 2 E1410706316  WEARING SW-63.57.16 11
20 2  E1900085955  HOLDER 11
21 2 [E1390020250  BALL 5/32 11
22 2 E1121050607  SET SCRER M 6X 7 101

Remarks
(1)FOR LEFT.
(2)FOR RIGHT.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 107. TRAVEL MOTOR

1 A)=C50R-3 D)=

Fig.107. TRAVEL MOTOR EB;:CSOR_SA EE;:

©)= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
”nc',]A ~ 83 1 1 E1903123300  TRAVER MOTOR (?) (?) @080

19inc.(19) ~ 44 1A 2 E1003123399  SEALKIT 101
15 2 E1903123398  CYLINDER BLOCK KIT 11
1A 16 2 E1903123397  BASE PLATE KIT 11
17 2  E1903123396  BRAKE KIT 11
57 ’ ‘ ’ ‘ 17 1545199 27 32 29 30 31 44 18 2 E1903123395  PLUG ASSY 11
61 19 2 E1912906800  REDUCTION GEAR 1 1
60 19A 3 E1912906899  SEAL KIT 101
21 3 E1912906898  PLATEKIT 11
81 23 3  E1912906803  BEARING 2 2
80 24 3 E1012906804  RING NUT 101
45 25 3 E1912906003  PLUG 4 4
73 27 3 E1901804213  PLUG 4 4
62 28 3 E1912906808  PLUG 3 3
29 3 E1912906809  PLANETARY GEAR 4 4
78 30 3  E1912906810  BEARING 4 4
77 31 3 E1912906811  BUSH 4 4
75 32 3 E1912906812  WASHER 4 4
76 33 3 E1912906813  PLATE 11
34 3 E1912906814  SCREW 4 4
51 35 3 E1912906815  GEAR 11
52 36 3 E1912906816  SNAP RING 11
37 3 E1912906817  HOLDER 101
38 3 E1912906818  PLANETARY GEAR 3 3
39 3 E1912906819  BEARING 3 3
50 40 3 E1912906820  LATHE 3 3
49 58 53 63 /54 55 47 ( (19) 48 23 24 25 35 (19) B—B¥@E 41 3 E1912906821  SPRING PIN 3 3
B 10A SECTION B-B 42 3 E1912006822  GEAR 1 1
56 43 3 E1912906823  COVER 11
44 3 E1110020825  SCREW M 8X 25 16 16
— 67A 45 2 E1903123302  SHAFT 1 1
72 46 2 E1903123303  BEARING 11
47 2 E1903123305  PLATE 11
73 48 2  E1903123306  BOLL 2 2
73 49 2 E1903123308  COLLAR 101
50 2 E1903123309  SPRING 11
67 51 2  E1003123310  COLLAR 11
\ 52 2 E1903123311  SNAP RING 11
{/ [ @ 53 2 E1903123312  PIN 3 3
| \ ; i j 54 2 E1903123313  HOLDER 1 1
=y W l e} = ' q 55 2 E1903123314 PLATE 1 1
T ‘(\ \,@4‘! 56 2 E1903106847  ORIFICE 4 4
X T =7 57 2 E1903123322  SPRING 8 8
‘{“%ﬁ‘ét@/ ;@ 79 58 2 E1903123323  PIN 4 4
65 @4 o 59 2 E1903123325  SPRING 2 2
64 60 2  E1903123326  VALVE PLATE 11
74 61 2 E1901802417  PIN 101
62 2 E1903123328  BEARING 11
63 2 EL1903123329  ORIFICE 2 2
64 2 E1903123334  SPRING SEAT 2 2
65 2 E1903123335  SPRING 2 2

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.107. TRAVEL MOTOR

linc.1A ~ 83
19inc.(19)

~ 44

1

A
|

s

1]
|

15 46

50
49 58 53 63

73

54 55 47

o

= ()
7

(19)

48 23 24 25 35

(19)

16

12

59 27 32 29 30 31 44

38
39
40

41
34
42
43
21
36
37
33
28

B—BUE
SECTION B-B

67A

0CK31-G38102 107, TRAVEL MOTOR

(A)=C50R-3 (D)=
(B)=C50R-3A (E)=
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B (€ O (E) (F)
66 2 E1903123337 FLANGE 2 2
67 2 E1901810100 VALVE ASSY 2 2
67A 3 E1901810199 SEAL KIT 2 2 M
72 2 E1903123340 SPRING 1 1
73 2 E1903904537 PLUG 4 4
74 2 E1110041440 SCREW M14X 40 9 9
75 2 E1903123355 PLUG 1 1
76 2 E1903123357 POPPET 1 1
77 2 E1903123358 SPRING 1 1
78 2 E1903123359 SPRING SEAT 1 1
79 2 E1110041030 BOLT,SOCKET 8 8
80 2 E1903108655 PLUG 4 4
81 2 E1420010110 O-RING P11-1B 4 4
82 2 E1903123367 PLUG 1 1
83 2 E1212000414 PIN 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 108, TURNING MOTOR

1 A)=C50R-3 D)=
Fig.108. TURNING MOTOR -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 E1903121900  TURNING MOTOR ASSY 1
1-1 1 E1903123500  TURNING MOTOR ASSY 101 N

(A=M/#40533)

1inc.1B ~ 66 1B 3 E1912907099 SEAL KIT 1 1
‘ 3 3 E1912907098 HOUSING ASSY 1 1
? 4 3 E1912907097 PLATE 1 1
48138313932306612 9108 7 6 5 11][19 5 3 E1912907011  HOLDER 11
6 3 E1912905415 INNER RACE 4 4
7 7 3 E1912905416 BEARING 4 4
7 8 3 E1912904517 GEAR 4 4
9 3 E1912907015 PLATE 1 1
10 3 E1912900714 SCREW 4 4
= 11 3 E1912906009 GEAR 1 1
. 12 3 E1220000042 CIRCLIP 1 1
0 § L 1B 13 3 E1912907019 HOLDER 1 1
/ CC( 14 3 E1912907020 WASHER 3 3
\ 5 15 3 E1912900720 LATHE 3 3
16 3 E1912905422 GAUGE & ROLLER 3 3
0 H 17 3 E1912907023 PLANETARY GEAR 3 3
0 18 3 E1912907025 GEAR 1 1
- & 19 3 E1912905325 PLUG 1 1
:11(23 7 i 20A 3 E1903906199 SEAL KIT 1 1
41 28 3 E1903120698 CYLINDER BLOCK KIT 1 1
A4 29 3 E1903906101 CASE 1 1
49 /64 5040 4 29151617141318 803 EI1903904502  BEARING o1
31 3 E1903904503 SHAFT 1 1
5455 56 32 3 E1903904504 PLATE 1 1
L 51 33 3 E1903106808 COLLAR 1 1
34 3 E1903904507 SPRING 1 1
35 3 E1903904508 WASHER 1 1
= 36 3 E1221000037 SNAP RING 1 1
@ T 37 3 E1903904510 PIN 3 3
' 38 3 E1903106813 HOLDER 1 1
m 39 3 E1903904511 PLATE 1 1
] 40 3 E1903904514 DISK 1 1
41 3 E1903904515 PISTON 1 1
42 3 E1903904518 SPRING SEAT 2 2
@ —20A 43 3 E1903904519 SPRING 1 1
—————— 44 3 E1903904921 COVER 1 1
45 3  E1903107927 BEARING 1 1
] 46 3 E1212000412 PIN 1 1
=8 47 3 E1903904524 VALVE PLATE 1 1
48 3 E1903904525 PIN 2 2
656 b6A 6162 |63 49 3 E1110051230 BOLT M12X 30 5 5
50 3 E1901802713 ORIFICE 1 1
51 3 E1901809200 VALVE ASSY 1 1
54 3 E1141190006 WASHER 6 1 1

55 3 E1903904535 SPRING 1

5857 5960 55-1 3 E1903906135 SPRING 1 1 N
(A=M/#40533)

56A 56 3 E1903904537 PLUG 1 1

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.108. TURNING MOTOR

linc.1B ~ 66

1

64

3
|
4838 313932306612 9108 7 6 5 11[]19
1
=z
. - 18
/
iy
O |
0
5040 4| 29151617141318
5455 56
-51
4\
O -20A

5857 5960

56A

0CK31-G38102 108, TURNING MOTOR

(A)=C50R-3 (D)=
(B)=C50R-3A (E)=
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B (€ O (E) (F)
56A 3 E1901800053 VALVE ASSY, RELIEF 2 2
57 4 E1420010240 O-RING P24 1 1
58 4  E1420010100 O-RING 1B-P10 1 1
59 4  E1420010120 O-RING 1B-P12 1 1
60 4  E1421020120 BUCKUP RING 2 2
61 3 E1903904539 CHECK VALVE 2 2
62 3  E1903904540 SPRING 2 2
63 3 E1903106843 PLUG 2 2
64 3  E1912905325 PLUG 2 2
65 3 E1903108655 PLUG 1 1
66 2 E1110051230 BOLT M12X 30 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 109. HYD. OIL PUMP

i A)=C50R-3 D)=
Fig.109. HYD. OIL PUMP ecsms o
©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
linc.1A ~ 69 39 A B () DO () (A
1 1 E1902019100 HST PUMP 1
37 38 1-1 1 E1902020400 HST PUMP 1 1 N
30 29 (A=M/#40560)
36 1A 2 E1902020499 SEAL KIT 1
A D—Di®E 1A-1 2 E1902020498 SEAL KIT 11 S
+ SECTION D-D (A=M/#40560)
9 2 E1902018801 BEARING ASSY 2 2
10 2 E1902018802 PLATE 2 2
11 2 E1902018803 SHAFT 1 1
12 2 E1902018804 SHAFT 1 1
13 2 E1902017704 RING, RETAINING 1 1
14 2 E1902016505 RING, RETAINING 1 1
15 2 E1902018805 BEARING 1 1
16 2 E1902016506 BEARING 1 1
17 2 E1902018806 SEAL 1 1
18 2  E1902017409  SEAL 101
19 2 E1902016531 PLUG ASSY 4 4
— | 19-1 2 E1902019215 PLUG ASSY 4 4 S
SECTION E-E (A=MXXX) (B=MXXX)
43 44 49 48 20 2 E1902018807 OPIFICE 4 4
21 2 E1902019106 COVER ASSY, SIDE 2 2
22 2 E1902018809 PIN 2 2
23 2 E1110050620 BOLT M 6X 20 4 4
61 251927 656667 51 J—JKE K —K & 24 2 E1110050630 BOLT M 6X 30 8 8
61 53 40 286 SECTION J-J SECTION K—K 25 2 E1902007451 PLUG ASSY 4 4
I 25-1 2 E1902020390 PLUG ASSY 4 4 S
_ 60 (A=MXXX) (B=MXXX)
@ » 26 2 E1902017724 PLUG ASSY 4 4
- 27 2 E1902016531 PLUG ASSY 4 4
@ {E | 27-1 2 E1902019215 PLUG ASSY 4 4 S
DEC oD S'—E_TH%?F L (A=MXXX) (B=MXXX)
5 28 2 E1902016520 RING, RETAINING 2 2
& = C50R-3 29 2 E1902016528  VALVE 4 4
z = 64 64—1 29-1 2 E1902019229 VALVE 4 4 S
1A Q) (A=MXXX) (B=MXXX)
| A 30 2 E1902016529  SPRING 4 4
62595250271210 ] 6358 91517 11 30-1 2 [E1902020736  SPRING 4 4 S
lPERﬁEéV L0US . (A=MXXX) (B=MXXX)
31 2 E1902019107 PLUG 1 1
M—MBEFE 32 2 E1902016552 NUT 1 1
SECTION M-M 33 2 E1902019108  SPRING 101
= — b 34 2 E1902019109 POPPET 1 1
| 35 2 E1420310910 O-RING ARP568-910-1B 1 1
= 36 2 E1902018814 O-RING 4 4
= 37 2 E1902018815 BUCKUP RING 4 4
38 2 E1420310910 O-RING ARP568-910-1B 4 4
39 2 E1902018817 PLUG 4 4
40 2 E1902017410 PLUG 2 2
I 40-1 2 E1902019215 PLUG ASSY 2 2 S
22211614 ) 18 ) 23 2413 | 28 (A=MXXX) (B=MXXX)
A—A¥E B—B#¥®E 41 2 E1902018818 COVER 2 2
SECTION A-A SECTION B-B Yes No Yes No . .
- N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102

Fig.109. HYD. OIL PUMP

linc.1A ~ 69 39
37 38

30 29

36

61 2519 27 656667
51 53 40

™

©

62595250271210

22211614 ) 18 ) 23

2413

91561711

A— AlTHE
SECTION A-A

D—D#mE
SECTION D-D

E—E¥E
SECTION E-E
49 48

43 44

J—JBE K —K§rmE
SECTION J-J SECTION K—K

60
—L BriE
SECTION L-L
C50R-3
64 64-1
|87
PREVIOUS —

M—MEfE
SECTION M-M

B—BW@E
SECTION B-B

0CK31-G38102 109. HYD. OIL PUMP

(A)=C50R-3 D)=
(B)=C50R-3A (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY
A B () DO () (A
42 2 E1110050660  SCREW M 6X 60 10 10
43 2  E1902017425  SCREW 2 2
44 2  E1902017719  NUT 2 2
45 2  E1100050630  BOLT M 6X30 10 10
46 2 E1902018820  COVER 2 2
47 2 E1902017410 PLUG 2 2
| 471 2  E1902019215  PLUG ASSY 2 2
(A=MXXX) (B=MXXX)
48 2 [E1902017425  SCREW 2 2
49 2 E1902017719  NUT 2 2
50 2 E1902018822  CYLINDER BLOCK KIT 2 2
50-1 2 [E1902019250  CYLINDER BLOCK KIT 2 2
(A=MXXX) (B=MXXX)
51 2 E1902017724  PLUG ASSY 2 2
52 2 E1902018823  PLATE 2 2
53 2 E1901802122  PLUG 101
| 531 2 E1902019251  PLUG ASSY 1 1
(A=MXXX) (B=MXXX)
54 2 E1902007455  PLUG ASSY 1 1
| 54-1 2 E1902019215  PLUG ASSY 1 1
(A=MXXX) (B=MXXX)
55 2 E1902017727  BUCKUP RING 2 2
56 2 E1902018824  PISTON ASSY 2 2
57 2 [E1902018825  NUT 2 2
58 2 E1902017730  COUPLING 1 1
59 2 E1902017731  COUPLING 11
60 2 E1902006702  PIN 4 4
61 2 E1902020359  CAP,SCREW 13
61-1 2 E1902020358  CAP,SCREW 15 15
(A=M/#40560)
62 2 E1902017449  ADAPTER 11
63 2 E1902017450  ADAPTER 1
63-1 2 E1902019271  ADAPTER 11
(A=M/#40560)
64 2 E1902016565  O-RING 11
| 64-1 2 E1902016564  O-RING 2
(B=M/#41527)
65 2  E1902010035  SCREW 2 2
66 2 E1902016567  SPRING WASHER 2 2
67 2 E1902010037  WASHER 2 2
I 68 2 E1902020297  BRACKET 2 2
(A=MXXX) (B=MXXX)
I 69 2 E1902020298  BOLT 2 2
(A=MXXX) (B=MXXX)

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 110. GEAR PUMP

1 A)=C50R-3 D)=
Fig.110. GEAR PUMP -csors, or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A
1 1 E1902019700  GEAR PUMP 101
2 2 E1902019799  SEALKIT 101

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK31-G38102 0CK31-G38102 111, SAFETY LABEL

i (A)=C50R-3 D)=
Fig.111. SAFETY LABEL -csors, or
(©= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

AW B € O E @

1 1 [E0871083611  LABEL 2 2
2 1 E0871083615  LABEL 1 1
3 1 E0569335020  LABEL,WARNING 11
4 1 [EO0871082040  LABEL,WARNING 1 1
5 1 [E0871082060  LABEL,WARNING 1 1
6 1 [E0871082090  LABEL,WARNING 1 1
7 1 [E0871082120  LABEL,WARNING 1 1
8 1 [E0871082130  LABEL,CAUTION 1 1
1178 17152 18164 6 19 9 1 [E0871082140  LABEL,WARNING 11
10 1 E0871082170  LABEL,DANGER 1 1
11 1 [E0871082190  LABEL,WARNING 1 1
12 1 [E0871082210  LABEL,WARNING 2 2
13 1 E0871082220  LABEL,CAUTION 1 1
14 1 E0871082280  LABEL,WARNING 1 1
15 1 [E0871082290  LABEL,CAUTION 1 1
16 1 EO0872930090  LABEL,ENGINE 1 1
17 1 EO0872930120  LABEL 1 1
18 1 E0872930140  LABEL,ENGINE STOP 11
19 1 EO0872930160  LABEL,HIGH VOLTAGE 1 1
20 1 E0872932040  CAUTION,WINDSHIELD 1 1

b R
CABIN SPEC.
ZERROBN B, REFAZEIERTEL)
1 2 3 4 5 6 7

A® & )

T RS

TG

[z

E275RD, TRk
Hshze,

e |
P s

1 12 13 14

|
A% &
BAORIAICER A¥ & A FX ¥ #

&
eeamon mio | Ay v om
RRORHKOREHL £B CEBI s % m:i;’m&hﬂ, .Mgm o,

OIVIVEBELTIREL. BIFRORST. i, (OS> LS i i

oS> > osTEm: 3|
BEATT I RME T

OKRHTHBETHT AL ErSRERANEY, BRRLZCEL

vy TS > CDALTENE SieTsoenbanzy
HALTHBE 7 TRRDAL
TR,

T —
L
msa TLE KRR,
fe o i

E B A% & A¥F A% &

A OU T SRR SE30, hhsTERGLI—T | @A ALRET OAGEEERY S5, HEb
) B N st e
EBEEAL TNEEADT OEMNa TR RrGH 5L RO ARTL T (RS Wi e Ry SHTATEDSE
e st Aty BRR, M SORRRERBER M T,

. et e
TUVRIELT, £-ERERoTCRED,
FRRTER ek, FRSPRLSER <R,

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



Part Number Index

All parts are stipulated in the order of part numbers.
(Depending on the area in which the part is used.)
This index will display the location of the part according to each part number.



MODEL : C50R-3(A)
PC NO : 0CK31-G38102

PARTS No. INDEX

PARTS No

119129-77920
119255-44660
119802-55700
119840-59601
121470-44900

121521-49100
123655-44600
123911-12040

123911-12500
123911-13510

123911-13550
123911-13650
123911-13660
123911-13670

123911-49010
123911-49020
123930-44500
123930-44900
123944-12500
123944-44500
124550-77030

124612-77920

129150-49100
129400-13201

129535-52100
129535-52150
129612-77910
129612-77920
129900-77100

129953-52100
148616-44510

148616-44551
523930-44910
933110-00200
933110-00300

E0001504010

> >

PARTS No.

E0001794014
E0002400052

E0002400053
E0003600020

E0003600025

E0003600033
E0003600036
E0003600057
E0003600128

E0003600130
E0003600131
E0003600132

E0003600138
E0003600142

E0003600143

E0003600166
E0003600173
E0003608003

E0003608252
E0003612004

E0003900035
E0003900039
E0004006017

E0004008015
E0004015001
E0004015002
E0005500009

E0005515050
E0007000016

Ref.No.
6 -1
1
2
9 A

50

PARTS No.

E0007000092
E0007000096
E0007000110
E0007203034

E0007203064

E0007203078
E0007213043
E0007224009

E0007224013
E0007262005
E0007300001
E0007300013
E0007300019
E0007300035
E0007900020
E0068228700
E0068620400
E0068620500
E0068621300
E0068621500
E0083252100
E0093208300

E0097022400
E0143283500
E0163209400
E0173216600
E0189311800

E0335120970
E0337017300

E0338630541
E0338630870
E0338630880
E0338630910
E0338630920
E0338630930
E0338630960
E0339375460

E0353205032
E0357007350

E0359306600

PARTS No.

E0359306600
E0359306700

E0359317200

E0363214700
E0373508010

E0378601420
E0378601600
E0378601610
E0398610900
E0416100800

E0416100900

E0433503100
E0433503200

E0437200100
E0438000300

E0438101500

E0438601760
E0438601770
E0468604400
E0468605031
E0468605032
E0468605033
E0543208900

E0562016100
E0564226830
E0564226840
E0564242010
E0564412300




MODEL : C50R-3(A)
PC NO : 0CK31-G38102

PARTS No. INDEX

PARTS No
E0568222800

E0568601200
E0568621800
E0568621900
E0568622200
E0568622300
E0568622400
E0568623300
E0568623400
E0568623500
E0568623600
E0568626600
E0568630600
E0568630800
E0568630900
E0568633200
E0568633300
E0568634100
E0568634400
E0568639330
E0568639430
E0568639510
E0568639512
E0568639513
E0568639540
E0568644300
E0568648162
E0568648163
E0569335020

E0579300035

E0860124500
E0868605400
E0868605626
E0868605627
E0870121800
E0870121900
E0870138460
E0870431810
E0870431820
E0870604502

E0870604540

E0870604550

Ref.No.

58

al

PrUOONOO~NWONOIAW

> >

-1
-1

PARTS No.

E0870604550
E0870604590
E0870703050

E0870811519
E0870821517

E0871081002

E0871081004

E0871082040

E0871082060

E0871082090

E0871082120

E0871082130

E0871082140

E0871082160

Ref.No.

10

2
42
33

7
39
37

OO WWWww

>r>>>WW

PARTS No.
E0871082170

E0871082190

E0871082210

E0871082220

E0871082240

E0871082250

E0871082260

E0871082280

E0871082290

E0871082360
E0871083600

E0871083601

> >

PARTS No.
E0871083601

E0871083605

E0871083607

E0871083608

E0871083609

E0871083610

E0871083611

E0871083612

E0871083613

E0871083614

E0871083615

Ref.No.

(6]

QOO OWOWOWOVOOOONNNNNNOOODOODOODOOO O

A-1

A-1




MODEL : C50R-3(A)
PC NO : 0CK31-G38102

PARTS No. INDEX

PARTS No
E0871083615

E0871083616

E0871083617

E0871083700

E0871083703

E0871083800

E0871083816

E0871083900
E0871084000
E0871084007
E0871084008
E0871084011
E0871084012
E0871084014
E0871084015
E0871084017
E0871084019
E0871084020
E0871084021

E0871084022

> >

PARTS No.
E0871084023

E0871084024
E0871084025
E0871084026
E0871084027
E0871084028
E0871084029
E0871084030
E0871084031
E0871084032
E0871084033
E0871084034

E0871084050
E0871084100

E0871084133
E0871084200
E0871084300
E0871084350
E0871084500

E0871084507

E0871084547

E0871084548

[e2Ne>NerNerNerNé &6 Mo RNENE NN o

> >

>>>>>>

-1
-1
-1

-1
-1
-1
-1
-1

PARTS No.
E0871084548

E0871084600
E0871084607
E0871084800
E0871084900
E0871085000
E0871085007
E0871085100
E0871085107
E0871085200
E0871085300
E0871085400
E0871085500

E0871100416
E0871107504

E0871107505

E0871107619

E0871107620
E0871108603

E0871108606

E0871108610

E0871108611

E0871108614

E0871108620

PNRRPNRPNRNR R

N

~~
RPO~NNRPNRNERE

Ref.No.

(2]

w w
UMMM AEDADIANNNANWWONNRERPEPNNRERRNNNDNO

36

> P
e

(SN

(LN

OO0OWW>>r>rr>>>>r>>>>>>>>>>>>

-1
-1

-1

PARTS No.

E0871108620
E0871108630

E0871108634
E0871108638

E0871150800
E0871152600
E0871152700
E0871162600
E0871220010
E0871220020
E0871324120
E0871324130
E0871324150
E0871324170
E0871325100
E0871325120
E0871325130
E0871325140
E0871325150
E0871325160
E0871341560
E0871341910
E0871351040
E0871351510
E0871351530
E0871351540

E0871351550
E0871351560
E0871351570
E0871351590

E0871351660
E0871351670
E0871402110
E0871402120
E0871402510
E0871402610
E0871402810
E0871403010

E0871403060
E0871411610
E0871411650
E0871411720
E0871411740
E0871411820

F

O~N~NNNERENRENEREN

G

e

e
NBANORAORRUONORRPNODOOWNRADMWRNRAOOONUUROAMWNRARREN




MODEL : C50R-3(A)
PC NO : 0CK31-G38102

PARTS No. INDEX

PARTS No

E0871411830
E0871423120
E0871423210
E0871423220
E0871423310
E0871423320
E0871423330
E0871423335
E0871423410
E0871423420
E0871423430
E0871423460
E0871423510
E0871423610
E0871423620
E0871423630
E0871423640
E0871433020
E0871433030
E0871433240
E0871433410
E0871433420
E0871433435
E0871433440
E0871433450
E0871433470
E0871433480
E0871433485
E0871441610
E0871441620

E0871441630

E0871441640
E0871441650

E0871441660

E0871441710
E0871441740
E0871451000
E0871451013

E0871451016

E0871451017
E0871451030
E0871451050

>>>>

-1
-1
-1

cXe¥e¥e!

PARTS No.

E0871451050
E0871451060
E0871451064
E0871451070
E0871451080
E0871451082
E0871451083

E0871451085
E0871451090

E0871451091
E0871451092
E0871451093
E0871451094
E0871451096

E0871451100
E0871451130
E0871451140
E0871451150
E0871451160
E0871451161
E0871451510
E0871451600
E0871451601
E0871451602
E0871451700
E0871451800
E0871460535
E0871460540
E0871460550
E0871460565
E0871460703
E0871460704
E0871460760
E0871460780
E0871460810
E0871460820
E0871460830
E0871460840

E0871460841

Ref.No.

30

N
wOonN

H
APrPRrODMDOWONRFRPORRORARWONPFPONNMNNNNNANREPNOWRWRARWRWRARWRARWEAEANNDNNDN

>>>

A

moow
P

|
=

> » WEOQOUUOO>>
=

®

PARTS No.
E0871460845

E0871460850

E0871460860
E0871460865
E0871460870

E0871460910
E0871460920
E0871460930
E0871460940
E0871460950
E0871460960
E0871461000
E0871461010
E0871461020
E0871461021
E0871461030
E0871461035
E0871461040
E0871461050
E0871461060
E0871461070
E0871461080
E0871461110
E0871461120
E0871470410
E0871470420
E0871490210
E0871500531

E0871500870
E0871500875
E0871500890

E0871513010
E0871513020
E0871513030
E0871513050
E0871513060
E0871513070
E0871513080
E0871513090

Ref.No.

H O

B

=
PRPRPPNORWONRFRPOOOOOOUIOIO N

Om>

©oo~NOUIW

[ssRvsRvs]

-1
-1

PARTS No.

E0871513110
E0871513120
E0871513130
E0871513140
E0871513150
E0871514040
E0871514100
E0871520710
E0871520760
E0871601560

E0871601570
E0871601580
E0871601590

E0871601600
E0871602010
E0871604510
E0871604530
E0871604840

E0871604850

E0871604860

E0871604900
E0871605008
E0871605100
E0871620520
E0871620550
E0871690000
E0871706060
E0871706250
E0871706260
E0871706270
E0871706280
E0871706290
E0871706300
E0871706310
E0871706320
E0871707510

E0871707520

E0871707530

E0871707540

-1
-1
-1
-1




MODEL : C50R-3(A)
PC NO : 0CK31-G38102

PARTS No. INDEX

PARTS No
E0871707550

E0871707560
E0871707570
E0871707580
E0871707590
E0871707600
E0871707610
E0871707620
E0871707630
E0871707640
E0871707650
E0871707660

E0871707670
E0871707680

E0871707690
E0871707700
E0871707710
E0871707720
E0871707730
E0871707740
E0871707750
E0871707770
E0871707780
E0871707790
E0871707800
E0871707810
E0871707820
E0871707850
E0871707860
E0871712510

E0871712520
E0871712530

Ref.No.

g o

PARTS No.

E0871712540
E0871712550
E0871712560
E0871712570
E0871712580
E0871712590
E0871712600
E0871712610
E0871720010
E0871720020
E0871720030
E0871720040
E0871720050
E0871720060
E0871720070
E0871720160
E0871720170
E0871720200
E0871802100

E0871812055
E0871812100
E0871812512
E0871822110
E0871824208
E0871824241
E0871824243
E0871824270
E0871824324
E0871824410

E0871824423

E0871824500

E0871824510

E0871825104

E0871825105

Ref.No.
4

=
~NOUTRWNRLAO®©O®DNO®U

N
PRONO®

55

PARTS No.
E0871825116

E0871825510

E0871825520

E0871826090

E0871826100

E0871826103
E0871826106
E0871826107
E0871826109
E0871826110
E0871826112
E0871826113
E0871826114

E0871826115
E0871826122

E0871826130
E0871826140
E0871826200
E0871826300
E0871826310
E0871826350

E0871826357
E0871826358
E0871826359
E0871826360

E0871826400

E0871826402
E0871826403
E0871826404
E0871826610
E0871826680

PARTS No.

E0871826681
E0871826682
E0871826710
E0871826711
E0871826800
E0871826810
E0871827400
E0871827402
E0871827420
E0871827700

E0871827710

E0871828100
E0871828120
E0871828200
E0871828210
E0871844300
E0871844400
E0871844600
E0871844700
E0871851520
E0871861650

E0871866040
E0871866500
E0871866600
E0871866610

E0871866611
E0871866620
E0871866630
E0871866650
E0871866670
E0871866800
E0871866810
E0871866830
E0871866840
E0871866900
E0871866950
E0871867000
E0871867500
E0871891100

Ref.No.

> > >




MODEL : C50R-3(A) PARTS No. INDEX

PC NO : 0CK31-G38102

PARTS No. Fig. Ref.No PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No.
E0871921000 88 1 E0872930090 84 39 E0874100420 2 35 E0874401200
E0872106340 1 12 85 39 E0874101004 1 4 -1 E0874401250
2 12 111 16 2 4 -1
E0872107070 1 41 E0872930120 82 40 E0874101016 1 15 E0874401270
2 41 83 40 2 15 E0874401280
E0872108110 1 40 84 40 E0874102010 1 11 A E0874401290
2 40 85 40 2 11 A E0874403100
E0872123600 4 1A 111 17 E0874102011 1 11 B E0874403120
E0872123800 4 3 E0872930140 82 41 2 11 B E0874403130
E0872123900 4 4 83 41 E0874102012 1 11 C E0874403140
E0872153630 7 3 84 41 2 11 C E0874403150
E0872433150 24 16 85 41 E0874102020 1 10 A E0874403160
25 30 111 18 2 10 A E0874403161
26 30 E0872930160 82 42 E0874130010 5 15 E0874403170
27 8 83 42 E0874130100 5 1 E0874403171
E0872433300 22 24 84 42 E0874130110 5 1A E0874403180
E0872433350 22 24 B 85 42 E0874130120 5 2 E0874403181
E0872453510 69 1-2 111 19 E0874130130 5 3 E0874403190
E0872464050 74 48 E0872932040 82 43 E0874130140 5 4 E0874403200
E0872472210 31 1 83 43 E0874130150 5 5 E0874403210
E0872494020 29 2 84 43 E0874130160 5 6 E0874403220
E0872494030 29 3 85 43 E0874130170 5 7 E0874403230
E0872605070 79 10 111 20 E0874130180 5 8 E0874403240
E0872622550 80 2 E0874030340 86 35 E0874130200 5 9 E0874403250
E0872622600 80 3 87 35 E0874140100 6 1 E0874403260
E0872622650 80 4 E0874100009 1 9 E0874140110 6 1A E0874410060
E0872622660 80 5 2 9 E0874140130 6 3 E0874420140
E0872702300 17 24 E0874100014 1 14 E0874140140 6 4 E0874420180
E0872704110 41 23 2 14 E0874210010 10 1 E0874440210
E0872812032 45 18 77 7 -1 E0874220008 11 6 E0874450510
E0872812033 45 19 79 9 E0874220009 11 7 E0874453510
E0872822013 49 64 E0874100039 1 38 E0874240010 34 1 E0874490220
E0872822550 a7 37 E0874100040 1 39 E0874350004 56 5 E0874502111
48 35 E0874100400 1 33 57 5
E0872822800 a7 15 2 33 E0874350050 56 4 E0874502112
48 15 E0874100401 1 33 A E0874400200 16 2
E0872823009 47 37 A 2 33 A 19 2 E0874502113
48 36 E0874100402 1 33 B E0874400300 16 3
49 39 2 33 B 19 3 E0874600003
50 47 E0874100403 1 33 C E0874400400 17 4 E0874600004
E0872823850 a7 17 2 33 C E0874400450 17 5 E0874600007
48 17 E0874100404 1 33 D E0874400500 17 6
E0872824000 a7 38 2 33 D E0874400600 17 7
49 39 A E0874100405 1 33 E E0874400800 17 9 E0874600008
50 47 A 2 33 E E0874400850 17 10 E0874600050
51 40 E0874100406 1 33 F E0874400902 18 4 E0874600400
E0872862406 63 84 2 33 F E0874400910 18 3 E0874600500
E0872871090 55 13 E0874100407 1 33 G E0874400960 18 5
E0872930090 82 39 2 33 G E0874401100 17 15 E0874701510
83 39 E0874100420 1 35 E0874401150 17 16

[y

>> >>r>




MODEL : C50R-3(A)
PC NO : 0CK31-G38102

PARTS No. INDEX

PARTS No
E0874701520

E0874720100
E0874720110
E0874720120
E0874720130
E0874720140
E0874720150
E0874720180
E0874720190
E0874810054

E0874820100
E0874820110
E0874820202

E0874820214
E0874820215
E0874820360
E0874820365
E0874820415
E0874820416
E0874820418

E0874820419
E0874820500
E0874820502
E0874820503

E0874820510
E0874820550

E0874820551

E0874820552

E0874820700
E0874820720
E0874820721
E0874820722
E0874820750

E0874820751
E0874820760

PARTS No.

E0874820761
E0874820765
E0874820770

E0874820800
E0874820802

E0874820810
E0874820910

E0874820920

E0874821070
E0874822100
E0874822101
E0874822102
E0874822103
E0874822104
E0874822300
E0874822310
E0874822311
E0874822312
E0874822600
E0874822610
E0874822611
E0874822612
E0874822720
E0874822721
E0874822730
E0874822731
E0874822740
E0874822750
E0874822760
E0874822770
E0874822900
E0874822920
E0874850010
E0874850510
E0874860120
E0874860130
E0874871100
EO0874871110
E0874871120
E0877440010
E0880821355
E0881140320
E0881140350
E0881140360

DUINOFRWNEFEARPNENE

PARTS No.

E0881400210
E0881520100
E0881520200
E0881520201
E0881520202
E0881521400
E0881521450
E100040820

E1100040510
E1100040512

E1100040514

E1100040610

E1100040612

E1100040614

E1100040616

E1100040620

Ref.No.

-1
-2

-1
-2

PARTS No.
E1100040620

E1100040812
E1100040814

E1100040816

E1100040818

E1100040820




MODEL : C50R-3(A)
PC NO : 0CK31-G38102

PARTS No. INDEX

PARTS No
E1100040820

E1100040825

E1100040830

E1100040835

E1100040860

E1100040865

E1100040870
E1100040895
E1100041014

E1100041016

E1100041020

PARTS No.
E1100041020

E1100041025

E1100041030

PARTS No.
E1100041030

E1100041035

E1100041060
E1100041065
E1100041085
E1100041090

E1100041220

E1100041225

E1100041230

E1100041235
E1100041245

E1100041430
E1100041435
E1100041440
E1100041635
E1100042245
E1100050630

E1100090612
E1100090820

E1100091020
E1100141005

W > >

PARTS No.

E1100141016
E1100141630

E1100240625
E1100240635
E1100241025
E1100290616
E1100290820
E1100560612

E1101041235
E1101041240
E1101041440
E1101041650
E1101041670
E1101041680
E1101041685
E1102240625
E1102240632
E1102720838
E1106041635
E1110020512

E1110020518
E1110020616
E1110020825
E1110020830
E1110021255
E1110040510
E1110040512

E1110040520
E1110040820
E1110040830

E1110041025
E1110041030
E1110041440
E1110050620
E1110050630
E1110050660
E1110050820
E1110051230

E1110051650
E1110090516
E1111021240
E1111041025
E1120530305

-1
-1




MODEL : C50R-3(A)
PC NO : 0CK31-G38102

PARTS No. INDEX

PARTS No

E1120530310
E1120530314
E1120530406
E1120530408
E1120530412
E1120530416
E1120530508

E1120530512

E1120530516
E1120530520
E1120530530
E1120530608
E1120530612
E1120530614
E1120530616

E1120530620
E1120540530
E1120590408

E1120590510

E1120590512

E1120590516
E1120630514

E1120690412
E1120730420
E1120790516
E1120800830
E1120990820
E1121040808
E1121050606
E1121050607
E1121050608
E1121240810
E1122410412
E1122410416
E1122420410
E1130020008

PARTS No.
E1130020008

E1130040005

E1130040006

E1130040008

E1130040010

E1130040016

PARTS No.

E1130040016
E1130040020
E1130090010

E1130140010
E1130540012

E1130540014
E1130640020
E1131242006
E1131242008

E1140010005
E1140010006
E1140010008

E1140010010
E1140020003

E1140020004

E1140020005

E1140020006

PARTS No.
E1140020006

E1140020008




MODEL : C50R-3(A)
PC NO : 0CK31-G38102

PARTS No. INDEX

PARTS No
E1140020008

E1140020010

50

51

PARTS No.
E1140020010

E1140020012

E1140020014

E1140020016

E1140090004

E1140090005

E1140090006

E1140090008

PARTS No.

E1140090008
E1140090010
E1140330006

E1140330008
E1140330010

E1140490010
E1141110004
E1141110005

E1141110006

E1141110008

PARTS No.
E1141110008

E1141110010

-10 -




MODEL : C50R-3(A)
PC NO : 0CK31-G38102

PARTS No. INDEX

PARTS No
E1141110010

E1141110012

E1141110016

E1141110020
E1141110022

E1141190004
E1141190005

E1141190006

50

51

PARTS No.
E1141190006

E1141190008

E1141190010
E1141450008
E1141550010

E1141550012

E1141550014

E1141550016

E1150110614
E1150410508

E1210010428
E1210010563
E1212000412
E1212000414
E1213000325
E1213000510
E1213000520
E1213000525
E1213000836
E1213001026
E1214000006

E1214000008
E1214000012
E1220000012
E1220000030
E1220000035

E1220000042
E1220000055
E1221000037
E1221000060
E1221000062

-1
-1

PARTS No.

E1221000065
E1221000072
E1224010004

E1224010006

E1224010008

E1224100008

E1225000006

E1225120014
E1300006206
E1305000004
E1305000005
E1332002022
E1333001010
E1333001515
E1333002020
E1333002025
E1333003525
E1333004530
E1340010060

E1340600200
E1390020030
E1390020250

E1390020500
E1410706316
E1420000070
E1420000120

E1420000160

E1420000240
E1420000950

E1420010070
E1420010100

>>>r

PARTS No.

E1420010100
E1420010110

E1420010120
E1420010140

E1420010160
E1420010180

E1420010200
E1420010240
E1420010290

E1420100400

E1420100550

E1420100600
E1420101250

E1420110950
E1420310910

E1420360152
E1420360322
E1420370906
E1420500220
E1421020120
E1421030120
E1421030950

E1431203562
E1432200040

E1432200045
E1432500640
E1432500800
E1501300003

E1501500003
E1501700003

E1501710002

-11 -




MODEL : C50R-3(A)
PC NO : 0CK31-G38102

PARTS No. INDEX

PARTS No

E1501710010
E1501710012
E1501750002

E1501750003
E1501750004

E1501750006

E1501750010

E1501810001
E1501810002

E1509001006

E1511050002
E1511050006

E1511150610

E1512330003
E1512330004
E1512340004
E1512350002
E1512350003
E1512370007

E1512370008
E1512370010

E1512370032
E1512373007

E1512373012

E1512374002
E1513350022
E1513370044
E1513390027
E1513390029

E1513400021
E1513400022

PARTS No.
E1513400022

E1515010041

E1515010042
E1515010043
E1515010050
E1515010053

E1515010130
E1515010131
E1515010132
E1515012040

E1515012510
E1515100110
E1515100111
E1515100136
E1515200063
E1515200067

E1515200108
E1515600200

E1515600201

Ref.No.

16
13
10

w

-1
-1

PARTS No.
E1515600201

E1515600203
E1515600574
E1515600576
E1515600579

E1521500003
E1530512090
E1530519135
E1530538066
E1530538068
E1530538114
E1531010004

E1531010025
E1531010027

E1531010113
E1531110025

E1531115060

E1531207006
E1531207025

E1531207034
E1531207085
E1531207110
E1531207160
E1531207170
E1531212100
E1531212138
E1531325010
E1531325030
E1531325040

E1531325050
E1531335020

E1531335050

E1531345020

Fig.

Ref.No.

-1
-1

PARTS No.

E1531345030
E1531345040
E1531345050
E1531345100

E1531360015
E1531360050
E1531407040
E1531407065
E1531407070

E1531407100

E1531407126
E1531407138
E1532215030
E1532218032
E1532218126
E1532218132
E1532218165
E1532224015
E1532224030

E1532224100

E1533001014

E1533120011

E1533120012
E1533201012
E1533700013

E1533700016
E1533700017

E1533700019

E1533700025
E1533700035

w
(&)
0O>r0O>»>»>

12 -




MODEL : C50R-3(A)
PC NO : 0CK31-G38102

PARTS No. INDEX

PARTS No
E1533700054

E1533700060
E1533700070
E1533700113
E1540141010

E1541400510
E1550210340

E1551000300
E1551000310
E1551000320
E1551102800
E1551102801
E1551102802
E1551102805
E1552000800

E1552000801
E1552000830

E1552002012
E1552100900
E1553020612
E1553200600

E1560001000

E1560001675

E1560011006

PARTS No.

E1560011006
E1567325000
E1567415050
E1567415095
E1621002040
E1621002041
E1630785210

E1650132050
E1650153655
E1650202300

E1650202700
E1650204100
E1650204200
E1651014003

E1651030005

E1651101028
E1651101042
E1652000602
E1652001002

E1652001401
E1652001402
E1652001602
E1652022506

E1652041515
E1652042515
E1652051200
E1652051600
E1652051800
E1652052000
E1652052600
E1652053200

E1652060022
E1652060031
E1652060063

E1652102320
E1652103225
E1652200003
E1652201003
E1652201004

Ref.No.

11

PARTS No.
E1652201007

E1652221050

E1652231100

E1652231140

E1652231250

E1652241150
E1652241300
E1652261410
E1652443640
E1652515100

E1652533003
E1652533010

E1652533019
E1652533023

E1652711432
E1652711696
E1653692887

E1653900016

E1653900050
E1653900057
E1653916007
E1653916015
E1653916020
E1653916021

A-1
A-2

PARTS No.

E1653916028
E1653916032

E1653930375
E1654000820

E1654004800
E1654004900
E1654005000
E1654005100
E1654005400

E1654005500
E1654005600
E1654005700
E1654005800
E1654005900
E1654006000

E1654008200
E1654008300
E1654010500
E1654010600
E1654010900
E1654011000
E1654011100
E1654231225
E1654231320
E1654303018
E1654304028

E1654306017
E1654306028
E1654306044
E1654308021

E1654308027

E1654308120

E1654312120
E1654313053
E1654315100
E1654355052
E1654357055
E1654358057

E1654520008

WwW T

-13-




MODEL : C50R-3(A)
PC NO : 0CK31-G38102

PARTS No. INDEX

PARTS No

E1654520015
E1654520016
E1654520025
E1654520028

E1654520030

E1654520038
E1654520040

E1654520044
E1654520045

E1654520063
E1654520065
E1654520078

E1654520086
E1654520097

E1654520202
E1654601004
E1654601005
E1654601006
E1654601007
E1654601009
E1654601010

E1654601012
E1654601013
E1654601016

E1654601018
E1654605033
E1654605341
E1654605440
E1654606018

E1654613035
E1654613051
E1654613059

E1654613062
E1654615085
E1654615160

PARTS No.

E1654615235
E1654615280
E1654616080
E1656500010
E1690001012
E1690001417
E1690001922
E1690002427
E1690100013
E1690220205
E1691000800
E1691400003
E1700000015
E1700000027
E1700000030
E1700000031
E1700000032
E1700000033
E1700001211
E1700009010
E1700100015
E1700100029
E1700100030
E1700100038

E1700100041
E1700100053
E1700100054
E1700550024
E1700550025
E1701310010
E1701310020
E1701310030
E1701330045
E1701330075
E1702027523

E1702108210
E1702230015
E1702230020
E1702230030
E1702330000
E1702402001
E1702530220

E1702630030

Ref.No.

NN P
OOO0TUITOOONNNNNOOOORADMRWOON

PARTS No.
E1702800001

E1702910016

E1702920001
E1702920002

E1702920060

E1703001120
E1703001122
E1703004100
E1703004101
E1703004800
E1703004806
E1703005400
E1703005405
E1703210760
E1703211015
E1703211320

E1703221392

E1703500624
E1703700004
E1703700009
E1704078924
E1704100530
E1704200530
E1704201380
E1705001610
E1705002150
E1705003400
E1705003460
E1705004200
E1705004300
E1705004400
E1711900032
E1711900039
E1711900049

E1711900064

E1711900072
E1711900076
E1711910040
E1711910061
E1711910062
E1711910063
E1730000500

PARTS No.

E1730100030
E1730110050
E1730140750
E1730500008

E1730500021
E1730500022
E1900013508
E1900018502
E1900018520
E1900047232
E1900051803
E1900054106
E1900054903
E1900082900

E1900082997
E1900082998
E1900082999
E1900084300

E1900084303
E1900084305
E1900084306
E1900084309
E1900084320

E1900084326
E1900084328
E1900084329
E1900084340

E1900084397
E1900084398
E1900084399
E1900085900

E1900085901
E1900085906
E1900085907
E1900085955
E1900085999
E1900086000

104

106

106

106

Ref.No.

-14 -




MODEL : C50R-3(A)
PC NO : 0CK31-G38102

PARTS No. INDEX

PARTS No

E1900086007
E1901004357
E1901027757

E1901027758
E1901027761

E1901027768
E1901027771
E1901027772
E1901027792
E1901031790

E1901033204
E1901034907

E1901035426
E1901035471
E1901035667
E1901036678
E1901038852
E1901041100

E1901041101
E1901041107
E1901041110
E1901041123
E1901041124
E1901041200
E1901041202
E1901041204
E1901041207
E1901041214
E1901041256
E1901041278

E1901710915
E1901710917

Ref.No.

[EnY
o whs

(S

PP NWORORFRPROWOWONORUGUWRABRMRPDEARONBENNNONNWWOORENNOGO MO

N
[RTYES

PARTS No.

E1901725211
E1901725215
E1901725216
E1901725218
E1901725520
E1901728403
E1901728701
E1901729200

E1901729201
E1901729202
E1901729299
E1901729601
E1901733502
E1901733504
E1901733509
E1901733510
E1901733512
E1901733513
E1901733514
E1901733517
E1901733520
E1901733521
E1901733522
E1901733531
E1901733532
E1901733599
E1901734404

E1901738303
E1901738312

E1901738800

E1901738811
E1901738824
E1901738832
E1901738835
E1901738851
E1901738872
E1901738900

E1901738907
E1901738910
E1901738918
E1901738919

E1901739400

PARTS No.
E1901739400

E1901739410
E1901739498
E1901739600

E1901740300

E1901740301
E1901740302
E1901740303
E1901740304
E1901740306
E1901800053
E1901802122
E1901802417
E1901802713
E1901804213
E1901809200
E1901810100
E1901810199
E1902006702
E1902007451
E1902007455
E1902010035
E1902010037
E1902016505
E1902016506
E1902016520
E1902016528
E1902016529
E1902016531

E1902016552
E1902016564
E1902016565
E1902016567
E1902017409
E1902017410

E1902017425
E1902017449
E1902017450
E1902017704
E1902017719

E1902017724

109

109
109
109
109

109

Ref.No.

PARTS No.

E1902017724
E1902017727
E1902017730
E1902017731
E1902018801
E1902018802
E1902018803
E1902018804
E1902018805
E1902018806
E1902018807
E1902018809
E1902018814
E1902018815
E1902018817
E1902018818
E1902018820
E1902018822
E1902018823
E1902018824
E1902018825
E1902019100

E1902019106
E1902019107
E1902019108
E1902019109
E1902019215

E1902019229
E1902019250
E1902019251
E1902019271
E1902019700

E1902019799
E1902020297
E1902020298
E1902020358
E1902020359
E1902020390
E1902020400

E1902020498
E1902020499
E1902020736
E1903106808

Fig.

109
109
109
109
109
109
109
109
109
109
109
109
109
109
109
109
109
109
109
109
109

109
109
109
109
109
109

109
109
109
109

110
110
109
109
109
109
109

109
109
109
109
108

-1
-1
-1
A-1

-1

-15 -




MODEL : C50R-3(A)
PC NO : 0CK31-G38102

PARTS No. INDEX

PARTS No

E1903106813
E1903106843
E1903106847
E1903107927
E1903108655

E1903120698
E1903121900

E1903123300

E1903123302
E1903123303
E1903123305
E1903123306
E1903123308
E1903123309
E1903123310
E1903123311
E1903123312
E1903123313
E1903123314
E1903123322
E1903123323
E1903123325
E1903123326
E1903123328
E1903123329
E1903123334
E1903123335
E1903123337
E1903123340
E1903123355
E1903123357
E1903123358
E1903123359
E1903123367
E1903123395
E1903123396
E1903123397
E1903123398
E1903123399
E1903123500

E1903904502
E1903904503
E1903904504
E1903904507
E1903904508
E1903904510

Fig.

108
108
107
108
107
108
108
12
108
8
107
107
107
107
107
107
107
107
107
107
107
107
107
107
107
107
107
107
107
107
107
107
107
107
107
107
107
107
107
107
107
107
12
108
108
108
108
108
108
108

-1
-1

PARTS No.

E1903904511
E1903904514
E1903904515
E1903904518
E1903904519
E1903904524
E1903904525
E1903904535
E1903904537

E1903904539
E1903904540
E1903904921
E1903906101
E1903906135
E1903906199
E1904003621
E1904003691
E1904005900

E1904005901
E1904005911
E1904006399
E1910030033
E1910076121

E1911300030
E1911500500

E1911501840
E1911501860
E1911502300

E1911503000
E1911503780
E1911504000
E1911504400

E1911504410
E1911504420
E1911507651

E1911521800

E1912900714
E1912900720
E1912904517
E1912905325

PARTS No.

E1912905325
E1912905415
E1912905416
E1912905422
E1912906003
E1912906009
E1912906800
E1912906803
E1912906804
E1912906808
E1912906809
E1912906810
E1912906811
E1912906812
E1912906813
E1912906814
E1912906815
E1912906816
E1912906817
E1912906818
E1912906819
E1912906820
E1912906821
E1912906822
E1912906823
E1912906898
E1912906899
E1912907011
E1912907015
E1912907019
E1912907020
E1912907023
E1912907025
E1912907097
E1912907098
E1912907099
E1913004650
E1913004658
E1913004659
E1913040950
E1914095110
E1914100080
E1914100084
E1914100089

E1914101072
E1914102072
E1914103072
E1914104072
E1914105072

Fig.

108

OB WNRPRPEPNNPRPRPWONRPRODS

PARTS No.

E1914106072
E1914107072
E1914108089
E1914109072
E1914110072
E1914111072
E1914112072
E1914113072
E1914114072
E1914115072
E1914118072
E1914119072
E1914120072
E1914121072
E1914123072
E1919060005

E1919060105
E1919060145
E1919060146
E1919060147
E1919060150
E1919060198
E1919069005
E1919069105
E1919069145
E1919069146
E1919069147
E1919069150

E1919069198

-1

NNOODOO NN

el

- 16 -




6,'&

YANMAR

YANMAR CO.LTD.



	Preface.
	Content.
	1.FRAME
	2.FRAME(TURNING)
	3.CRAWLER BELT
	4.CARRIER ROLLER
	5.TRUCK ROLLER
	6.IDLER
	7.TRUCK ADGUSTA
	8.TRAVEL DEVICE
	9.TURNING BEARING
	10.SWIVEL JOINT
	11.TURNING FRAME
	12.TURNING DEVICE
	13.TRAVEL LEVER
	14.TRAVEL LEVER PIPING
	15.DUMP & TURNING LEVER
	16.ENGINE & RELATED DEVICE(1)
	17.ENGINE & RELATED DEVICE(2)
	18.ENGINE & RELATED DEVICE(3)
	19.ENGINE & RELATED DEVICE(1)(EX)
	20.ENGINE & RELATED DEVICE(2)(EX)
	21.ENGINE & RELATED DEVICE(3)(EX)
	22.CONTROL BOX
	23.ENGINE CONTROL
	24.ELECTRIC PART
	25.BATTERY(C50R-3)
	26.BATTERY(C50R-3A)
	27.VESSEL CENTER LAMP
	28.HEAD LIGHT
	29.BACK LIGHT
	30.TURN SIGNAL LAMP
	31.RADIO
	32.WIND WASHER
	33.BACK BUZZER
	34.GREASE PIPING
	35.VALVE
	36.VALVE(TURNING)
	37.HYD.OIL PIPING(1)
	38.HYD.OIL PIPING(2)
	39.HYD.OIL PIPING(1)(TURNING)
	40.HYD.OIL PIPING(2)(TURNING)
	41.TURNING DUMP PIPING
	42.PUMP DRIVING
	43.HYD. OIL TANK
	44.HYD. OIL TANK(TURNING SPEC)
	45.FUEL OIL TANK(C50R-3)
	46.FUEL OIL TANK(C50R-3A)
	47.COVER(1)
	48.COVER(1)(EX)
	49.COVER(2)(M/#-40562)
	50.COVER(2)(M/#40563-)
	51.COVER(2)(EX)
	52.COVER(2)(EP)
	53.COVER(3)(SIDE COVER:LEFT)
	54.BALUSTRADE
	55.BACK MIRROR
	56.FLOOR(M/#-40562)
	57.FLOOR(M/#40563-)
	58.SEAT(EX)
	59.SEAT(COMPONENT PART)(EX)
	60.SEAT(JAPAN)
	61.CABIN(1)
	62.CABIN(2)
	63.CABIN(3)
	64.CABIN(4)
	65.CABIN(5)
	66.CANOPY
	67.HEATER(1)
	68.HEATER(2)
	69.DEFROSTER
	70.COOLER(1)
	71.COOLER(2)(COMPRESSOR)
	72.COOLER(3)(CONDENSER))
	73.COOLER(4)(COOLER UNIT)(M/#-40553)
	74.COOLER(4-1)(COOLER UNIT)(M/#40554-)
	75.COOLER(4-2)(COOLER UNIT)(M/#40554-)
	76.COOLER BRACKET
	77.VESSELL
	78.VESSELL(TURNING)
	79.DUMP BODY
	80.REAR LINK
	81.OPEN AND CLOSE LEVER
	82.LABEL(JAPAN)
	83.LABEL(JAPAN)
	84.LABEL(TURNING)
	85.LABEL(TURNING)
	86.LABEL(EX)
	87.LABEL(EX)
	88.TOOL
	89.PAINTED COLOR
	90.PAINTED COLOR(TURNING)
	91.CONTROL VALVE(4-RANGE)
	92.CONTROL VALVE(2-RANGE)
	93.BLOCK(1)
	94.BLOCK(2)
	95.BLOCK(3)
	96.BLOCK(4)
	97.REMOTE CONTROL VALVE
	98.AUTO TENSION VALVE
	99.SOLENOID VALVE(1-RANGE)
	100.SOLENOID VALVE(2-RANGE)
	101.DEPRESSION VALVE
	102.SWIVEL SELECTOR
	103.SWIVEL JOINT
	104.DUMP CYLINDER
	105.DUMP CYLINDER(TURNING)
	106.TRUCK SHOE CYLINDER
	107.TRAVEL MOTOR
	108.TURNING MOTOR
	109.HYD. OIL PUMP
	110.GEAR PUMP
	111.SAFETY LABEL
	PartsNo Index.

